DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

1995 - 1996

ILLUSTRATED
PARTS LIST

TOURALL, RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER

MANUAL NUMBER 1018862-03
PRINT CODE 0196B1008A

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

USING THE ILLUSTRATED PARTS LIST

A WARNING

¢ THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY VEHICLE
REPAIRS.

This manual covers all 1995 and 1996 Club Car Transportation vehicles. This includes Tourall,
Resort Villager, Trans-porter and Trans-sender models. There were numerous product changes
affecting many 1995 and 1996 Transportation vehicles, and these changes are also covered in this
manual.

The manual is divided into 17 sections. Sections 1 through 4 pertain to both gasoline and electric vehi-
cles, sections 5 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to
electric vehicles only, and sections 16 and 17 pertain to both gasoline and electric vehicles. Note that
there are two or three flags on the outside edge of each page. The first flag will contain the section
number of which that page is a part. The other flag (or flags) will contain either the letter G or E, sig-
nifying that the page pertains to either the gasoline or electric vehicle only, or to both the gasoline and
electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you
seek. The Table of Contents lists section titles and numbers, and under them, the individual page titles
and numbers to be found in that section.

You will also find vehicle models and serial numbers specified within the listings for individual page
titles. These model and serial number specifications identify the vehicles on which parts usage as
described on a particular page either began or ended. Have the serial number(s) of your vehicle(s) at
hand and read the listings carefully when using the table of contents.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however,
some titles required several spreads). On the left-hand page is an illustration showing the parts in their
relative positions; the parts are each tagged with an item number in a balloon. The right-hand page
is the parts list page, and gives the page title at the top, then the item numbers (corresponding to the
numbers on the illustration), part descriptions, and quantity of parts used. Some item numbers
have more than one part number because several models and/or configurations of a component are
represented together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2is a component of the level 1 part (assembly) that it is listed
under. A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a com-
ponent of the /evel 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part
is the quantity used per next higher level assembly of which it is a component. A part that is not indent-
ed is a level one part. This means that the quantity given is the quantity used per the portion of the
vehicle illustrated on that particular spread.

Club Car )

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1996, CLUB CAR INC.
All rights reserved.
This manual effective August 1, 1995
Manual print code: 0196A00000

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW', numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

CONTENTS

BODY AND TRIM secTioN [[il
FRONT BODY ..iiiiiiiiiiti ettt ettt ettt e ettt e e e et e oot e eta e e et et e e e e eaa e e e e eaa e e e e et e e e eeaa s e e eenna e eeeeen 1-3
REAR BODY AND FENDER - TOURALL ...uniiiii ettt et e et e e e e e e e et e e neeanaeeanas 1-5
FIRST SEAT AND SUPPORT STRUCTURE - TOURALL ...ciiiiiiieiiiie e e e e e e e e e e 1-7
SECOND SEAT AND COMPONENTS - TOURALL ...oieiiii e e e e e e e e eeeenns 1-9
REAR FOOTREST AND HANDRAILS - TOURALL ..eniiiii et e e e e e e e 1-11
CENTER BODY AND TRIM - RESORT VILLAGER ....ouiiiiii et 1-13
REAR BODY AND FENDER - RESORT VILLAGER ..ottt 1-15
SEATS AND SUPPORT STRUCTURES - RESORT VILLAGER ... 1-17
FIRST SEAT AND SUPPORT STRUCTURE - TRANS-PORTER/TRANS-SENDER ........cooevviiiiiiiiiieeee 1-19
SECOND SEAT AND SUPPORT STRUCTURE - TRANS-PORTER/TRANS-SENDER .......ccccoviviiiiieeeennn. 1-21
THIRD SEAT AND COMPONENTS - TRANS-SENDER ...ttt e e 1-23
REAR FOOTREST AND HANDRAILS - TRANS-SENDER ......oiiiiiiiiii e 1-25
REAR COVER - TRANS-PORTER/TRANS-SENDER ...ttt e e e 1-27
REAR CARGO BED - TRANS-PORTER ..ottt e e et e e e e e ean s 1-29
WHEELS AND TIRES ..ottt ettt et e et e e e et e e e eaaa e e e eaa e e eeaa s e eeeann s eeeetn e eaeetnnaeeeennneaeeen 1-31
TRANSAXLE secTioN [Pl
TRANS AXLE oottt ettt oottt oo e et e e e e et et e et e e e ea et et e e e e e tb e e eeaa e eaen 2-3
BRAKES, PEDAL, AND CABLE ASSEMBLIES secTioN KR
REAR BRAKE ASSEMBLY, SELF-ADJUSTING - TOURALL ...ouiiiiie e 3-3
REAR BRAKES, MANUALLY ADJUSTED - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
For 2 and 4-Wheel Brake SYStEMS ....cooiuiiiiiii et e e e et eeaans 3-5

BRAKE PEDAL AND CABLE ASSEMBLY - VEHICLES WITH 2-WHEEL BRAKING
For Touralls, All Serial Numbers; For Resort Villagers, Trans-porter/Trans-senders

Prior to Serial NUMDEr 9535-456328 .........ciiuiiiiiieiii et e e e et e e e aas 3-7
BRAKE PEDAL AND CABLE ASSEMBLY - VEHICLES WITH 4-WHEEL BRAKING

For Resort Villagers, Trans-porter/Trans-senders Serial Number 9535-456328 and Later ................. 3-9
FRONT BRAKE ASSEMBLY - VEHICLES WITH 4-WHEEL BRAKING

For Resort Villagers, Trans-porter/Trans-senders Serial Number 9535-456328 and Later ................. 3-11
ACCELERATOR PEDAL ASSEMBLY, ELECTRIC VEHICLE - TOURALL

For Vehicles Prior to Serial Number 9529-445519 . ... 3-13

ACCELERATOR PEDAL ASSEMBLY - GASOLINE VEHICLES AND ELECTRIC
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

For Vehicles Prior to Serial Number 9529-445519 .. .o 3-15
ACCELERATOR PEDAL ASSEMBLY
For Vehicles Serial Number 9529-445519 and Later ........covniiniiiiiiiii e e e 3-17
STEERING AND SUSPENSION SECTION
STEERING COLUMN L.oiiiiiiiiiieie ettt ettt et e et e e et e e e e e et e e ettt e e s e et e e s e saaeesaaeestnees 4-3
STEERING GEAR ASSEMBLY ...ttt ettt ettt e e e e e e e e e e e e e s e e aateeeaessaeesaeerenaes 4-5

FRONT SUSPENSION, UPPER - VEHICLES WITH 2-WHEEL BRAKING
For All Tourall Vehicles; For Resort Villagers, Trans-porter/Trans-senders Prior to Serial
NUMDBDEE 9535-456328 .....ooreiiiiiiiie it e e 4-7

FRONT SUSPENSION, LOWER - VEHICLES WITH 2-WHEEL BRAKING
For All Tourall Vehicles; For Resort Villagers, Trans-porter/Trans-senders Prior to Serial

NUMDBDEE 9535-456328 ... .ooiiiieiiiii ittt ettt e et et e e e s 4-9
FRONT SUSPENSION, UPPER - VEHICLES WITH 4-WHEEL BRAKING

For Resort Villagers, Trans-porter/Trans-senders Serial Number 9535-456328 and Later ................. 4-11
FRONT SUSPENSION, LOWER - VEHICLES WITH 4-WHEEL BRAKING

For Resort Villagers, Trans-porter/Trans-senders Serial Number 9535-456328 and Later ................. 4-13

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN owt, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

CONTENTS

ELECTRICAL SYSTEM - GASOLINE VEHICLES secTioN IE
FORWARD AND REVERSE SHIFTER ASSEMBLY - GASOLINE VEHICLES ... 5-3
WIRING, GASOLINE VEHICLE - TOURALL ...oeti e e 5-5
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE - TOURALL ....cioiniiiiiice e 5-7
ELECTRICAL COMPONENTS, GASOLINE VEHICLE - TOURALL ..couiiii e 5-9
WIRING, GASOLINE VEHICLES - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER .........ooorvuiieieiereceasseesiessseseesssseesesssseess s 5-11
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLES - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ....oeiii e e et eeans 5-13
ELECTRICAL COMPONENTS, FRONT BODY, GASOLINE - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ........ooriiumieiieaeieeeeeeeseeseeseeseeseeseee e sees s, 5-15
CONTROLS AND GAUGES, GASOLINE VEHICLES - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ... et e e e e e e e aaes 5-17
ELECTRICAL COMPONENTS, REAR BODY, GASOLINE VEHICLE - RESORT VILLAGER .................... 5-19
ELECTRICAL COMPONENTS, REAR BODY, GASOLINE - TRANS-PORTER/TRANS-SENDER ............. 5-21
STARTER/GENERATOR ASSEMBLY

For Vehicles Prior to Serial Number 9533-4520371 .....ccouuiiiiiiiiiiiiiiie e 5-23
STARTER/GENERATOR ASSEMBLY

For Vehicles Serial Number 9533-452031 and Later ......ccoeuiiiiiiiiiiiiie e 5-25
STARTER/GENERATOR MOUNTING ..oouiiiiiiii ettt e e e e e e et e e e e e e et ees 5-27
BATTERY MOUNTING - GASOLINE VEHICLES ...t 5-29

ENGINE secTioN I
FE 290 ENGINE - TOURALL .oniiiii ettt et et e e et et e e e e et e e e e s e et e e eanaeen 6-3-6-13
FE 350 ENGINE - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .......cciiiiiiiiiiceeen, 6-15-6-25

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
[ IS A I = |V PSP 7-3
CARBURETOR ASSEMBLY, FE 290 - TOURALL ..eeiii e 7-5
CARBURETOR ASSEMBLY, FE 350 - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ........... 7-7
CARBURETOR INST ALLATION oottt e et e e e et e e e e et e e et e e eb e e et e eeaaaeeas 7-9
GOVERNOR AND ACCELERATOR CABLES ... 7-11
EXPANSION CHAMBER, CHOKE, AND FILTER, FE 290 - TOURALL .....ccoviiiiiii e 7-13
EXPANSION CHAMBER, CHOKE, AND FILTER, FE 350 - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ...t e e e e e e e e e e e et eenns 7-15

EXHAUST SYSTEM secTioN IEN
EXHAUST SYSTEM, FE 290 ENGINE - TOURALL .....oonii et 8-3
EXHAUST SYSTEM, FE 350 ENGINE - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ......... 8-5

TORQUE CONVERTER secTioN [IER
DRIVE CLUT CH .ottt e e e et e et e e et e e et e e et e e et e e et e eaa e eaaeestteeaneeanneeennns 9-3
DRIVEN CLUTCH oottt et e e e et e e e e e e et e e et e e et e e et e e et e eean e e st e et eeanaeernnns 9-5

TRANSMISSION secTioN [}
TRANSMISSION ... et e e e et e et e e et e e et e e ae e et e et e eaneeeanns 10-3-10-5

REAR SUSPENSION - GASOLINE VEHICLES secTioN KR
REAR SUSPENSION - GASOLINE VEHICLES ..ottt aaas 11-3
STABILIZER BAR - GASOLINE VEHICLES WITH 350 ENGINES ......cooiiiiiiiiec e 11-5
INNER FRAME - GASOLINE VEHICLES ... .o e 11-7

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’-, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

CONTENTS

ELECTRICAL SYSTEM - ELECTRIC VEHICLES secTioN P}
FORWARD AND REVERSE SWITCH - ELECTRIC VEHICLES ......oouiiiieeeeee e 12-3
ON-BOARD COMPUTER - TOURALL, RESORT VILLAGER ..o 12-5
ON-BOARD COMPUTER - TRANS-PORTER/TRANS-SENDER .....coootiiiiiiee e 12-7
MULTI-STEP POTENTIOMETER

For Vehicles Prior to Serial Number 9529-445799 ... .o 12-9
CONTINUOQUSLY VARIABLE POTENTIOMETER

For Vehicles Serial Number 9529-445799 and Later ........c.ooiviiiiiiiiii e 12-11
WIRING -TOURALL WITH MULTI-STEP POTENTIOMETER

For Vehicles Prior to Serial Number 9529-445799 ... 12-13
WIRING -TOURALL WITH CONTINUOUSLY VARIABLE POTENTIOMETER

For Vehicles Serial Number 9529-445799 and Later .........oiiiiiiiiiiiiiii e 12-15
ELECTRICAL COMPONENTS, FRONT BODY, ELECTRIC VEHICLE - TOURALL ......ccovvvieeeiiieeeeeeiee, 12-17
ELECTRICAL COMPONENTS, REAR BODY, ELECTRIC VEHICLE - TOURALL .........ccevvnnne. 12-19 - 12-21
WIRING - RESORT VILLAGER WITH MULTI-STEP POTENTIOMETER

For Vehicles Prior to Serial Number 9529-445799 ..o 12-23
WIRING - RESORT VILLAGER WITH CONTINUOUSLY VARIABLE POTENTIOMETER

For Vehicles Serial Number 9529-445799 and Later .........oiviiiiiiiiiiii e 12-25
ELECTRICAL COMPONENTS, CENTER BODY, (EARLY MODEL) ELECTRIC - RESORT VILLAGER

For Vehicles Made in BEarly 1995 ... e e e s 12-27
ELECTRICAL COMPONENTS, REAR BODY, (EARLY MODEL) ELECTRIC - RESORT VILLAGER

For Vehicles Made in BEarly 1995 ... e 12-29
ELECTRICAL COMPONENTS, REAR BODY, (LATE MODEL) ELECTRIC - RESORT VILLAGER

For Vehicles Made in Late 1995 and All 1996 .........ouiiiiiiiiiiiii e e 12-31 - 12-35
WIRING - TRANS-PORTER/TRANS-SENDER WITH MULTI-STEP POTENTIOMETER

For Vehicles Prior to Serial Number 9529-445799 ... 12-37
WIRING - TRANS-PORTER/TRANS-SENDER WITH CONTINUOUSLY VARIABLE POTENTIOMETER

For Vehicles Serial Number 9529-445799 and Later ..........coovuiiiiiiiiiii e 12-39
ELECTRICAL COMPONENTS, FRONT BODY, ELECTRIC - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER .....oitiiiiiii ettt e e et e e e ee e e e e e e e eaeeeeeean 12-41
CONTROLS AND GAUGES, ELECTRIC VEHICLES - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ...t 12-43
ELECTRICAL COMPONENTS, CENTER BODY - TRANS-PORTER/TRANS-SENDER ...................... 12-45 - 12-47
ELECTRICAL COMPONENTS, REAR BODY, ELECTRIC - TRANS-PORTER/TRANS-SENDER .................... 12-49

BATTERY CHARGERS secTioN K}
POWERDRIVE CHARGER, DOMESTIC - TOURALL, RESORT VILLAGER ..o 13-3
POWERDRIVE CHARGER, EXPORT - TOURALL, RESORT VILLAGER .....ccootiiieiiee e 13-5
ON-BOARD POWERDRIVE CHARGER, DOMESTIC - TRANS-PORTER/TRANS-SENDER .................... 13-7
ON-BOARD POWERDRIVE CHARGER, EXPORT - TRANS-PORTER/TRANS-SENDER ........cccccceeeee... 13-9

ELECTRIC MOTOR secTioN KR
MOTOR, POWERDRIVE 48 VOLT ... e e 14-3

REAR SUSPENSION - ELECTRIC VEHICLES secTioN
REAR SUSPENSION - ELECTRIC VEHICLES ...ttt 15-3

SAFETY DECALS secTioN [}
SAFETY DECALS - TOURALL ..ot 16-3 - 16-5
SAFETY DECALS - RESORT VILLAGER ..ot 16-7 - 16-9
SAFETY DECALS - TRANS-PORTER/TRANS-SENDER ......covi i 16-11-16 -15

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _>' https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

CONTENTS

MAINTENANCE AND SERVICE TOOLS SECTION

THE LAST SECTION OF THIS MANUAL CONTAINS A LIST OF MAINTENANCE AND SERVICE TOOLS
AVAILABLE FROM CLUB CAR.

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’-, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

BODY AND TRIM

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

m %, TVPLAL4
PLACE:

*

TPCA: .
% PLRCE: FIGHT DReH
& PLACEs LEFT DRGH

o ZLCARTPROS



CartPros directs you to the right part using the part
RDNYCE numbers from thisyrnarlual. Entgr thI:a part nugmbgr li:lntcl GET STARTED *’ https://CartPros.com/f.html
u u ® oursearch box and it will find the part you are looking for. HERE
FRONT BODY
QTY | QTY
ITEM PART NO. DESCRIPTION GAS |ELEC
1 2 3 4
1 1017080 KIT, FRONT BUMPER (INCLUDES ITEMS 2 - 5) ..iiiiiiieeieei e 1 1
2 1016868 BUMPER, FRONT .ot 1 1
3 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 ..iivviiiiieeiieeeeeeeeee e 2 2
4 0007473 NUT, NYLON LOCK, 5/16 = 18 ..eoeniiiiiiiee et e e e e 2 2
5 1016967 RIVET, BLIND PUSH TYPE ..ot 2 2
6 1016702 NAMEPLATE, SILVER ... 1 1
7 1016925-04 | BODY, FRONT - GRAY oottt e e e 1 1
7 1016939-01 | BODY, FRONT WITH HEADLIGHT OPENING - BEIGE .....c.cccccoeiiiiiiiiicieeens 1 1
7 1016939-02 | BODY, FRONT WITH HEADLIGHT OPENING - WHITE ......cccoeviiiiiiiiiieeeeeeen. 1 1
7 1016939-04 | BODY, FRONT WITH HEADLIGHT OPENING - GRAY ..o 1 1
7 1016939-06 | BODY, FRONT WITH HEADLIGHT OPENING - RED ....ccovniiiiiiiiiiee 1 1
7 1016939-08 | BODY, FRONT WITH HEADLIGHT OPENING - DARKBLUE ..........ccoovvneeiinnnn... 1 1
7 1016939-09 | BODY, FRONT WITH HEADLIGHT OPENING - DARK GREEN ........cccecevniinnnii. 1 1
8 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 ..eviiiiiiiiiee e, 2 2
9 1011014 TRIM, FRONT BODY ...t 1 1
10 1010435 BOLT, CARRIAGE, 5/16 - 18 X 1 .euuiiiiiiii e 2 2
11 0001241 WASHER, FLAT, 5/16 oot e e e e e e e eneean 2 2
12 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oeeeiiiiiii ettt 2 2
13 1011017 SCREW, FLANGE LOCK, 8 =32 X 3/8 ....uuieeieieeee e 6 6
14 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4 PIECES) ....ccieviiieieeie e 1 1
15 1013983 TRIM, SIDE BUMPER GUARD (TOURALL ONLY) .uuiiiiiiiieiieeeeee e 2 2
15 1016711 TRIM, SIDE BUMPER GUARD
(RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) .....ccceovvvviiiieeeeennn. 2 2
16 1012047 SCREW, SELF-TAPPING, #8 - 32 X 3/8 ...cceuiiieeeie e 8 8
17 1013344 COMPONENT, LEFT DASH, BLACK ... 1 1
18 1013343 COMPONENT, RIGHT DASH, BLACK ... 1 1
19 0007973 RIVET, ALUMINUM POP, 3/16 ..ottt 5 5
20 1016604-04 | PANEL, CENTER DASH
(FOR ALL VEHICLES SERIAL NUMBER 9522-436452 AND LATER) ................ 1 1
20 1016620-02 | PANEL, CENTER DASH (ELECTRIC VEHICLES ONLY)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ...........ccccvvvvvennn. 1
20 1016620-03 | PANEL, CENTER DASH, (GASOLINE VEHICLES ONLY)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ........ccccuveeevennn... 1
21 1014645 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 22 - 26) ....ccceevuieieiiiieeeeennnne. 1 1
22 N/A NUT, SPEED, #10 - 32 ..ottt et et e e e e 1 1
23 N/A WASHER, CUP, #10 ..o 1 1
24 N/A SCREW, SHEET METAL, #10 X 3/4 ..ceeeiiee e 1 1
25 N/A COVER, SCREW HEAD .....ioee e 1 1
26 1011017 SCREW, FLANGE LOCK ...t 2 2
27 1015032 MAT, FLOOR, FRONT ..ottt e e e e e e e s e e e eae e e e eans 1 1
28 1017289 MAT, FLOOR, REAR (RESORT VILLAGER ONLY) ...ooviiiiiiiieiieee e 1 1
28 1016718 MAT, FLOOR, REAR (TRANS-PORTER/TRANS-SENDER ONLY) ......ccccceveven... 1 1
29 1017083-01 | KIT, DRINK HOLDER (INCLUDES ITEMS 30 AND 31) (TOURALL ONLY) ......... 2 2
30 0007847 BOLT, HEX HEAD, 1/4 =20 X 3/4 ...cooeeeeeeeeeeeeeeee et 2 2
31 1016952 N L I U S 1 e O N 2 2
32 1011230 KIT, ASHTRAY (INCLUDES ITEMS 33 AND 34) (RESORT VILLAGER ONLY) .. 1 1
33 1011226 SCREW, OVAL COUNTERSUNK HEAD, #6 - 32 x 5/8 (RESORT VILLAGER) 2 2
34 1011229 NUT, “K” LOCK, #6 - 32 (RESORT VILLAGER) ......covvveieiiiiieeeeiceeeee e 2 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow’z numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

i ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

REAR BODY AND FENDER - TOURALL

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1012412 PLATE, BODY HINGE .....oeeeieeeeeeeeeeeee e, 2 2
2 | 1015422 INSULATION, SOUND, RIGHT SIDE FENDER, SHORT
(GASOLINE VEHICLE ONLY) .ot 1
3 | 1015421 INSULATION, SOUND, LEFT SIDE FENDER, LONG
(GASOLINE VEHICLE ONLY) .ottt 1
4 | 1016963 INSULATION, SOUND, FRONT (GASOLINE VEHICLE ONLY) ....covvvecveeenee. 1
5 | 1017113 INSULATION, SOUND, LEFT SIDE BODY (GASOLINE VEHICLE ONLY) ......... 1
6 | 1015419 INSULATION, SOUND, BAGWELL AREA (GASOLINE VEHICLE ONLY) ......... 1
7 | 1015420 INSULATION, SOUND, BODY LEFT / RIGHT FENDER
(GASOLINE VEHICLE ONLY) .o 2
8 | 1017936 FENDER, INNER ....ooeeeoeeeeeeeeeeeeeeee oo, 2 2
9 | 1010434 BARREL, PLASTIC .eoeteeeeeeeeeeeeeee oot s e 4 4
10 | 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 (GASOLINE VEHICLE ONLY) ............... 4
11 | 1016926-04 | BODY, GRAY (GASOLINE VEHICLE ONLY) ...eovoivieeieeeeeeeeeeeeeeeeeeeeenenan. 1
11 | 1016933-04 | BODY, GRAY (ELECTRIC VEHICLE ONLY) ...ooveivieeeeeeeeeeeeeeeeeeeeeeseeeseeneeneeeon. 1
12 | 1017141 SUPPORT, FRONT BODY  .....coeeieeeeeeeeeeeeeeeeeeeses e 1 1
13 | 0000332 WASHER, FLAT, /4 oot 10 | 10
14 | 0008251 SCREW, PHILLIPS HEAD, 1/4 = 20 X 1 oovoiveeeeeeeeeeee e 8 8
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....eoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeesees e seesee e ees s 12 | 12
16 | 1015829-02 | ASSEMBLY, ACCESS DOOR (BLACK) (GASOLINE VEHICLE ONLY) .............. 1
17 | 1015525 NUT, BLIND, 1/4 - 20 (GASOLINE VEHICLE ONLY) ...voivveieieseeseeeeeeeeeeees 2
18 | 0008251 SCREW, PHILLIPS HEAD, 1/4 - 20 x 1 (GASOLINE VEHICLE ONLY) ............... 2
19 | 1017748 CLIP, BODY KEEPER ...eoeeteeeeeeeeeeee oot ee et ee e 2 2
20 | 1012047 SCREW, SELF- TAPPING, #8 = 32 X 3/8 ......oueeeeeeeeeseeeeeeeeeeeeee oo eeeeeeeeeeean 2 2
21 | 1017814 SPACER, 1 7/8 (ELECTRIC VEHICLE ONLY) ....voeveieieeeeeeeeeeeeeeeeeeeeeeean 2
22 | 1012159 BOLT, HEX HEAD, 1/4 - 20 x 2 3/4 (ELECTRIC VEHICLE ONLY) ..vevevivereeane, 2
23 | 0007479 BOLT, HEX HEAD, 1/4 - 20 x 1 1/4 (ELECTRIC VEHICLE ONLY) ....ovivivienans 2
24 | 1017815 SPACER, 1/2 (ELECTRIC VEHICLE ONLY) .eevevieeeieieeeeeeeeeeee oo 2
25 | 1019041-01 | PLATE, BODY KICK .....ioiiuiieieeieeeeeeeeeeeeeeeeeeeeee oo 1 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

e ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE U

https://CartPros.com/f.html
CTURE

TOURALL

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1015648-05 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2 AND 3) ................. 1 1
2 | 1015627-02 COVER, VINYL SEAT BOTTOM, WHITE ..o 1 1
3 | 1010543 INSERT, WOOD ...t eee e eee e eee e eee et ee et eee s en e eenesnens 8 8
4 | 1015670 ASSEMBLY, ARMREST, SEAT BOTTOM (INCLUDES ITEMS 5 - 8) ................. 1 1
5 | 1015625 BRACKET, SEAT SUPPORT .....coieeeieeeeseeeeeeeeeeeeee et 2 2
6 | 1012327 RIVET, MATING, 3/16 ..eeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
7 | 1011786 ASSEMBLY, ARMREST, LEFT ..eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee e 1 1
8 | 1011780 ASSEMBLY, ARMREST, RIGHT .....vieeeieeeeeeeeeeeeeeeeeeeeee e 1 1
9 | 1011652 PLATE, SEAT HINGE ..ot 2 2
10 | 1017384 SCREW, TYPE AB, #12 X 1/2 ..o.ooeeeeeeeeeeeeeeeeeee et 5 5
11 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 eoveeeeeeeeeeeeeeeeeeeeeeeeeeeeee et 8 8
12 | 1012597 BUMPER, SEAT ...ttt e e e et 1 1
13 | 1012657 GASKET, SEAT, LONG (GASOLINE VEHICLE ONLY) ..veveieeeeeeeeeeeeeeeeene 1
14 | 1012656 GASKET, SEAT, SHORT (GASOLINE VEHICLE ONLY) ...veivveeeeeeeeeeeeereeene 2
15 | 1015417 INSULATION, SOUND (GASOLINE VEHICLE ONLY) ..eveeieeeeeeeeeeseeeeeeeeeeae. 1
16 | 1018817-01 | WASHER, FLAT, STAINLESS STEEL, #8 ......iuoveieieeeeeeeeeeeeseeseeeeeeses s, 4 4
17 | 1018809-01 | RIVET, POP, STAINLESS STEEL, 3/16 ....ovuvoieoveeeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
18 | 1015652-02 | ASSEMBLY, SEAT BACK, THIN, WHITE (INCLUDES ITEMS 19 AND 20) ........ 2 2
19 | 1013335 CAP, SEAT BACK, BLACK .....eteeeeeeeeeeeeeeeeeeeeeeeeees s 2 2
20 | 1015626-02 COVER, VINYL SEAT BACK, WHITE .....viuieeeeeeeeeeeeeeeeeee e 2 2
21 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ... 6 6
22 | 1011182 SUPPORT, SEAT BACK ....eoeeeeeeeeee ettt 2 2
23 | 0008304 WASHER, LOCK, INTERNAL TOOTH, 1/4 ....eoioeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 8 8
24 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 .....eeeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
25 | 0001218 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 1/4 w.eoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
26 | 1017774 SPACER, BODY ..ttt eeee ettt 4 4
27 | 0001241 WASHER, FLAT, 5/16 .eoeeoeeeeeeeeeeeeeeeeeee e 10 | 10
28 | 1010557 BOLT, HEX HEAD, 5/16 = 18 X 1 1/2 ..o 2 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

i ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

SECOND SEAT AND COMPONENTS - TOURALL

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1015648-05 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2 AND 3) ................. 1 1
2 | 1015627-02 COVER, VINYL SEAT BOTTOM, WHITE ..o 1 1
3 | 1010543 INSERT, WOOD ...t eee e eee e eee e eee et ee et eee s en e eenesnens 7 7
4 | 1015652-02 | ASSEMBLY, SEAT BACK, THIN, WHITE (INCLUDES ITEMS 5 AND 6) ............ 2 2
5 | 1013335 CAP, SEAT BACK, BLACK .....eieeeeeeeeeeeeeeeeeeeee e 2 2
6 | 1015626-02 COVER, VINYL SEAT BACK, WHITE .....viuoeeeeeeeseeeeeeeeeeeeee e 2 2
7 | 1011182 SUPPORT, SEAT BACK ...ceeeeeeeeeeeeeeeeeeeeeeee e e e st 2 2
8 | 0008304 WASHER, LOCK, 1/4 INTERNAL TOOTH .......eieeeeeeieeeeeeeeeeeeeeee e 8 8
9 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 .....eeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
10 | 1011219 ASSEMBLY, HINGE (CONTAINS ITEMS 11 = 17) o.vieieeieeeeeeeeeeeeeeeeee e, 1 1
11 | 1011221 HINGE (SHORT) oottt e et e e ee s e ee e 2 2
12 | 1015091 NUT, CENTERLOCK CAP, 1/4 = 20 X 1/4 ....oouteeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
13 | 1010695 WASHER, CURVED SPRING, 1/4 ..o 2 2
14 | 0008028 BUSHING, NYLON .ottt et eees et seee e ees s s ee s e esenees 6 6
15 | 0000332 WASHER, FLAT, 1/4 .ot 2 2
16 | 1011220 HINGE, LONG ...ttt 1 1
17 | 1011222 PIN, HINGE (LONG) ..ot 1 1
18 | 1011389 BUMPER, RUBBER (PACKAGE OF 5) ......oveeeieeeeeeeeseeeeeeeeseeeeeesee e e enen 1 1
19 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1 ...eevuveieieseeeeeeeeeeeeeeeeeeeeeeeen 7 7
20 | 1011578 WASHER, FLAT, 5/16 oottt 3 3
21 | 1011210 SUPPORT, SEAT .ottt 1 1
22 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o eeeeeeeeeeeeeeeeeeee et 2 2
23 | 0001241 WASHER, FLAT, 5/16 .eoeeoeeeeeeeeeeeeeeeee oot 2 2
24 | 1010557 BOLT, HEX HEAD, 5/16 = 18 X 1 1/2 ..o 2 2

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1A ¥ ® oursearch box and it will find the part you are looking for. HERE

o ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

REAR FOOTREST AND HANDRAILS - TOURALL

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 1018412-02 | ARMREST, REAR SEAT, LEFT HAND .....oovmivioioieoeeeeeeeeeeeeeeeeeeeee. 1 1
2 | 1018412-01 | ARMREST, REAR SEAT, RIGHT HAND ........coooivioioioioieoeeeeeeeeeeeeeen 1 1
3 | 1018411-01 | ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 4 = 9) ..oovvooeieieeeeeee 1 1
4 | 1016835 GUARD, BUMPER ..o 1 1
5 | 1018409-01 MAT, FOOTREST ..oooivoieeoeeeeeeeee e 1 1
6 | 1010434 FASTENER, PLASTIC BARREL .......oooovoivoveieeseseeeseeeeeeeeeeee e, 8 8
7 | 1016668 BAR, CONNECTING: ......veveeeeeeee oo 2 2
8 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 1v.vevoeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...v.veveieeeeeeeeeeeeeeeeeeeeee e 2 2
10 | 1016842 HANDRAIL, REAR SEAT ....ooviimiiieeeeeeeeeeeeeee e 1 1
11 | 1018413-01 | BRACKET, ARMREST .....ovuiveiveieeeeeieeeeeese e ese e 1 1
12 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ovoooeoeoeeeeeeoeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee 8 8
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +...voeoeeoeeeeeeeeeeeeeeseseeseeeeeeee e 9 9
14 | 0001218 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 1/4 .....o.vveoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 5 5
15 | 0001241 WASHER, FLAT, 5/16 ..veveeoeeeeeeeeeeeeeeeeeeeeeeeeee e 9 9
16 | 0007818 SCREW, TRUSS HEAD, 5/16 = 18 X 1 1/2 ..o 2 2
17 | 0000332 WASHER, FLAT, 1/4 oo 8 8
18 | 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 .....veoveeeeeeeeeeeeeeeeeeeeeeenee 8 8

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN GW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

1-12 %CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED =3 https://CartPros.com/f.html

CENTER BODY AND TRIM - RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1 | 1017316-01 | BODY, CENTER, BEIGE (GASOLINE VEHICLE ONLY) w.....ovovoiveoeeeseeeeenn. 1
1 | 1017316-02 | BODY, CENTER, WHITE (GASOLINE VEHICLE ONLY) .....ooivoivoiveereeeeereene. 1
1 | 1017316-04 | BODY, CENTER, GRAY (GASOLINE VEHICLE ONLY) ...ooovooveieeeeeeeeeeeeeene. 1
1 | 1017316-06 | BODY, CENTER, RED (GASOLINE VEHICLE ONLY) w..voovovoiveieeeeeeeeeeene. 1
1 | 1017316-08 | BODY, CENTER, DARK BLUE (GASOLINE VEHICLE ONLY) w.....ovovevereeennnn. 1
1 | 1017316-09 | BODY, CENTER, DARK GREEN (GASOLINE VEHICLE ONLY) ......ovvvveeeenn.. 1
1 | 1018575-01 | BODY, CENTER, BEIGE (ELECTRIC VEHICLE ONLY) ...ovoovoivoivoeeeeeeeeeenn. 1
1 | 1018575-02 | BODY, CENTER, WHITE (ELECTRIC VEHICLE ONLY) w.....ovovoveveeeeeeeeeeeenn. 1
1 | 1018575-04 | BODY, CENTER, GRAY (ELECTRIC VEHICLE ONLY) ....ovovoiveiveeeeeeeeeeeeeene. 1
1 | 1018575-06 | BODY, CENTER, RED (ELECTRIC VEHICLE ONLY) ...oo.ovoovoiveieoeeeeeeeenn. 1
1 | 1018575-08 | BODY, CENTER, DARK BLUE (ELECTRIC VEHICLE ONLY) ......oovvvovereeenen.. 1
1 | 1018575-09 | BODY, CENTER, DARK GREEN (ELECTRIC VEHICLE ONLY) ...ooovvvveeeennn.. 1
2 | 1011230 KIT, ASHTRAY (INCLUDES ITEMS 3 AND 4) .....oooovimieeeeeeeeeeeeeeeeeeen 2 2
3 | 1011226 SCREW, OVAL COUNTERSUNK HEAD, #6 - 32 X 5/8 ........ooooveovereereseneen. 2 2
4 | 1011229 NUT, “K” LOCK, #6 = B2 +....oooeoeeoeeieeeeeeee e 2 2
5 | 1017423 TRAY, STORAGE ..o 1 1
6 | 1012412 PLATE, SEAT HINGE .....oooeoeeoeeoeoeeoeeeeeeeeeeeeee oo 2 2
7 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1 ..oovvoivieeeeeeeeeeeeeeeeeeeen. 10 | 10
8 | 0008233 NUT, NYLON LOCK, 174 = 20 ...oooeeeeoeeoeeeeeeeeeeeeeeeeee e 10 | 10
9 | 0000332 WASHER, FLAT, 1/4 oot 10 | 10

10 | 1014528 WASHER, FLAT, PLASTIC, 1/4 ..o, 6 6

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Owﬁ numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1) W @ oursearch box and it will find the part you are looking for. HERE

GREOLEE VEHICLE

TYPLA
ERCH 6D E
OF VEHICLE

e ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET ::ARIE“ED —>. https://CartPros.com/f.html

REAR BODY AND FENDER - RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1012412 PLATE, BODY HINGE .....oeeeieeeeeeeeeeeee e, 2 2
2 | 1015422 INSULATION, SOUND, RIGHT SIDE FENDER, SHORT
(GASOLINE VEHICLE ONLY) .ot 1
3 | 1015421 INSULATION, SOUND, LEFT SIDE FENDER, LONG
(GASOLINE VEHICLE ONLY) .ottt 1
4 | 1016963 INSULATION, SOUND, FRONT (GASOLINE VEHICLE ONLY) ....covvvecveeenee. 1
5 | 1017113 INSULATION, SOUND, LEFT SIDE BODY (GASOLINE VEHICLE ONLY) ......... 1
6 | 1015419 INSULATION, SOUND, BAGWELL AREA (GASOLINE VEHICLE ONLY) ......... 1
7 | 1015420 INSULATION, SOUND, BODY LEFT/RIGHT FENDER
(GASOLINE VEHICLE ONLY) .o 2
8 | 1017936 FENDER, INNER ....ooeeeoeeeeeeeeeeeeeeee oo, 2 2
9 | 1010434 BARREL, PLASTIC .eoeteeeeeeeeeeeeeee oot s e 12 | 12
10 | 0007847 SCREW, HEX WASHER HEAD, 1/4 - 20 x 3/4 (GASOLINE VEHICLE ONLY) .... 4
11 | 1017287-01 | BODY, BEIGE (GASOLINE VEHICLE ONLY) ....vovieeeeeeeeeeeeeeeeeeeeeeeeeneee . 1
11 | 1017287-02 | BODY, WHITE (GASOLINE VEHICLE ONLY) woeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeneenenon. 1
11 | 1017287-04 | BODY, GRAY (GASOLINE VEHICLE ONLY) ..eveiuieeeieeeeeeeeeeeeeeeeeeeeeeeeeeene e, 1
11 | 1017287-06 | BODY, RED (GASOLINE VEHICLE ONLY) w...ouveieieieceieeeeeeeeeeeeee e, 1
11 | 1017287-08 | BODY, DARK BLUE (GASOLINE VEHICLE ONLY) w...vovieeeieeeeeeeeeeeeeeeneean. 1
11 | 1017287-09 | BODY, DARK GREEN (GASOLINE VEHICLE ONLY) w..vivveeieeeeeeeeeeseeseenee e, 1
11 | 1018475-01 | BODY, BEIGE (ELECTRIC VEHICLE ONLY) ....vuvieeeeeeeeeeeeeeeeeeeeeseeeeeeneneean. 1
11 | 1018475-02 | BODY, WHITE (ELECTRIC VEHICLE ONLY) «..ecvovieeeeeeeeeeeeeeeeeeeeee e, 1
11 | 1018475-04 | BODY, GRAY (ELECTRIC VEHICLE ONLY) ...ooovuivieeeieieeeeeeeeeeeeeeeeeeeneneon. 1
11 | 1018475-06 | BODY, RED (ELECTRIC VEHICLE ONLY) ...eveiveieiiereeeieeeeeeeeeeeeeeeseeeeeeeneeneeeon. 1
11 | 1018475-08 | BODY, DARK BLUE (ELECTRIC VEHICLE ONLY) ....oivieeeceieeeeeeeeeeeeneeneeeen. 1
11 | 1018475-09 | BODY, DARK GREEN (ELECTRIC VEHICLE ONLY) ...cvivveieieeeeeeeeeeeeenen. 1
12 | 1017141 SUPPORT, FRONT BODY  ...oveeieeeeeeeeeeeeeeeeeeeeeees e seeseeee s eeseeseeees e 1 1
13 | 0000332 WASHER, FLAT, 1/4 oot 10 | 10
14 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1 ...evuveieeeeeeeeeeeeeeeeeeeeeeeeeeae 8 8
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....voeoeeoeeeeeeeeeeeeeee oo 12 | 12
16 | 1015829-02 | ASSEMBLY, ACCESS DOOR (BLACK) (GASOLINE VEHICLE ONLY) .............. 1
17 | 1015525 NUT, BLIND, 1/4 - 20 (GASOLINE VEHICLE ONLY) ...viueeieiereeseeeeeeeeeeerees 2
18 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 1 (GASOLINE VEHICLE ONLY)... 2
19 | 1017748 CLIP, BODY KEEPER .....eeeeeieeeeeeeee et 2 2
20 | 1012047 SCREW, SELF-TAPPING, #8 = 32 X 3/8 ....veeeeeeeeeeeeeseeeeeeeeeeeeeee e s 2 2
21 | 1014392 MAT, BAG REST ...t 2 2
22 | 1019041-01 | PLATE, BODY KICK .....iviuieeieeieeeeeeeeeeeeeeeeeeeeee oo 1 1
23 | 1018370-01 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) ..oeoveivieeeeeeeeeeeeeeeeeees 1
24 | 1013357 RIVET, POP (ELECTRIC VEHICLE ONLY) ..o, 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

SEATS VIEWED FROM THE BOTTOM

e ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED —>. hitps://CartPros.com/f.html
HERE CYURES

RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1017282-01 | ASSEMBLY, FIRST SEAT BOTTOM, WHITE (INCLUDES ITEMS 3 - 10) .......... 1 1
1 | 1017282-03 | ASSEMBLY, FIRST SEAT BOTTOM, BUFF (INCLUDES ITEMS 3 - 10) ............ 1 1
1 | 1017282-10 | ASSEMBLY, FIRST SEAT BOTTOM, BLACK (INCLUDES ITEMS 3 - 10) .......... 1 1
1 | 1017282-13 | ASSEMBLY, FIRST SEAT BOTTOM, GRAY (INCLUDES ITEMS 3 - 10) ........... 1 1
2 | 1017282-02 | ASSEMBLY, SECOND SEAT BOTTOM, WHITE (INCLUDES ITEMS 5 - 15) ... 1 1
2 | 1017282-04 | ASSEMBLY, SECOND SEAT BOTTOM, BUFF (INCLUDES ITEMS 5 - 15) ........ 1 1
2 | 1017282-11 | ASSEMBLY, SECOND SEAT BOTTOM, BLACK (INCLUDES ITEMS 5 - 15) ..... 1 1
2 | 1017282-14 | ASSEMBLY, SECOND SEAT BOTTOM, GRAY (INCLUDES ITEMS 5 - 15) ....... 1 1
3 | 1017666 INSULATION, TRAY (FIRST SEAT ONLY) eoevieeeeeeeeeeeeeeeeeeeeeeee e, 1 1
4 | 1013312 BUMPER, SEAT, LONG (FIRST SEAT ONLY) ....vvuiveieeeeeeeeeeeeeeeeeeeeeeens 1 1
5 | 1015627-02 COVER, VINYL SEAT BOTTOM, WHITE ....oveeieeeeeeeeeeeeeeeeeeeseeeeeeeeeesenees 1 1
5 | 1015627-01 COVER, VINYL SEAT BOTTOM, BUFF .......viviuieeieeeeeeeeeeeeeeeeeeeeeeeeeeeees 1 1
5 | 1015627-04 COVER, VINYL SEAT BOTTOM, BLACK .....cvevieeeieeeeeeseeeeeeseeeeeeeeeeenens 1 1
5 | 1015627-10 COVER, VINYL SEAT BOTTOM, GRAY ....eveeieeeeeeeeeeeeeeeeeeeseeeeeeeeeeesenees 1 1
6 | 1017695 BRACKET, SEAT SUPPORT ....covteeieeeeeeeeeeeeeeeeeeeeeeeeees e eee e s e 2 2
7 | 1011652 PLATE, SEAT HINGE ....ooeeeeeeeeeeee ettt 2 2
8 | 1018809-01 RIVET, POP, STAINLESS STEEL, 3/16 ...eveveeeeeeeeeeeeeeeeeeeeeeeseeeee e, 4 4
9 | 1018817-01 WASHER, FLAT, STAINLESS STEEL, #8 .....veeieeeeeeeeeeeeeeeeeeseeeeeeseeeesenees 4 4
10 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oo 8 8
11 | 1012597 BUMPER, SEAT (SECOND SEAT ONLY) ..eoeveieeeseeeeeeeeeeseeeeeeeeee e 1 1
12 | 1012657 GASKET, SEAT, LONG (SECOND SEAT ONLY) ....cvoveeeeeeeeseeeeeeeeeeens 1 1
13 | 1012656 GASKET, SEAT, SHORT (SECOND SEAT ONLY) ..o 2 2
14 | 1017283 INSULATION, SOUND (SECOND SEAT ONLY) ..o, 1 1
15 | 1017384 SCREW, WASHER HEAD TAP, #12 (SECOND SEAT ONLY) ....cveieveeieenn 5 5
16 | 1016777-01 | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 17 AND 18) ....evoever..... 2 2
16 | 1016777-03 | ASSEMBLY, SEAT BACK, BUFF (INCLUDES ITEMS 17 AND 18) ....ccceveeuer...... 2 2
16 | 1016777-02 | ASSEMBLY, SEAT BACK, BLACK (INCLUDES ITEMS 17 AND 18) .................. 2 2
16 | 1016777-05 | ASSEMBLY, SEAT BACK, GRAY (INCLUDES ITEMS 17 AND 18) .......cc.coo........ 2 2
17 | 1016755-02 COVER, VINYL SEAT BACK, WHITE .....eieeeeeeeeeeeseeeeeeeeeeeeeeeee e eeeeenees 2 2
17 | 1016755-01 COVER, VINYL SEAT BACK, BUFF .....eeieeeeeeeeeeeeeeeeeeeeeeeesee e 2 2
17 | 1016755-04 COVER, VINYL SEAT BACK, BLACK .....ovoeeeieeeeeeseeeeeeeeeeeeeeeeeeeeeee e 2 2
17 | 1016755-06 COVER, VINYL SEAT BACK, GRAY ....vreeeeeeeeeeeeeseeseeeeeeeseseeeeeeeeeeesennes 2 2
18 | 1016751 CAP, SEAT BACK, BLACK ..ot eeeeeeee e ee e 2 2
19 | 1017259 WELDMENT, FRONT ARMREST ....ooveeieeeieeeeeeeeee e, 1 1
20 | 1015902 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 1/4 ..o 14 | 14
21 | 0008304 WASHER, LOCK, /4 oot s e eee e eeeee e ee oo 4 4
22 | 1012285 SCREW, HEX WASHER HEAD, 1/4 = 20 X 1/2 o.vieieteeeeeeeeeeeeeeeeeeeeeeeeeeeean 4 4
23 | 0000332 WASHER, FLAT, 1/4 ..ottt 18 | 18
24 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oveeeeeeeeeeeeeeeeeeeee e 10 | 10
25 | 1017310 WELDMENT, ARMREST MOUNTING ....ceveeeeeeeeeeeee e, 4 4
26 | 1017992-01 | WELDMENT, REAR ARMREST .....ovueiuieeeeeeeeeeeeseeeeseeeeeseeee s eees e 1 1
27 | 0000451 WASHER, LOCK, 1/4 .o, 4 4
28 | 0001218 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 1/4 w.eoueeeeeeeeeeeeeeeeeeeee e 6 6
29 | 0001241 WASHER, FLAT, 5/16 ereeeeeeeeeeeeeeeeeeeeeeeeeeee oo, 12 | 12
30 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...eeeeeeeeeeeeeeeeeeeeeeeeeee s 6 6
31 | 1017774 SPACER, BODY ..ot 4 4
32 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 eveteeeeeeeeeeeee e 4 4

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

e ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and jt will find the part you are looking for. _ _H_ER-E

E ﬁ e -iljpé'/Lfa(Tﬁsgm/f.html

TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 1015645-02 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2-6) ....ooovovvevnan.n, 1 1
2 | 1013309 STRAP, SEAT BOTTOM ...oooeeeieeeeeeoeeeee oo 1 1
3 | 1010545 SCREW, HEX WASHER HEAD, 1/4 = 14 X 3/4 ...o.ovooveoeeeeeeeeeeeeeeeeeeee. 2 2
4 | 1013311 BUMPER, SEAT, SHORT .....oovoieieeeeeeeeeeeeeee oo 4 4
5 | 1013312 BUMPER, SEAT, LONG: .....oovoivieeieeeeeeeeeeeeeee oo 1 1
6 | 1015627-02 COVER, VINYL SEAT BOTTOM, WHITE .....oooviviimeeeeeeeeeeeeeeeeeeeeeean 1 1
7 | 1016777-01 | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 8 AND 9) .......ccovvvenee... 1 1
8 | 1016751 CAP, SEAT BACK ..o 1 1
9 | 1016755-02 COVER, VINYL SEAT BACK, WHITE ....oovieoeeeeeeeeeeeeeeeeeeeeeeee e 1 1
10 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ..o, 4 4
11 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 .....v.ovooveeeeeeeeeeeeeeeeeeeeeeene 8 8
12 | 1016670 HANDRAIL ... 1 1
13 | 0000332 WASHER, FLAT, 1/4 oooooeeoeoeeoeeeeeoeeeeeee e 14 | 14
14 | 0008233 NUT, NYLON LOCK, 174 = 20 ..ooeoeeeeeeeeeeeeeeeeeeeeeeee e 14 | 14
15 | 1016970 COVER, SEAT BACK SUPPORT .....c.oovivieieeeeeeeseeeeeeeee e, 1 1
16 | 1010934 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 ..oo.ovooooeeeoeeeeeoeeeeeoeeeeeeeeeee. 7 7
17 | 0001241 WASHER, FLAT, 5/16 ...coveeeeeeeeeeeeeeeeeeee oo 20 | 20
18 | 0001242 NUT, HEX, 5/16 = 18 ..o 3 3
19 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...eooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 7 7
20 | 1016723 ASSEMBLY, SEAT SUPPORT PANEL .....o.omimiiiiieoeeeoeeeeeeeeeeeeeeeeee. 1 1
21 | 1018885-01 | ASSEMBLY, ARMREST, PASSENGER ......o.coiivivoeieeeieeoeeeeeseeeeeeeeeeeenenes 1 1
22 | 1018885-02 | ASSEMBLY, ARMREST, DRIVER .....o.oimimoieoieeeeeeeeeeeeeeeeeeeeee e 1 1
23 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 w.ovoovooeeoeeeeoeeeoeoeeeeeeeeeeeeeeee. 10 | 10
24 | 1014321 SCREW, TORX TRUSS HEAD, #10 =24 X 3/8 ......oovveveeeeeeeeeeeeeeeeeeeen. 4 4
25 | 1014387 CAP, CORNER ...ttt 2 2
26 | 1016701 GUARD, FORWARD & REVERSE SWITCH (ELECTRIC VEHICLES ONLY) ..... 1
27 | 0001620 SCREW, SHEET METAL, #10 x 3/4 (ELECTRIC VEHICLES ONLY) ......coo......... 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

TRANS-ZSENDER TRANS-FOFRTER

20 ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will f“nd the 'e part you are Iooklng for.

- hittps:/|CartPros.com/f.html
HERE UCTURE

TRANS-PORTER/TRANS-SENDER -

ITEM | PARTNO. | DESCRIPTION il Bt
1 2 3 4

1 | 1015645-02 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 2 - 6) +rvvoovvoooeeo.. 1 1
2 | 1013309 STRAP, SEAT BOTTOM oo 1 1
3 | 1010545 SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 —vroooooeooeoeooeeoeoeooeooo) 2 2
4 | 1013311 BUMPER, SEAT, SHORT .vooeooeeeeoeeeoeeeoeeeeoeoeeeoeeeoeeoeeeoeeeeoeeeeeeoeeeee 4 4
5 | 1013312 BUMPER, SEAT, LONG .vvoeeeooeeeeoeeoeeeeeeoeoeeeeeeeeeeeeeoeeeoeeeoeeeeeeeoeeoe 1 1
6 | 1015627-02 | COVER, VINYL SEAT BOTTOM, WHITE wovvooooeooeeooeeoeoeoeoeeoeoeoeoeeooo 1 1
7 | 1016777-01 | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 8 AND 9) «.ooovvvooooooo. i 1
8 | 1016751 CAP, SEAT BACK oo 1 1
9 | 1016755-02 | COVER, VINYL SEAT BACK, WHITE ovvoooveoooeoooeeoeeeeoeeoeoeeoeeeoeeeeoeoeoeoeeonns 1 1

10 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 v ovoooeoeooeoeooeoeoeoeoeoeeoeoeoeoeoe 4 4

11 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 3/4 (TRANS-PORTER ONLY) ... 4

12 | 0007479 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 1/4 (TRANS-SENDER ONLY) ............... 4

13 | 0000332 WASHER, FLAT, 1/4 (TRANS-PORTER ONLY) vvveoveooooeeoooeeeoeoeooeoeoeoeooe 10

14 | 0008233 NUT, NYLON LOCK, 1/4 - 20 (TRANS-PORTER ONLY) «.vvoooveoooeeooeeoooeeoonn, 10

15 | 1016839 MOUNT, SEAT BACK BRACKET (TRANS-SENDER ONLY) «.voooovoooooeeooen 2

16 | 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 +rvvoooveeooeeooeoeoeeoeoeeoeoeoeoeeoeeoeoeeoee 4 4

17 | 0001241 WASHER, FLAT, 5/16 rvvoeoeeeeoeeeoeeeeeeeeeeoeeeeeeoeeoeeeeeeeeoeoeeoeee oo 8 8

18 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +.rveooeeeooeeeoeeeeoeeoeeeoeeeeeeeoeeeeoeeeoeeeoeeeeeoe 4 4

19 | 1016723 ASSEMBLY, SEAT SUPPORT PANEL ..vooooooeeoeoeoeeeeoeeeoeoeoeeoeoeoeeoeoee 1 1

20 | 1018885-01 | ASSEMBLY, ARMREST, PASSENGER (TRANS-PORTER ONLY) w...vvvooooeeo.... 2

21 | 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 (TRANS-PORTER ONLY) +..vvooovveeoovn... 10

22 | 1014321 SCREW, TORX TRUSS HEAD, #10 = 24 X 3/8 rvvv oo 4 4

23 | 1014387 CAP, CORNER oo, 2 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Owﬁ numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1) W @ oursearch box and it will find the part you are looking for. HERE

2 ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

HERE _>' 8PIS\IZ//EaIrt\|iL(|)_S§om/f.html

TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QLS
1 2 3 4
1 | 1016777-01 | ASSEMBLY, SEAT BACK, WHITE (INCLUDES ITEMS 2 AND 3) .......covevvmenn.... 1 1
2 | 1016751 CAP, SEAT BACK ...ooeeeeeoeeeeoee oo 1 1
3 | 1016755-02 COVER, VINYL SEAT BACK, WHITE ....oivoieeeeeeeeeeeeeeee e 1 1
4 | 1016839 MOUNT, SEAT BACK BRACKET ......ooimomieeeeeeeeeeeeeeeeeeeee oo 2 2
5 | 0008304 WASHER, INTERNAL TOOTH LOCK, /4 ...oooooooeooeeeoeoeeeoeoeeeeeeeee. 8 8
6 | 0007847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 .....ooooeeeeeoeeeeeoeeeeeeeeeeeeeeen. 7 7
7 | 0007479 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 1/4 ..ov.oooeeeeoeeeeeeeeeeeeeeeeeeeeeeee. 4 4
8 | 1016816 SUPPORT, REAR SEAT ..o, 1 1
9 | 0000332 WASHER, FLAT, 1/4 ooioooeooeoeeoeeeeeoeeeeeeeeeeeee e, 6 6
10 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 3 3
11 | 1016930 PANEL, REAR SEAT FRAME .....ooomomoeeeeeeeeeeeeeeeeee oo 2 2
12 | 1013169 SCREW, ROUND HEAD SLOTTED MACHINE, #10 - 82 X 1/2 ..ovooveoveeeee. 4 4
13 | 1013061 NUT, NYLON LOCK, #10 = 82 ..o 4 4
14 | 1014387 CAP, CORNER ...t 2 2
15 | 1014321 SCREW, TORX TRUSS HEAD, #10 = 24 X 3/8 ......ovooveveeeeeeeeeeeeeeeeeeeeeee. 4 4
16 | 1016819 BODY, SEAT HINGE .....oovoeoeeoeoeeeeeeeeee oo 2 2
17 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 8/4 .....ooovooeeeeeeeeeeeeeeeeeeeeee. 4 4
18 | 1011990 WASHER, FLAT, 3/8 .oeeeeeeoeeeeeeeeeeee oo ee e 4 4
19 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...ooeeeeeeeeoeeeeeeeeeeeeeee e 4 4
20 | 1016841-02 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 21 - 29) ......ccoo........ 1 1
21 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 w.oooveeeeeeeeeeeeeeeeeeeeeeeenee e 4 4
22 | 1015627-02 COVER, VINYL SEAT BOTTOM, WHITE ..o 1 1
23 | 1013312 BUMPER, LONG SEAT ....ooovoeieieeeeeeeeeeeeeoeeee e 1 1
24 | 1013309 STRAP, SEAT BOTTOM ..o 1 1
25 | 1010545 SCREW, HEX WASHER HEAD, 1/4 = 14 X 3/4 .....ovoiveoeeeeeeeeeeeeeeeeeeeeeee 2 2
26 | 1016824 ANGLE, SEAT HINGE .....oimieieoeeeeeeee e 1 1
27 | 1011652 PLATE, SEAT HINGE ..o 2 2
28 | 1018809-01 RIVET, POP, STAINLESS STEEL, 3/16 .....ovuevoieeeeeeeeeeeeeeeeeeeeeeeneeee s 4 4
29 | 1018817-01 WASHER, FLAT, STAINLESS STEEL, #8 .....ov.oviveeeeeeeeeeseeeeeeeee s, 4 4
30 | 1018370-01 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) w..oovoeoeeeeeeieeeeeenenns 1
31 | 1013357 RIVET, POP (ELECTRIC VEHICLE ONLY) w..ooivieieoeeeeeeeeeeeeeeeeeeees 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow’z numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

o0 ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

GET STARTED

=3 https://CartPros.com/f.html

REAR FOOTREST AND HANDRAILS - TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 1018463-01 | ARMREST, REAR SEAT (NEW STYLE ARMREST) w...vovovoeeeeeeeeeeeeeeeeeen. 2 2
(NOT INTERCHANGEABLE WITH OLD STYLE ARMREST)
2 | 1016826 ARMREST, REAR SEAT (OLD STYLE ARMREST) ....oovvveeeeeeeeeeeeeeeeeen. 2 2
(NOT INTERCHANGEABLE WITH NEW STYLE ARMREST)
3 | 1016843 ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 4 -9 ) ..oooovoiveeeeeee. 1 1
4 | 1016835 GUARD, BUMPER ......ooooeeioeeeee oo 1 1
5 | 1016838 MAT, FOOTREST ...oooiiieeoeeeeeeeeeee oo ee e 1 1
6 | 1010434 FASTENER, PLASTIC BARREL ....oovovieeeeeeeeeeeeeeeee oo 8 8
7 | 1016668 BAR, CONNECTING .....vovooeeeeee oo 2 2
8 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 1..voevoeeoeeeeeeeeoeeeeeeoeeeeeeeeeeeeeeeeen 4 4
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...vevoeeeeeeeeeeeeeeeeeee e 2 2
10 | 1016842 HANDRAIL, REAR SEAT ... 1 1
11 | 1017172 SCREW, PHILLIPS TRUSS HEAD, 1/4 =20 X 1 1/2 w.o.ovoovooeeeooeeeeeeeeee. 6 6
12 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ovoeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 10 | 10
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18 w...eoeoeeeeeeeeeeeeeeeeeeeeeeeeee oo 9 9
14 | 0001218 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 1/4 ......ovooooooeoeoeeeoeoeeeeeeeee. 5 5
15 | 0001241 WASHER, FLAT, 5/16 ...voveeeeeoeeeeeeoeeeeeee oo 9 9
16 | 0007410 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 1/4 ..ooovovoeeeeeeeeeeeeeen. 2 2
17 | 0000332 WASHER, FLAT, 1/4 oooeooeeeeeeeee oo, 8 8
18 | 1017181 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 .....ovoovoeoeeoeeeoeeeeeeeeeeeee. 4 4

Z%CARTPROS



—)— https://CartPros.com/f.html

Part GET STARTED
HERE

al. Enter the part number

CartPros directs you to the right part using the part
our search box and it will find the part you are looking for.

numbers from this manu

KNOW?

DID YOU

ZLCARTPROS

1-26



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

REAR COVER - TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1015530 TAILSKIRT, TILT BED ..ottt 1 1
2 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 ....cv.vooeeeeeeeeeeeeeeeeeeeeeeeeean 2 2
3 | 1015529 NUT, TINNERMAN, “U”, 1/4 = 20 o..veeeeeeeeeeeeeeeeeee e eeeeseesseeseeseeeseesenseees 2 2
4 | 1016679 FENDER, REAR ....eeeeeeeeeeeeeeeeeeeee e eee et e et 2 2
5 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oeoveieeeeeeeeeeeeeseeeeeee e 8 8
6 | 1014306 WASHER, FLAT, 1/4 ..ottt 12 | 12
7 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....oveeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e seesee s eneeeees 8 8
8 | 1017079 KIT, REAR BUMPER (INCLUDES ITEMS 9 - 13) (TRANS-PORTER ONLY) ...... 1 1
9 | 1016379 BUMPER, REAR (TRANS-PORTER ONLY) ....ouveeieeeeeeieeeeeeeseeeeeeseseenean. 1 1
10 | 1016875 PLATE, MOUNTING, LONG (TRANS-PORTER ONLY) ....cvvvveieeeeeeeieeneean. 1 1
11 | 0007473 NUT, NYLON LOCK, 5/16 - 18 (TRANS-PORTER ONLY) .....cvivrirerereiernenan. 4 4
12 | 1011697 WASHER, FLAT, 5/16 (TRANS-PORTER ONLY).....c.vueveiuriereeseerseeeeeeernenes 6 6
13 | 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 x 2
(TRANS-PORTER ONLY) ....oovveieieeeeeeeeeeeeeee oo, 4 4

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

o ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

————3p https://CartPros.com/f.html
REAR CARGO BED - TRANS-PORTER

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 1016724 ASSEMBLY, TILT BED (INCLUDES ITEMS 2= 8) «...voovoeveeeeeeeeeeeeeeeeeeee. 1 1
2 N/A WELDMENT, TILT BED ....oovoieooeeeeeeeeeeeeeeeeeeeee e 1 1
3 | 1014471 INSULATION ... 1 1
4 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 cv.voeveeeeeeeeeeeeeoee e 2 2
5 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oovoeeeeeeeeeeeeeoeeeeeeeeeeeeeeee e 6 6
6 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 .....ooovoveeeeeeeeeeeeeeeeeeeeeean 4 4
7 | 1015583 BUSHING, URETHANE ...t 4 4
8 | 1015507 SHIM, TILT BED PIVOT ..o, 2 2
9 | 1012303 BUSHING, STEEL oo 2 2
10 | 1015356 WELDMENT, TILT BED HINGE ....ooovoeceeeeeeee e 2 2
11 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 ...o.oveeeeeeeeeoeoeeeeeeeeeeee e, 4 4
12 | 1011990 WASHER, FLAT, B/8 -...voveeeoeeoeeeeeeee oo, 8 8
13 | 0008754 NUT, NYLON LOCK, 3/8 = 16 .....ovoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6 6
14 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....evveeveeeeeeeeeeeeeeeeeeee e, 2 2
15 | 1015242 BUMPER, BED ... 2 2
16 | 1013872 SCREW, HEX HEAD CAP, 1/4 = 20 X 4 .....oooooooeeeeeeeeeoeoeoeeeeeeeeeeee. 2 2
17 | 0000332 WASHER, FLAT, 1/4 oooooeeoeoeeoeeeoeoeoeoeeeeeeee e, 4 4
18 | 0008233 NUT, NYLON LOCK, 174 = 20 ...ooeoeeeoeeoeeeeeeeeeeeeeeeeee e 6 6
19 | 1018370-01 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) w.oovoveeeeeoeeeeeseee 1
20 | 1013357 RIVET, ALUMINUM POP, 5/32 (ELECTRIC VEHICLE ONLY) .......covivviviveennn 2
21 | 1017976 SEAL, BED ..o 1 1
22 | 1014306 WASHER, FLAT, 1/4 ooooooeeeoeoeeee oo 8 8
23 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ....oooooeeeeeeeeoeoeeeeeeeeeeeeeeeee. 4 4

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN Ow? numbers from this manual. Enter the part number into GET STARTED *- https://CartPros.com/f.html
a

our search box and it will find the part you are looking for. HERE

——
et 0 P, ; T —_e
L RIs NG R P
(K ; LT e
BRI R Y A
R RN R o o L L Lot e
FOWER RE ZaFTRAC

50 ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION ax é?_TE\E;

1 2 3 4
1 | 1010984 NUT, LUG ettt n s 16 | 16
2 | 1016514-02 | ASSEMBLY, TIRE AND WHEEL, WHITE, POWER RIB, FOUR PLY

(TOURALL ONLY) oottt 4 4
2 | 1016514-03 | ASSEMBLY, TIRE AND WHEEL, WHITE, SOFTRAC, FOUR PLY

(TOURALL ONLY) <ottt 4 4
2 | 1015705-06 | ASSEMBLY, TIRE AND WHEEL, BEIGE, POWER RIB, SIX PLY

(RESORT VILLAGER ONLY) ...t 4 4
2 | 1015705-07 | ASSEMBLY, TIRE AND WHEEL, BEIGE, SOFTRAC, SIX PLY

(RESORT VILLAGER ONLY) ...ttt nenneees 4 4
2 | 1016514-06 | ASSEMBLY, TIRE AND WHEEL, WHITE, POWER RIB, SIX PLY ...c.cevcvveiunnn.... 4 4
2 | 1016514-07 | ASSEMBLY, TIRE AND WHEEL, WHITE, SOFTRAC, SIX PLY ....c.cvvvveveeeen.n. 4 4
3 | 1015707 WHEEL RIM, BEIGE .e.veeeeeeeeeeeeeeeeeeee e eeeee et seese s seesese e es s ee s 4 4
3 | 1014771 WHEEL RIM, WHITE ..ot 4 4
4 | 1015672 TIRE, UNMOUNTED, POWER RIB, FOUR PLY (TOURALL ONLY) ....c.ccoevvn...... 4 4
4 | 1015674 TIRE, UNMOUNTED, SOFTRAC, FOUR PLY (TOURALL ONLY) ....ovvvivienan. 4 4
4 | 1017370 TIRE, UNMOUNTED, POWER RIB, SIX PLY ....otiieeeieeeeseeeeeeeeeeeeeeeseeeeesenen 4 4
4 | 1017693 TIRE, UNMOUNTED, SOFTRAC, SIX PLY ..eivieieeeieeeeseeeeeeeee e 4 4
5 | 0007310 STEM, VALVE ...ttt 4 4

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW‘, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

TRANSAXLE

ZACARTPROS



s.com/f.html

s https://CartPro

GET STARTED
HERE

into
e looking for.

umber

right part using the part

CartPros directs you to the

K N QW? numbers from this manual. Enter the part n
1A ¥ & oursearch box and it will find the part you ar

DID YOU

ZLCARTPROS

2-2



BN TI 2 rombor o i o enr vt s o T STARTED 1 arpro comt i
® oursearch box and it will find the part you are looking for.
TRANSAXLE n
ITEM | PARTNO. | DESCRIPTION QL ey
1 2 3 4
1017683-02 | TRANSAXLE (INCLUDES ITEMS 1 = 40) ...uuuiuiiiiiiiieieiiiiiiieieiieeeeeeeeeeeeeeaeaeaaaaaans 1 1
1 1013785 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 3-7) wevviiieeieeeiieeeiiiiicee e 1 1
2 1013786 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 3 - 7) tevvvviiiiieeeeeieeeeiniiiineaeeeaens 1 1
3 1013787 STUD, LUG oo e e e e e e e e e e e 8 8
4 1014207 BUSHING, 25 MM L. D. oottt e e e e e e eeenenen 1 1
5 1011291 BEARING, OUTER AXLE TUBE ....ouuiiii i 2 2
6 1013792 CIRCLIP, TYPE C oottt 2 2
7 1016672 RING, RETAINING ...coiiiiiiiieii ettt e e e e e e e eee s s e e e e e e eeenenes 2 2
8 1013790 BOLT, MT1O X 1.5 X BOMM ...oiiiiiii et aaas 10 10
9 1013791 WASHER, LOCK, 13/32 ..iiiiiiiiiies e ettt e e e e e eaant e e e eeaaees 10 10
10 1013775 SEAL, INPUT SHAFT OIL ..o 1 1
11 1013756 GEAR CASE, RIGHT oottt e e e e et 1 1
12 1012711 BREATHER ..o et e e e aaas 1 1
13 1013758 GASKET, CASE ... e s 1 1
14 0007330 BEARING, INNER AXLE TUBE .....cooeviiiiiiie e eeeten e e e e e e e aenenes 2 2
15 1013789 GASKET, AXLE TUBE ...t 2 2
16 1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE .......cciiiiiiiiiiiiiiiiiee e 1 1
17 1013794 SEAL, AXLE SHAFT OIL ..ot 2 2
18 0007335 BEARING, INPUT GEAR ....uiiiiiiiiieiieiis et eeeten e e e e e e eeenenen 3 3
19 1013764 SHAF T, INPUT e e e e e e ees 1 1
20 0007336 BEARING, INTERMEDIATE GEAR ....oouiiiiiieeiieeeei e 1 1
21 1013766 GEAR, INTERMEDIATE, SMALL ...ouuiiiiii et 1 1
22 1013780 KEY , SUNK e e e et eaeeaaas 1 1
23 1013765 GEAR, INTERMEDIATE, LARGE .....coiiiiiiiiieeiee e 1 1
24 1013757 GEAR CASE, LEFT .o 1 1
25 1013759 PLUG, FILL, WITH GASKET ...ttt e e e e e eeeaenen 2 2
26 1013763 BOLT, MB X 1 X 50MM ...t e e 10 10
27 1012710 PIN, DOWEL oottt ettt e e e e e et e e e et e e eenns 2 2
28 1013779 BOLT, M8 X 1.25 X 37MM ....uiiiieiiieiieiieee s e ee et e e e e e e e e et e e s e e e aaeeansenes 8 8
29 1013782 PLATE, LOCK et e e et e e e e e e et e e eanns 4 4
30 1013767 (] 2 T 1 U I = O I P 1 1
31 1013772 PIN, DIFFERENTIAL . .ooeieeitiie et e e e e e et s e e e e e e aaenenen 1 1
32 1013768 GEAR CASE, DIFFERENTIAL (LEFT) oiieiiieiiiieee e 1 1
33 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ...coiiiiiiicee e 2 2
34 1013771 GEAR, DIFFERENTIAL ..ottt 2 2
35 1013774 PLATE, THRUST (IDLER GEAR) ...cceeeeiieieei e e aeeaennene 2 2
36 1013770 GEAR, DIFFERENTIAL IDLER ..coiitiiiei i 1 1
37 1013769 GEAR CASE, DIFFERENTIAL (RIGHT) oeiieeiiiiiiieee e 1 1
38 1013781 SHIM o e 1 1
39 1017703 ASSEMBLY, AXLE TUBE, LEFT SIDE .....cootiiitiiiiei e 1 1
40 1014193 PIN, DOWEL ..o e aaaas 1 1
41 1013866 KIT, TRANSMISSION CABLE SUPPORT BRACKET (INCLUDES 42 - 45) ........ 1
42 0000332 WASHER, FLAT, 1/4 e e e e e aeeeaaees 6
43 1013872 SCREW, HEX HEAD CAP, 1/4 =20 X4 oooiieeieeiiee ettt 2
44 1012462 SCREW, HEX HEAD CAP, 1/4 - 20 X 3 1/2 coeeeeiiiiiie et 1
45 0008233 NUT, NYLON LOCK, 1/4 = 20 ..cieeieeeeeeieee et a e e eaenane 3

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owt, numbers from this manual. Enter the part number into GET STARTED *- https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
BRAKES, PEDAL,

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

3-2 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

- > —— - -

GET STARTED —)- htisz: C_iz_rtIPro

NSéom/f.htmI

TOURALL n

ITEM PART NO. DESCRIPTION 8X§ E?_TEYC
12 3 4

1018233-01 | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1 -9) ...oiiiiiiiiiiiiiiiiiiieeeeeeeeeeeee 1 1
1018233-02 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1 -9) .....oiiiiiiiiiiiiiiiiiiiiiiieenenee 1 1

1 1018240-01 ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2, 3 AND 4) ....... 1 1
1 1018240-02 ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS 2, 3 AND 4) ......... 1 1
2 1018165-01 MECHANISM, ADJUSTING, RIGHT ... 1 1
2 1018165-02 MECHANISM, ADJUSTING, LEFT ... 1 1
3 1018239-01 WASHER . 1 1
4 1018238-01 WASHER, PLATE ..o 1 1
5 1010850 COVER, DUST ..o 1 1
6 1018232-01 PACKAGE, BRAKE SHOE (FOUR PIECES) ......coooovviiiii, 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) .....ccooiiiiiiiiiiiee e, 1 1
8 1018163-01 PACKAGE, BRAKE SPRING (FOUR PIECES) ..., 1 1
9 1018155-01 ASSEMBLY, LEVER, RIGHT ... 1 1
9 1018155-02 ASSEMBLY, LEVER, LEFT oo 1 1
10 1013924 NUT, HEX CONE, 5/16 - 24 ... ..ottt 8 8
11 1014153 BOLT, BRAKE CLUSTER MOUNTING .....oooiiiiiiiiiiiiiii, 8 8
12 1010829 PIN, CLEVIS, 5/16 ..oeeiiiiiiiiiiiiiiiiiiii s 2 2
13 0001035 PIN, COTTER, 3/32 X 1 e 2 2
14 1013207 HANGER, BRAKE CABLE ... s 2 2
15 1017911-01 | DRUM, BRAKE ..o 2 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

3-4 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE J
N U

H i fmmsy U & SnE §F UE W Em nvv—...-—., EWES Ul W WS U B B B

httfj:gglr_tPros.com/f.html

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1016573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oo 1 1
1016557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1= 14) ..o, 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE ......ooovoieeeeeeeeeeeeeeeeee e 1 1
1 | 1011154 PLATE, BACKING, RIGHT SIDE .......ovuveeeeeeeeeeeeeeeeeee e 1 1
2 | 1011465 KIT, BRAKE ACTUATOR ......ooooviieceeeeeeeeseeeeeeeesseseese e, 1 1
3 | 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ......oooviveoeeeeeeeeeeeeeeeeene. 1 1
4 | 1011114 NUT, MB X 1 oo 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...ooooeeeeeeeeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR .....oooviimiioeieeeeeeeeeee e 2 2
7 N/A BOLT, ADJUSTMENT ..., 1 1
8 N/A BODY, ANCHOR ......oooviieeeieeeeeceeeeeee e, 1 1
9 | 1011303 CAP, ADJUSTMENT BOLT w..coovoceeceeeeceeeeeeeeee e 1 1
10 | 1011463 PACKAGE, BRAKE SHOE (FOUR PIECES) ......ooviveeeeeeeeeeeeeeeeeeeeeeeene 1 1
11 | 1011466 KIT, SHOE RETAINER (FOUR PIECES) ......ooveeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
12 | 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) .......ovurvereeceeeeeeeeeeeeeeeeeene 1 1
13 N/A ARM, BRAKE LEVER ........oouivueeeeeeeeeieseeeiesseeeessesseenses s, 1 1
14 | 1010850 COVER, DUST ..o, 1 1
15 | 1010829 PIN, CLEVIS, 5/16 ...ooveeeoeeeeeeeeeeeeeeeeeeeeee e 1 1
16 | 0001035 PIN, COTTER, 3/82 X 1 oooveeeoceeeeeeeeeeeeee e 1 1
17 | 1013924 NUT, CONE LOCK, GRADE 8, 5/16 - 24 .......co.covooooeeeeeeeeeeeeeeseeeeneeeeeenen. 8 8
18 | 1014153 BOLT, BRAKE CLUSTER MOUNTING .....ooovoeeeeeieeeeeeeeeeeeeeeeeeeee e, 8 8
19 | 1017911-01 | DRUM, BRAKE ......oomieieeieeeceeeeeeeeee oo 2 2
20 | 1013207 HANGER, BRAKE CABLE ..........ouivuieeeoeeeeeeeeeeeeeees e 2 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

3-6 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it WI|| Fnd the partyou are Iooklng for. HERE

S - - ---___--J

Eﬁlﬁ i_sv)m/f html
VEHICLES WITH 2-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
FOR ALL TOURALL VEHICLES.
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES PRIOR TO SERIAL NUMBER 9535-456328.
1 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2= 5) ...ooovooeeeeeeeeeeeeeeenn. 1 1
2 | 0001032 BUSHING, NYLON ....ooumiviieeiceeeeeeceeseeeeesseseeseee e 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 ...oovvvecerreeeeeeannn. 2 2
4 | 1013876 NUT, PUSH, B/8 ...eoeoeeeeeeeeeeeeeeeeee e 1 1
5 | 1013870 PAD, PARK BRAKE ........ooooiimoeeioeeeeeeeieeeeseeeeee e 1 1
6 | 1011406 KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ......oovovooveeeeeeeoeeeeeeeeeeenn. 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 .....oovvevveveeeeeeanne. 4 4
8 | 1013869 PAD, BRAKE PEDAL .......oovoivoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
9 | 1016173 KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 13) ...coovcvverenen. 1 1
10 | 1017029 PIN, COTTER, 7/84 X 1/2 ..o 1 1
11 | 1010877 NUT, PUSH, 5/16 +.o..voveeeeeeeeeoeeeeeeee oo 1 1
12 | 1010805 SLEEVE, PARK BRAKE ROD .......o.oooiveeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeee e, 1 1
13 | 1010932 JOINT, BALL, /4 = 28 .o.oooeooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
14 | 1011403 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 15 - 17) ...oovveveveceeeeeeeeeean. 2 2
15 | 1011779 CLIP, E-50 ROTOR, 1/2 .ooooooooeeeeeeeeeeeee e 2 2
16 | 0001035 PIN, COTTER, 8/82 X 1 oooooooeoeeeeeoeeeeeeeeeeeeee e 2 2
17 | 1010829 PIN, CLEVIS, 5/16 w..eevoveeeeeoeeeeeeeeeeeeeeeeeeeeeeee e 2 2
18 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 19) .....oooovvrivrenanene. 1 1
19 N/A PIN, EQUALIZER PIVOT ..ooooieeieieeeeeeeeeeeee e 1 1
20 | 1010933 SPRING, PARK BRAKE TORSION .......oooivmimeeeoeeeieeeeeeeeeeeeeeeeeeseeeee e, 1 1
21 | 1010927 SPACER, PARK BRAKE .......comimiieieeceeeeeeeoeeeseeeeee s 1 1
22 | 1010878 STOP, BRAKE ... eeeee e 1 1
23 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......ovoveeeoeeeeeeeeeeeeeees e 1 1
24 | 0008986 NUT, DIMPLED LOCK, 5/16 = 18 .....eveceeeeeeeeeeeeeeeeeeeeeeeeee e 5 5
25 | 0001241 WASHER, FLAT, 5/16 ....oooeeeoeeeeeeeeeeeeeeeeeeeeeeee e 4 4
26 | 1010808 ROD, EQUALIZER, REAR (TOURALL ONLY) .....ooorveiereeieeeeeeeeesee e 1 1
26 | 1016708-01 | ROD, EQUALIZER, REAR (RESORT VILLAGER AND
TRANS-PORTER/TRANS-SENDER) ........ovueveveeeoereeeeeeeeeeeeseeneeeieseeesennenes 1 1
27 | 1013532 SPRING, BRAKE RETURN (GASOLINE TOURALL ONLY) .....oooovoiiieeeeenenn. 1
27 | 1013531 SPRING, BRAKE RETURN (ELECTRIC TOURALL ONLY) ....covuvecirecieeenan. 1
27 | 1013532 SPRING, BRAKE RETURN (RESORT VILLAGER AND
TRANS-PORTER/TRANS-SENDER) ........ovuevmeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeenennenes 1 1
28 | 1010921 SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 <...ooooeoeeeeeeeeeeeeeeeeeeeeeen. 4 4
29 | 1018653-01 | SPACER, EQUALIZER ......coovvmoeceeeieeeeeeeeeeeeeeeeeeeeseeeeeees e 2 2
30 | 0001242 NUT, HEX, 5/16 = 18 +.oooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
31 | 0001028 NUT, HEX, 1/4 = 20 ..o 1 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

3-8 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane 3 hit

A e ws i ———— )

s://CartPros.com/f.html

EMBLY
VEHICLES WITH 4-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION L SES
1 2 38 4
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES SERIAL NUMBER 9535-456328 AND LATER.
1 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2 - 5) ...oooorveniiiocieeeeees 1 1
2 | 0001032 BUSHING, NYLON ......oovioceeieceeeeeees s 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 <16 X 1/2 +....oovvervrierieeen. 2 2
4 | 1013876 NUT, PUSH, 3/8 ....oooveocveeeecieeeeeeeeses s 1 1
5 | 1013870 PAD, PARK BRAKE ........ooovvieiioeeeeeeeeeeeeoeeeeeees s 1 1
6 | 1018782-01 | KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ....cvvovveveeierireieeneecieneens. 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ....oooovveveereeren. 4 4
8 | 1013869 PAD, BRAKE PEDAL ......oooiuiiiiiiiiaiessissessees s 1 1
9 | 1016173 KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 13) ...ovovvvenennn, 1 1
10 | 1017029 PIN, COTTER, 7/84 X 1/2 ...coovooeveeeeosieseeeeeee s 1 1
11 | 1010877 NUT, PUSH, 5/16 ...oocveocveceeceoeeeeeeeses s 1 1
12 | 1010805 SLEEVE, PARK BRAKE ROD ........o.ovoveieeeeeeeeeeeeeseeeeeeeseeeeeeeee e 1 1
13 | 1010932 JOINT, BALL, 1/4 =28 ..o 1 1
14 | 1011403 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 16, 17 AND 18) ......cc.ccooounen.. 2 2
15 | 1018746-01 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) .........cc......... 2 2
16 | 1011779 CLIP, E-50 ROTOR, 1/2 ...oooveoeveeeeeeeseeeeeeeeeeeeeeseee s 2 2
17 | 0001035 PIN, COTTER, B/82 X 1 +.coooeeeeeoeeeeeeeeee oo 2 2
18 | 1010829 PIN, CLEVIS, 5/16 ....oovvocveeceeceoeeeeeeessessesseessees s 2 2
19 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 20) ........cccccvvernen 2 2
20 N/A PIN, EQUALIZER PIVOT w...oooioiieciecee e 1 1
21 | 1010933 SPRING, PARK BRAKE TORSION ........oouveoiveareeeeeseeesseeseeesesesesseee s 1 1
22 | 1010927 SPACER, PARK BRAKE ........o.ooiiiiiiiaieieiesiesies e 1 1
23 | 1010878 STOP, BRAKE ....ooveocveceeceoeeseese s sees s 1 1
24 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......cvuocvoceeceoeeeeeeeees s 1 1
25 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooovvereeiereiesiesioesiesssessensessess s 6 6
26 | 0001241 WASHER, FLAT, 5/16 ....eooveoveoeeeeeoseoeseeeeeeeeseeseeseses s 4 4
27 | 1018687-01 | ROD, EQUALIZER, FRONT ......covuuiieieaieieiseeesisessoesssessseesessnss s 1 1
28 | 1016708-01 | ROD, EQUALIZER, REAR ......coooiveereaeeeasessseosseessoesssessesseess s 1 1
29 | 1013532 SPRING, BRAKE RETURN ........oouimmreeeeoeeeseeseeeseeseeeseeee e 1 1
30 | 1010921 SCREW, HEX HEAD CAP, 5/16 - 18 X 2 1/2 .....oovooevereoreoeeeeeieseseeeesssnnes 4 4
31 | 1018653-01 | SPACER, EQUALIZER ......cooooveceeeeeeeeeeeeeeeeeeeeeeseseeeeeeeeeseee e 4 4
32 | 0001242 NUT, HEX, 5/16 = 18 ...oooeeoieciocis s 2 2
33 | 0001028 NUT, HEX, 1/4 = 20 o.oocooeeoeeeeeeeeeseee e 1 1

Z%CARTPROS



—)— https://CartPros.com/f.html

GET STARTED
HERE

into
looking for.

right part using the part
nd it will find the part you are

mbers from this manual. Enter the part number
chbox a

K N G W? gar sear

CartPros directs you to the

DID YOU

ZLCARTPROS

3-10



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

"W m - N WS WE W . .IJ

e hittps://CartPros com/f.html
SEMBLY

VEHICLES WITH 4-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES SERIAL NUMBER 9535-456328 AND LATER.
1016573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 - 14) oo 1 1
1016557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oooiooeeeoeeeeeeeeeeeeeeeee e 1 1
1 | 1011154 PLATE, BACKING, RIGHT SIDE .......ovuiveeeeeeeeeeeeeeeeeee e 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE ......vueveveceeeeeeeeees e 1 1
2 | 1011465 KIT, BRAKE ACTUATOR .......omoimmiommeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
3 | 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ......oovoiveeeeeeeeeeeeeeeeeeeeene. 1 1
4 | 1011114 NUT, MB X 1 oo 2 2
5 | 0000451 WASHER, LOCK, 1/4 ....ooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
6 N/A PISTON, ANCHOR ......oooimiieeieeeeeeee oo 2 2
7 N/A BOLT, ADJUSTMENT ..o 1 1
8 N/A BODY, ANCHOR ......ooovoieeeeieeeeces e 1 1
9 | 1011303 CAP, ADJUSTMENT BOLT ..o, 1 1
10 | 1011463 PACKAGE, BRAKE SHOE (FOUR PIECES) ......oovuoeeeeeeeeeeeeeeeeeeeeeeeeeeenne 1 1
11 | 1011466 KIT, SHOE RETAINER (FOUR PIECE) ......ovuveceeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
12 | 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) ......ovooviveoeeeeeeeeeeeeeeeenn 1 1
13 N/A ARM, BRAKE LEVER .......oovooeoeeeeoeeeeeeeeeeeee e 1 1
14 | 1010850 COVER, DUST ..o, 1 1
15 | 1010829 PIN, CLEVIS, 5/16 w..oveoeeoeeeeeeoeeeeeeeeeeeeee e seseee s 2 2
16 | 0001035 PIN, COTTER, B/82 X 1 oo 2 2
17 | 1018727-01 | NUT, HEX, 5/16 = 24 ...oooooooooeoeeeeeeeeeeeeeeeeeeeeeee e 8 8
18 | 1017232 BOLT, HEX HEAD, 5/16 - 24 X 1 oo.coooeceeeeeeeeeeeeeeeeeeeee e 8 8
19 | 1011137 DRUM, BRAKE ......oooeiciiieeeeeiee oo 2 2
20 | 0007174 WASHER, LOCK, 5/16 X 24 ......ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
21 | 1018690-01 | WASHER, CONE ......oommimeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee e 8 8

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN GW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
] ¥ @ oursearch box and it will find the part you are looking for. HERE

ELECTRIC TOURALL

PRIOR TO SERIAL HUMBER
0529-4457499 @\ ‘(D\

3-12 %CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE L é T R I é

TOURALL n

ITEM PART NO. DESCRIPTION E?_TEYC
12 3 4
FOR TOURALL VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.
1 1010969 ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2-5) .......cooooiiiiiiiiii, 1
2 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10-16x1/2 ..., 4
3 1013871 PAD, ACCELERATOR PEDAL ..o 1
4 1011691 HANGER, ACCELERATOR PEDAL SPRING ...t 1
5 1010954 STUD, BALL, 1/4 =28 X 9/16 ...t 1
6 1014085 ASSEMBLY, ACCELERATOR ROD (INCLUDES ITEMS 7 AND 8) .......ccceeiiiiiiiiiiiie 1
7 1011734 JOINT, BALL, SPRING LOADED, 1/4-28 ... i 2
8 1011084 NUT, HEX JAM, 1/4 =28 ..oooiiiiiiiiiiii s 2
9 1010973 ASSEMBLY, SUB, ACCELERATOR PIVOT ROD (INCLUDES ITEM 10) .....ccceeeeeeierinnneee 1
10 1011877 KIT, PARK BRAKE LATCH ... 1
11 0001028 NUT, HEX, 1/4 = 20 .ooooiiiieieeeeee s 2
12 1010878 STOP, BRAKE ..ttt e e e e e e e na e 1
13 0008233 NUT, NYLON LOCK, 1/4 - 20 ..cooiiiiiiieeieeeeeeeee e 4
14 1018619-01 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/8 ..eeeeeeeeeeeeeeeeeeeeee 4
15 1011699 SPACER, 1/2 ..o 1
16 1011694 BRACKET, ACCELERATOR BEARING ......ouiiiiiiiiiiiii e 2
17 1011700 SPACER, ACCELERATOR ... 1
18 1012075 SPRING, EXTENSION ....oooiiiiiii s 1
19 0000403 SCREW, HEX HEAD CAP, 1/4-20 X 5/8 ...t 1
20 0008304 WASHER, INTERNAL TOOTH, 1/4 ..o 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

n GASOLINE YERICLES

PRIOR TO SERIAL HUMBER
89529-445519

ELECTRIC RESORT ¥ILLAGER, @
TRAMNS-PORTERI TRAMS-5ENDER
PRIOR TO ZERIAL MUMBER

§529-445799

s ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
__our search box and it willfind the part you are looking for._

T EHIGTES ™

AND ELEC. R.V.,TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
FOR GASOLINE VEHICLES PRIOR TO SERIAL NUMBER 9529-445519.
FOR ELECTRIC VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.
1 | 1016377-01 | ASSEMBLY, ACCELERATOR PEDAL (GASOLINE VEHICLES)
(INCLUDES ITEMS 8 = 9) .oovoooeeeeeeeeeeeeeeeeee e, 1
2 | 1016377-02 | ASSEMBLY, ACCELERATOR PEDAL (ELECTRIC RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 3 - 8) ....ocvvvveecrenenn 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...ooovvvovveveeeeeeenn. 4 4
4 | 1013871 PAD, ACCELERATOR PEDAL .......ovovooeeeeeeeeeeee e 1 1
5 | 1011691 HANGER, ACCELERATOR PEDAL SPRING ........co.evveveeeereeeeeceseeeeeenneeens 1 1
6 | 1016157 STUD, BALL, 1/4 =28 X 1 1/8  oooeoveeeeoeeeeeeeeeeeeeeeeeeeeeee e 1 1
7 | 0008717 NUT, NYLON HEX, 1/4 = 28 ....ooooooooooeeoeeeoeeeeoeeeeeeeeeeeeeeeeeeee e, 2 1
8 | 1014007 WASHER, FLAT, 1/4 ..ooooeeeeeeeeeeeeeeeeeeeee e 3 1
9 | 0007510 SCREW, HEX HEAD CAP, 1/4 - 28 X 1 1/4 ..o, 1
10 | 1016168 ASSEMBLY, ACCELERATOR ROD, (GASOLINE TOURALL) ......ccoccovvverirnenn 1
10 | 1016747-02 | ASSEMBLY, ACCELERATOR ROD, (GASOLINE RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 11 AND 12) ............... 1
10 | 1016747-01 | ASSEMBLY, ACCELERATOR ROD (ELECTRIC RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 11 AND 12) ............... 1
11 | 1011734 JOINT, BALL, SPRING LOADED, 1/4 = 28 ......ovvoooeeeeeeeeeeeeeeeeeeenees 2 2
12 | 1011084 NUT, HEX JAM, 1/4 = 28 ......ooooeeeeeoeeeeeeeeeeeeeeeeeeeeeee e, 2 2
13 | 1016166 ASSEMBLY, SUB, ACCELERATOR PIVOT ROD (GASOLINE TOURALL)
(INCLUDES ITEM 14) ..o 1
13 | 1016166 ASSEMBLY, SUB, ACCELERATOR PIVOT ROD (ALL RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEM 14) ......oovvvereeecean 1 1
14 | 1011877 KIT, PARK BRAKE LATCH ....oooovoeeceeeeeeoeeeeeeeeeeeeeeeeee e 1 1
15 | 0001028 NUT, HEX, 1/4 = 20 c...oooceoeeeceeeeeeeeeeeee e 2 2
16 | 1010878 STOP, BRAKE ..., 1 1
17 | 1016619 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/2 wovooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
18 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooooorveeeceeeeeeeeeeeeees e 5 5
19 | 1018619-01 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/8 ..ooovooveoeeeeeeeeeeeeeeeeeeeeeeee 4 4
20 | 1011699 SPACER, 1/2 oo, 1 1
21 | 1011694 BRACKET, ACCELERATOR BEARING ......co.ovuvuiieeeeeeeeeeeeeeeeeeeeeee e, 2 2
22 | 1011700 SPACER, ACCELERATOR .......ovmiveieceeeeeeeeseeeeeses s e 1 1
23 | 1012075 SPRING, EXTENSION ......ooiiieeeeeeoeeeeeeeeeeeeeeeee e, 1 1
24 | 0000332 WASHER, FLAT, 1/4 .oooioooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

GASOLIMNE YEHICLES
SERIAL HUMBER
Hm29-4455%149
AMD LATER

\® ELECTRIC YEHICLES

SERIAL HUMEBER

J AR &) P N 20 05 29-445749
L TR AND LATER
ToWREHARNESS

o ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

=3 https://CartPros.com/f.html

ACCELERATOR PEDAL ASSEMBLY n

ITEM | PARTNO. | DESCRIPTION ary | amy
1 2 3 4
FOR GASOLINE VEHICLES SERIAL NUMBER 9529-445519 AND LATER.
FOR ELECTRIC VEHICLES SERIAL NUMBER 9529-445799 AND LATER.
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEM 2) .......cccevve....... 1 1
2 | 1013871 PAD, PEDAL ...ooeoeeeeoeeoeeeeeeeee oo 1 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, 310 - 16 X 1/2 .....oovvoveeeeeeeeeeen. 4 4
4 | 0001218 SCREW, HEX CAP, 5/16 = 18 X 1 1/4 ..oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 1 1
5 | 0001241 WASHER, FLAT, 5/16 ..vovoeooeeeeeeeeeeeeeeeeeeeeeeeeeee e, 3 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ....oooovomoeeeeoeeeeeeeeeeeeeeeee. 1 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...veeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
8 | 0000332 WASHER, FLAT, 1/4 <oooooeeeeeeeeeeeeeee oo, 5 6
9 | 1018620-01 | SCREW, HEX HEAD CAP, 1/4 - 20 x 1 3/8 (ELECTRIC VEHICLE ONLY) .......... 2
10 | 1017424 BEARING, PIVOT SUPPORT ..o 1 1
11 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 4 6
12 | 1018174-01 | RETAINER, SPRING .....o.veiveieeieeeeeeeeeeseee e 1 1
13 | 101796201 | SPRING, RETURN .....ovmioeieeieeieeieoeoe oo 1 1
14 | 1017378 CUP, SPRING ......ovovieeeeeeeeeeeeee oo, 1 1
15 | 1017380 BUMPER, RETURN SPRING ........uoeieeeeeeeeeeeeeeeeeeeeeees oo 1 1
16 | 1018260-01 | RING, CRESCENT RETAINING ....o.voveeeoeeoeeeeeeeeeeeeeeeeee oo 1 1
17 | 1017400 LEVER, ACTUATOR (ELECTRIC VEHICLE ONLY) ....ovivimeeeeeeeeeeeeeen 1
18 | 0008717 NUT, NYLON LOCK, 1/4 - 28 (GASOLINE VEHICLE ONLY) ....ocoovvererernnnnn. 1
19 | 1018042-01 | WASHER, PLASTIC, 1/2 ..ooivoieeieeoeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
20 | 1017743 COVER, ACCELERATOR (ELECTRIC VEHICLE ONLY) ...oovovoeeeeeeeen. 1
21 | 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 x 1/2 (ELECTRIC VEHICLE ONLY) ........... 2
22 | 1018188-01 | STUD, BALL (GASOLINE VEHICLE ONLY) w..oivieieeeeieeeeeeeeeeeeeeeeeeeeee s 1
23 | 1016168 ASSEMBLY, ACCELERATOR ROD (GASOLINE TOURALL)
(INCLUDES ITEMS 24 AND 25) .....oooooooeeeeeeeeeeeeeeeeeeeeeee e 1
23 | 1016747-02 | ASSEMBLY, ACCELERATOR ROD (GASOLINE RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 24 AND 25) ............... 1
24 | 1011084 NUT, UNF HEX JAM, 1/4 - 28 (GASOLINE VEHICLE ONLY) ......oovviverenn.. 2
25 | 1011734 JOINT, SPRING-LOADED BALL (GASOLINE VEHICLE ONLY) .....cccoevv...... 2
26 | 1018259-01 | SPACER (GASOLINE VEHICLE ONLY) ...oooooeeioeeoeeoeoeeeeeeeeeeeeee e 1
27 | 1017392 ASSEMBLY, POTENTIOMETER HOUSING (ELECTRIC VEHICLE ONLY) ........ 1
28 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD .....ooovieieeeeeeeeeeeeeeeeeeeeeeeeen 2 1
29 | 1018619-01 | SCREW, HEX CAP, 1/4 = 20 X 1 1/8 ..voooooooeeoeeoeeeoeeeeeeeeoeoeeeeeeee e 4 4
30 | 0008754 NUT, NYLON LOCK, 3/8 X 16 -....ceveeeeeeeeeeeeeeeeeeeeeeee oo 1 1
31 | 1017322 RACHET, PARK BRAKE ......ooivoioeoeeieeeeeeeeeeeeeeeeeeee e 1 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owt, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

STEERING AND SUSPENSION K

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

4-2 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
1 | 1013861 JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ......cooovvvmrennn. 1 1
2 | 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM .........ooorververreereenseeeeeeeeeaene. 3 3
3 | 0007174 WASHER, LOCK, 5/16 ......eoveoieorieriensiesssessssssessssssssss s 3 3
4 | 1016185 MOUNT, STEERING COLUMN, LEFT HAND .......cooorverremeeeceeeeseeseseeeneenes 1 1
5 | 1016184 MOUNT, STEERING COLUMN, RIGHT HAND ........oovuriereiricineineeeineenes 1 1
6 | 1016269 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X2 ......cooooc.en.. 2 2
7 | 0000334 WASHER, FLAT, /8 ....vooeeoeeoeeoeeeeeeeeeeee e 4 4
8 | 1016183 SCREW, HEX HEAD CAP, 3/8 - 16 X 6 3/4 .......ovorverveeireneeceeeisneseessnnnns 2 2
9 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......ceooveoeeoeeeeeeeeeseeseeseeseeee e 2 2
10 | 1014288 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ................. 1 1
11 | 1011697 WASHER, FLAT, 5/16 .....oveoeveoeveoreeseeeseeeeeoeesesseseeees e 1 1
12 | 1012499 BOOT, STEERING COLUMN ..o 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (TOURALL AND
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 14 - 23) ......cooovennn. 1 1
13 | 1017313 ASSEMBLY, STEERING COLUMN (RESORT VILLAGER ONLY)
(INCLUDES ITEMS 14 - 23) ...oooovovoocieeeeeeeseeseeseeseeesseee e 1 1
14 | 1012605 RING, RETAINING .....voocveoceieeoeeeeeeee e 1 1
15 | 1012604 WASHER, STEEL, 5/8 +.....vvuveoveorresseeseeesesssseesesseessees s 1 1
16 | 1014217 SPRING, COMPRESSION ........ooovviveeeeeeeseeeeeeeeeeeeeeeee e 1 1
17 | 1014125 WEDGE .....oovooceeeoce e 2 2
18 | 1014213 ASSEMBLY, BEARING ......coooveorveeeeesoeceeeseseeeeeseeessees s 2 2
19 | 1014126 SEAT, BEARING: .....oovvoiieieiocieseeiss s 2 2
20 | 1015545 SHAFT, STEERING COLUMN (TOURALL AND
TRANS-PORTER/TRANS-SENDER) .......coovvorierieieiisresseossees oo, 1 1
20 | 1017315 SHAFT, STEERING COLUMN (RESORT VILLAGER ONLY) ....c..vvvrrerreanen. 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING (TOURALL AND
TRANS-PORTER/TRANS-SENDER) .......coovvuiieniiiiianienissies oo 1 1
21 | 1017314 COLUMN, ALUMINUM STEERING (RESORT VILLAGER ONLY) .................. 1 1
22 | 1014214 RING, RETAINING .....cvoorveeeieeoeeeeeee e 1 1
23 | 1014211 SEAL, BEARING .....ooooovioiecieieoeeeesse s 1 1
24 | 1016263 COVER, STEERING COLUMN ......oovmmvemreeeeseeeseeseeseeee e 1 1
25 | 1016156 WHEEL, STEERING ..o 1 1
26 | 1012604 WASHER, STEEL, 5/8 ......cvvoveoeveoreeoseeeseeessseesessessssses s 1 1
27 | 1017273 NUT, NYLON LOCK, 5/8 - 18 ......oooveoeeeeeeeeeeeeeeeeseeeeeeeeeeeeee e 1 1
28 | 1016155-02 | PLATE, STEERING WHEEL .....ovouvvoieoieeeeceeseeesseeseeceeceeese s 1 1
29 | 1016663 SCREW, TYPE A PHILLIPS, #12 - 11 X 5/8 c....veoveocveceeeeeeeeeeeeeeeeeseenennes 2 2
30 | 1011578 WASHER, TYPE B FLAT, 5/16 (RESORT VILLAGER ONLY) ......co.ovverrrrrennen. 1 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

4-4 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

=3 https://CartPros.com/f.html

STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1012452 ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1-22) ....co.ccovvnrennn. 1 1

1 | 1018309-01 KIT, STOPPER BOLT (INCLUDES ITEMS 2 AND 3) .....ooovvoiiriiiinieeieenns 1 1
2 N/A RING, SNAP ..o 1 1
3 N/A WASHER, END ..o 1 1
4 | 1013040 WASHER, LOCK, TIE ROD ......ooovvoriireeceoneoseeenissessees s 2 2
5 | 1013039 WASHER, TIE ROD STOPPER ......o.oivoiieeeeeeeoeeeeeeeeeeeeeee e 2 2
6 | 0008990 TIE WRAP ..o 2 2
7 | 1013035 SEAL, DUST .o 2 2
8 | 1013036 BUSHING, RACK .....oooiioieciocioeseeess s 1 1
9 | 1013037 RING, SNAP ... 1 1
10 N/A RACK, STEERING .....ovocveoeeeeeoeeeeeoeseeseeeseeesees s ees e 1 1
11 | 1013041 RACK, END ..ot 1 1
12 N/A SCREW, RACK GUIDE .......oovuoiiiiiaiiieeies s 1 1
13 | 1013044 NUT, LOCK, RACK SCREW ........ovvooeoeeeeeseeeeeeeeeeseeeeeneeseee s 1 1
14 | 1013045 SPRING, RACK GUIDE PRESSURE .......cc..ovurverreceeceoesieseeses s 1 1
15 | 1013046 GUIDE, STEERING RACK ......oovvoveoiirieseoeieeiessesssse s 1 1
16 N/A BOX, STEERING GEAR .......ovureeeeeeeeeeeeeeseeeeeeeeeseeee e 1 1
17 N/A BEARING, LOWER PINION ......o.ovvuvieeeieeeseeeseeesseseeseesseseeesees s 1 1
18 N/A PINION, STEERING: ....oocvvoveoreoeeeeeossessesseessees s 1 1
19 | 1012884 BEARING, UPPER PINION ......oooiiiiiaiiieiesieossessessesssessessesss s 1 1
20 | 1013051 RING, SNAP ..o 1 1
21 | 1013052 SEAL, DUST, STEERING PINION .......ovviverrereemreecseeeeenseseeses s 1 1
22 | 1013031 RING, EXTERNAL RETAINING .....ooooovvoiioieaeiesseseeessessessess s 1 1
23 | 1013042 NUT, HEX, M12 X 1.75 ..o 1 1
24 | 0007540 SOCKET, VERTICAL LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27).. 1 1
25 | 1015597 FITTING, THREAD FORM GREASE, 1/4 - 28 ......oovorverreeeeseoeeieeeeesees 1 1
26 | 0007602 NUT, HEX SLOTTED, 3/8 - 24 .....ooooeiuieoeiesiesseessessesssessessessss s 1 1
27 | 1011930 BOOT, DUST ..ot 1 1
28 | 0001035 PIN, COTTER, B/82 X 1 woooeoveoveeeeseeeeeeceeeeeeeeeeee e 1 1
29 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 .......oovvrveriereeoneeseeseenseesenseennes 1 1
30 | 1012467 LINK, RACK AND PINION DRAG .....c.oomvoieaieiiesiesesseseseessessssssseesessessees 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 oooooooeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 3 3
32 | 0000334 WASHER, FLAT, 3/8 ....oooveoveoeeeoeeoeseeeseeesseeseess e 3 3
33 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ......couvvoeerreoereseesissieesssessessessessessensessnnes 3 3

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

4-6 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. _ J'ERF

—>-Ih,ttﬁ/ﬁaﬁ323ﬁom/f.html

VEHICLES WITH 2-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
FOR ALL TOURALL VEHICLES.
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES PRIOR TO SERIAL NUMBER 9535-456328.
1 | 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .....cocovvvrrennn. 2 2
2 | 1016346 BUSHING, URETHANE .......oovuiiiiiiiiiesies s 6 6
3 | 1016350 SLEEVE, DELTA OUTER ....ooovuiioieeeeeeeeeees oo 1 1
4 | 1016349 SLEEVE, DELTA INNER ......ovuimirieeieeeseeesseesseseessess e 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ....ocovooreenreoiereiesiesseessesssessensessess s 8 8
6 | 0007539 BALL JOINT ..o 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 oooocvoceoeeeeeeeee s 1 1
8 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 ..o.oooveoveeeeeeeeeseeseeeeeeee s 2 2
9 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ......ovouvvoierrieieiesiosieesisesssensessesss s 4 4
10 | 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 ..o 4 4
11 | 1010219 ROD, TIE ouovoceeeeeeeeeeeee e 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 .......oovveveriereeeneoeneeeesnssseneesennes 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD ..o 1 1
14 | 1017266 STRAP, A-PLATE ..oooooocoeceeeeeeee e 2 2
15 | 1014235 SHOCK ABSORBER, FRONT ........ovuriiieiieossesseoseeesseensessessese s 2 2
16 | 1010124 PLATE, SPRING MOUNTING .....ooorvvoriemieiorioneeeeeees s 1 1
17 | 1010200 BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ....ooovoeeeeeeeeeeeeeeeeeeeeeee e 4 4
18 | 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .......co.covorverreeresrenreneea. 1 1
19 | 1011930 SEAL, DUST oot 3 3
20 | 0007602 NUT, SLOTTED HEX, 3/8 - 24 ...oovvorioieoeiesiesieesiesisesssess e 3 3
21 | 0001035 PIN, COTTER, B/82 X 1 oo 1 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

4-8 24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https; om/f.html
KNOW? our search box and it will find the partyou are looking for. -H-H!E e e— e — -y ‘tWESﬁ

VEHICLES WITH 2-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
FOR ALL TOURALL VEHICLES.
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES PRIOR TO SERIAL NUMBER 9535-456328.
1 | 1010348 ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .......cooorvrnrennn. 1 1
2 | 1010347 ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ......c..ccoooevvenrn. 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE ........oouuveeveereeeeeseeeeeeeeeseeseeesees s 1 1
4 | 0007048 BUSHING, BRONZE .......ooovomeveieeeeoeeissessees e 1 1
5 | 1015597 FITTING, GREASE, 1/4 = 28 ......ovvovvoveoeeeeeeeeseesseseeseessessess s 1 1
6 | 1012030 SPRING, TAPERED LEAF ........ommimioeeeeeeeoeeeseeeeeeeeeeeeeeeeeeeee e 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC ..o 1 1
8 | 0000706 NUT, HEX, B/8 = 16 ..oovooceeeceeceoeceee e 1 1
9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) w..oovvuiierieciecieeieeeessses s 2 2
10 | 1011393 PACKAGE, HUB BEARING: .......ooovvoreoeeeeeeeeoseeeseeeseeeeeeeeee e 2 2
11 | 1011304 STUD, LUG, 1/2 = 20 ..o 4 4
12 | 1013135 SEAL, DOUBLE LIP ..o 1 1
13 | 1011887 COVER, DUST .o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ....oocveoveeeeoeeeeeeeeeseeseeseeseeee e 4 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 X2 3/4 .....oovooeveeeeereeeeeeeeeeeseeee s 2 2
16 | 1016384 CLEVIS, UPPER DELTA ...oooiioiiieeieiieies s 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 oooocooceoeeeeeeeeeeee oo 2 2
18 | 0000209 WASHER, SPLIT LOCK, /2 ...oooeveeveeeeeeeeoeeeeeeeeeee e 2 2
19 | 1010150 BEARING, THRUST ...oooveoiioiciciisee s 2 2
20 | 1016389 WASHER, KINGPIN WAVE ........oovmrieiiesiseiseesessesss s 2 2
21 | 1010984 NUT, LUG ..o 8 8
22 | 1010005 WASHER, FLAT, 3/4 ....ooovooiveeeeeeeseeseeeeees e 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...coovvoveoeieoeresiesseseessessenseesess s 2 2
24 | 0007910 PIN, COTTER, 5/82 X 1 w..oooieirieerierioeioceseneeseesss s 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....ooveeveceeeeeeeeeeeeeeeseeeeeeeneeenes 2 2
26 | 1016386 KINGPIN ..o 2 2
27 | 1015583 BUSHING, URETHANE .....oovviiiiiiiiioieessssesssessesssesssess e 4 4
28 | 1012303 BUSHING, STEEL ...vooveoceeoceoeeeeeeee s eeeeeeeeseee e 2 2
29 | 1014276 PLATE, FRONT SPRING RETAINER .......vvuieirereseeseeeseeseeseeeeeeneesneenes 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/2 ...ooiveeeeeieereeceeeeeee s 4 4
31 | 0000357 WASHER, LOCK, 3/8 .....covvoieorieoreesioeeioeeeseei e 4 4
32 | 0000706 NUT, HEX, 3/8 = 16 o.oocveoceeoceeeeoeeeeseeeeeeeeeeseeeseesees e 4 4

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

1o ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https// om/f.html
KNOW? our search box and it will find the part you are looking for. = 'HE'R_E . _. I, ﬁﬁaﬂ)ﬁsﬁ

VEHICLES WITH 4-WHEEL BRAKING

ITEM PART NO. DESCRIPTION 8% EQLTEYC

12 3 4
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER
VEHICLES SERIAL NUMBER 9535-456328 AND LATER.

1 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .....cccccvvvvrirennns 2 2
2 1016346 BUSHING, URETHANE ... 6 6
3 1016350 SLEEVE, DELTA OUTER ... 1 1
4 1016349 SLEEVE, DELTA INNER ... 2 2
5 0008754 NUT, NYLON LOCK, 3/8 = 16 .....eieieieieieieeeeeeeeee et 10 10
6 0007539 BALL JOINT o e e e e 1 1
7 0001308 NUT, HEX, 1/2 =20 ... 1 1
8 0000334 WASHER, FLAT, 3/8 oo 2 2
9 1010138 NUT, DIMPLED LOCK, 3/8 = 16 .....eiiiiieieiiieeieie e 2 2
10 0002402 BOLT, HEX HEAD, 3/8 - 16 X 2 1/4 ...eiiiiiiiiiiiiiiiiiiiiii, 6 6
11 1010219 ROD, TIE et r e e e e 1 1
12 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 ..ccoooiiiiiiiiiiiiiii, 1 1
13 0007540 BALL JOINT, LEFT HAND THREAD .....cooiiiiiiiiiiiiiiiiiieee, 1 1
14 1017266 STRAP, A-PLATE .o 2 2
15 1018706-01 | SHOCK ABSORBER, FRONT ... 2 2
16 1010124 PLATE, SPRING MOUNTING ....coooiiiiiiii s 3 3
17 1018705-01 | BOLT, HEX HEAD, 3/8 - 16 X 4 3/4 ... 4 4
18 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......cviiiiiiiiiiiiiiiiiieee e 1 1
19 1011930 SEAL, DUST et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 3 3
20 0007602 NUT, SLOTTED HEX, 3/8 - 24 .....oeeeeeeeeeeeeeeee e, 3 3
21 0001035 PIN, COTTER, 3/32 X 1 ..oiiiiiiiiiiiii s 1 1
22 0000706 NUT, HEX, 3/8 = 16 ... 2 2
23 N/A CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) .......ccccceeeeeen. 2 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

s ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https; om/f.html
KNOW? our search box and it will find the partyou are looking for. 'H'E@E e e— = -y KWE?{

VEHICLES WITH 4-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION | See
FOR RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER E
VEHICLES SERIAL NUMBER 9535-456328 AND LATER.
1 | 1018769-01 | ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .....c...coooorvrrennn. 1 1
2 | 1018770-01 | ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3, 4 AND 5) ........ccc.vvencn.. 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE .......ovvuveiierierieseesioeessessesessss s 1 1
4 | 0007048 BUSHING, BRONZE .......ooovoceeeeoeeeoeeeeseeeseees e 1 1
5 | 1015597 FITTING, GREASE, 1/4 = 28 ......ovoeooveeeeeeeeeeeeeeeeeeeeeee e 1 1
6 | 1012030 SPRING, TAPERED LEAF ........oooiverioeeeeesseesseseesseesseseeesess s 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC .....ooovvvriiiieiieoiesieesssesssessessssse s 1 1
8 | 0000706 NUT, HEX, B/8 = 16 o.o.cvoeeeceoeeeeeeesee e 1 1
9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 = 13) o.oovvoeveceeeeeeeses e 2 2
10 | 1011393 PACKAGE, HUB BEARING: .......ooomovovierionieesesseesesessessessesssssses s 2 2
11 | 1011304 STUD, LUG, 1/2 = 20 oo 4 4
12 | 1013135 SEAL, DOUBLE LIP ..o 1 1
13 | 1011887 COVER, DUST .o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......cooovverrieieoiesiesieesiesisessessessess s 4 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 X2 3/4 ....oooovoeoeeeeeeeeeeeeeeeeeeeeeeenes 2 2
16 | 1016384 CLEVIS, UPPER DELTA ..oooceeoceeeeoeeeeee e 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 ooooooceeceoceeeee e 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 .....vooiieeecieeioeeieeieeieee s 2 2
19 | 1010150 BEARING, THRUST ..oooooeieoceiceeeee e 2 2
20 | 1016389 WASHER, KINGPIN WAVE .......oorvumveieeeeoeeeeeeeeeeeses s 2 2
21 | 1010984 NUT, LUG <..oeoieieceeceeeee s 8 8
22 | 1010005 WASHER, FLAT, B/4 ....oooioirieeioeeesieeees s 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...cooveoeeoeeeeeeseeeseeeeeeeeeeeeeee e 2 2
24 | 0007910 PIN, COTTER, 5/32 X 1 w..veoveeveoreeseeeeeeeseesee s 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X3 3/8 .....ouvorierieriioneeecieeissiseseniesnnns 2 2
26 | 1016386 KINGPIN ..o 2 2
27 | 1015583 BUSHING, URETHANE ......coovviiriieaeeoeeeeeesseeseessessess e 4 4
28 | 1012303 BUSHING, STEEL ...vooveoceeoceoceeeee oo 2 2
29 | 1014276 PLATE, FRONT SPRING RETAINER .....cooiuuiiiiiiiiieeiseneeeeesississiesseesnnns 1 1
30 | 1010177 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 ....ooveoveoeeeeeeeseeeeeeeeeeeeesesee s 4 4
31 | 0000357 WASHER, LOCK, 3/8 ....oooveoveeveeeoeeeeeeseeeseeseesesssses s 4 4
32 | 0000706 NUT, HEX, 3/8 = 16 ..oovooeeeeoceocioe s 4 4

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owt, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
a

our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM
GASOLINE VEHICLES B

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1A ¥ ® oursearch box and it will find the part you are looking for. HERE

5-2 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. 9 E

=3 hitns://CartPros com/f.html
HERr MBLY

GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016947 ASSEMBLY, F & R SHIFTER (INCLUDES ITEMS 1 -17) ..o, 1

1 1012594 SCREW, MACHINE, #4 - 40 X 1 1/2 ...oiiiiiiiiiiiieieieieeeieeee, 2
2 0008057 NUT, HEX HEAD, #4 - 40 .....oiiiiiiiiiiiiiiiiiiiiiiiiciicee e, 4
3 1012431 WASHER, FLAT, #4 e e e e e e e e e e e e e e e aeaeeas 2
4 1014808 SWITCH, LIMIT oo e e e e e e e e e 1
5 1014807 SWITCH, LIMIT .o 1
6 0008058 WASHER, LOCK;, #4 .. 2
7 1013591 PIN, ROLL, 1/8 ..ot 1
8 1014145 BUSHING, BRONZE ..., 2
9 1014727 WASHER, NYLON FLAT, #4 ..o 2
10 1016342 BASE, F & RSHIFTER ..o 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ..., 1
12 1014065 WASHER, FLAT .o 1
13 1013590 SPRING, F & R CAM L.ttt eaeeeaens 1
14 1013589 RING, RETAINING ... 1
15 0008717 NUT, NYLON LOCK, 1/4 =28 ..., 2
16 1013587 WELDMENT, F & RBELL CRANK ... ..o 1
17 1010954 STUD, BALL, 1/4 - 28 X 1/4 .o 2
18 1013085 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) .......ccooiiiiiiiiiiies 1
19 1012333 JOINT, BALL e e e e e 2
20 0007893 NUT, HEX, #10 - 32 ..o 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 x5/8 ......ccovvceiiiiiiiiinens 1
22 1012987 HANDLE, F & R SWITCH ... 1
23 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 3/4 .....cooiiiiiii s 4
24 0008233 NUT, NYLON LOCK, 1/4 = 20 ..oiiiiiiiei ettt 4
25 1014065 WA SHER, FLAT L.t e et et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e 1

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Q *» numbers from this manual. Enter the part number into GET STARTED

® oursearch box and it will find the part you are looking for. HERE

—)— https://CartPros.com/f.html

5-4 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

=3 https://CartPros.com/f.html

WIRING, GASOLINE VEHICLE - TOURALL

ITEM PART NO. DESCRIPTION
12 3 4

1015735 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1-9) ..., 1

1 1013723 WIRE ASSEMBLY, #18 RED/WHITE ... 1
2 1015769 WIRE ASSEMBLY, #6 WHITE ... 1
3 1013601 WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ..........ouiiiiiiiiiiiiiiiiiieeeeeeeeceeeeeeee e 1
4 1018282-01 WIRE ASSEMBLY, #16 RED, #16 ORANGE .........cccciiiiiiiiiieeieeeeceeceeeeee e 1
5 1015738 WIRE ASSEMBLY, #16 YELLOW ... 1
6 1015740 WIRE ASSEMBLY, #18 YELLOW ....ooiiiiiiii e 1
7 1015780 WIRE ASSEMBLY, #18 BLACK ... e e 1
8 1015779 WIRE ASSEMBLY, #18 GREEN ... .o 1
9 1015781 WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK .........ctviiiiiiiiiiiiiiiiiiiiie, 1
10 1012382 WIRE ASSEMBLY, #6 BLACK ..o 1
11 1012396 WIRE ASSEMBLY, #18 BLACK ...t 1
12 1014119 WIRE ASSEMBLY, #6 RED (PART OF ELECTRICAL COMPONENT BOX) ................... 1
13 1016857 WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ...ccovvviiiiiiiiiiiiinnne 1
14 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .......oooiiiiiiiiiiiiiiiiiieieeeeee 1
15 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND .......ooooiiiiiiii, 1
16 1015737 WIRE ASSEMBLY, #10 RED .....ouiiiiiiiiiiiiiiiiiiiiieieeeeceie e, 1
17 1016402 WIRE ASSEMBLY, #18 BLACK ... 1
18 1012384 WIRE ASSEMBLY, #6 BLACK ..ottt 1
19 1016401 WIRE ASSEMBLY, #18 ORANGE ........oiiiiiiiiiiiiiiiiiiiiiieie e, 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

TYRICA &
PLACES

TYPICAL &
PLACES

@ TYPIGAL 2
PLACES

5-6 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

—>~ : ros,com/f.html
_our search box and it will find the part you are looking for. HERE VE ﬁiﬁlo_é)

—_————y =, — — ——— - —

TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018276-01 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 31 AND 1015735 - SEE PAGE 5-5) .....oovvoovvereereeeeerseseeeae 1

1 | 1015372 COVER, ELECTRICAL COMPONENT BOX .......oovvomiiiiiaeiineeniesissiesiseseessensneen 1
2 | 1013589 RING, RETAINING .....cooorveoceeceeceeeeeeeeeeee s 1
3 | 1015373 CAM, ELECTRICAL BOX ...cooooveoveoeeeeeeceeeseessess s 1
4 | 1014145 BUSHING, BRONZE .......oovooieneitieiesieseeses s 2
5 | 1014065 WASHER, FLAT .ottt 1
6 | 1018213-01 ASSEMBLY, BELL CRANK SHAFT ........ovmiiiiiiceeeeeeeeeeeseeeeeseeee e 1
7 | 1010954 STUD, BALL, 1/4 = 28 ...oooooceoeeeeeeeee e 1
8 | 0008717 NUT, NYLON LOCK , 1/4 = 28 .....ovvoviiesieeioeseeessessesiesssees s 1
9 | 0008057 NUT, HEX, #4 = 40 ...ooooeoceoeeeeeeeeee e 4
10 | 0008058 WASHER, LOCK, #4 ....oovoovoeeeeeeeseeeeeeeeeeee e 2
11 | 1014807 SWITCH, LIMIT oo 1
12 | 1014808 SWITCH, LIMIT oo 1
13 | 1012431 WASHER, FLAT, #4 o...oooeooeeoeeeeeeeeeeeeee e 2
14 | 1016401 WIRE ASSEMBLY, #16 ORANGE .......ooooveoveoeeereeseeesseseeesseessessess s 1
15 | 1016402 WIRE ASSEMBLY, #16 BLACK ......ovvovvoieoiesiesseessessesee e 1
16 | 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 ......oooiveoeeeeeeeeeeeeeeeeeeeeeeeeenen. 2
17 | 0001242 NUT, HEX, 5/16 = 18 .ovoveoeveoeeeeeeeeeeeeeeceeeeee e 2
18 | 0007893 NUT, HEX, #10 = B2 ..o 2
19 | 1013609 SOLENOID, 12 VOLT ..ot 1
20 | 1015752 SCREW, HILO, #12 = 18 X 5/8 w....ocveeeeceeeeeeeeeeeeeeeeeeseesees e 5
21 | 1015371 BOX, ELECTRICAL COMPONENT .......cooorvuerieeereoseeseee s 1
22 | 1012295 FUSE, 10 AMP ....oooooieoiecee oo 1
23 | 1015737 WIRE ASSEMBLY, #10 RED ......covuiviierieeiesiesisesssessesssesisess e 1
24 | 1015741 BLOCK, FUSE ...eooveoveeveeeeeeeeeeeeee e 1
25 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oooeveceeceeceoeeeeeeesees s 1
26 | 1015777 ASSEMBLY, VOLTAGE REGULATOR .......ovuiioieirieirieniesieesssessessesiess oo 1
27 | 1015343 STRAP, GROUND ... 1
28 | 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ..ovocvecveceeceeeeeeeees e 1
29 | 1015919 NUT, HEX JAM, 1/4 = 20 ...ooooeoeeoceeeeeeceeeee e 1
30 | 1013509 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 3/4 ....oovvrveeeerioeiesiesieeeeeie s 1
31 | 1014119 WIRE ASSEMBLY, #6 RED ........oovvoveioeeoeeeseeeseeeseeesee s 1

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

oL STYLE
FEYSWITCH

e

NEW
STYLE
EEYSWITCH

5-8 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

3 hiins/CartPras com/f.htm
our search box and it will find the part you are looking for. _ HERE - . Eiﬁé

GASOLINE VEHICLE - TOURALL

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016630 LIGHT, OIL WARNING ... 1
2 1018263-01 | SWITCH, KEY
(FOR VEHICLES SERIAL NUMBER 9522-436452 AND LATER) ......cccvviiiiiiiiiiiiiiiieeeeen, 1
3 1012415 SWITCH, KEY (INCLUDES ITEM 4)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ...........cuuuuiimiieeieiieeeeeeeen. 1
4 1012505 KEY (PAIR) e 1
5 1018307-01 | NUT, KEY SWITCH ..o 1
6 1018306-01 | ASSEMBLY, SCREW AND WASHER ..ot 4
7 1018345-02 | CAP, KEY SWITCH ..o a e e e e e e e e e 1
8 T018511-01 | WASHER .. 1
9 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 10, 11 AND 12) ......civiiiiiiiiiiiiiiiiiiiiiieeee, 1
10 1016851 BUZZER, REVERSE ..o, 1
11 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ...coooiiiiiiii e, 2
12 1016857 WIRE ASSEMBLY, #18 BLACK ... 1

Z%CARTPROS



=~ https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

Ad3LlvE @
- O
@)
HOLIMS
1IN 0o, a3d
FLHWATE ———
3LHM / \
MOTIA

ENL

HOLIMS
HIWWIA

4\

anig

Movig
NMOH8g

/
3ana 7
[eEE]
/
MOTI3A
31HWA3Y

MOVIE/ALIHM
3LHWa3Y P
INEETEY . -
MOTT3A J e
7z /|
39NVHO A7
4 4
- .

Movig —/
ovg
)

\
\
\

Howy
8
/wbr\:

Oy T~
HILINOI ANV

HALINM Wdd

%,
\
\

HOLIMS

1
|
i
|
|
-
~————— OVIEALHM —|-|-|-
~
Motz Moy
aNnouo o -l
ONIANIS
-

JONVHO
3LHM

[HOLYHINTO
/9314v1S

3LHWA3Y
anla

HOLO3NNOD
131ng

HOolvINO3d
JOVLIOA

annoHs

e ©

<l 100 ¥

o
W % xe
o \r oN
N o

ON &@v

AvIaH o

HOLIMS
LA azy

// ~
woz.xto
9 S3HOLIMS

Lwn

MNVL 13Nd

NHOH
3SH3A3d / QHYMHOS

o018 \ AHoravan
IYNINEIL \ \@ (KINO SFTOIHIA
aNNoEs SV5 NO G3TIVLSNI 1HOIY
HOLVIND3H L1OA 2h

(=]

Z4LCARTPROS

5-10



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. _

GET STARTED

_neme__ T EHETEE™

RESORT VILLAGER, TRANS- PORTER/TRANS-SENDER -

ITEM PART NO. DESCRIPTION QTY
12 3 4

1017669 HARNESS, WIRE (INCLUDES ITEMS 1 - 28) .....uiiiiiiiiiiiiiieieeeeeeeee e e 1

1 1015769 WIRE ASSEMBLY, # 8 WHITE ... 1
2 1015738 WIRE ASSEMBLY, #16 YELLOW .......ccciiiiiiiiiiiiiiicieeienn e, 1
3 1016380 WIRE ASSEMBLY, # 8 BLACK ...t 1
4 1017677 WIRE ASSEMBLY, #18 BROWN ... 1
5 1016763 WIRE ASSEMBLY, #18 YELLOW ... 1
6 1016765 WIRE ASSEMBLY, #18 RED/WHITE ..o 1
7 1017676 WIRE ASSEMBLY, #18 GREEN AND YELLOW........ouiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeee 1
8 1018282-03 WIRE ASSEMBLY, #16 RED AND ORANGE .........oouiiiiiiiiiiiiiiiiiiiiiiiceeeeeee 1
9 1017679 WIRE ASSEMBLY, #18 BLUE ..o 1
10 1017681 WIRE ASSEMBLY, #18 RED ... 1
11 1016770 WIRE ASSEMBLY, #14 YELLOW ... 1
12 1017052 WIRE ASSEMBLY, #18 BLUE ... 1
13 1016326 WIRE ASSEMBLY, #16 BLACK ..ot 1
14 1016323 WIRE ASSEMBLY, #168 WHITE ... 1
15 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ... 1
16 1016771 WIRE ASSEMBLY, #18 GREEN/WHITE AND BLUE ..o, 1
17 1016308 WIRE ASSEMBLY, #16 BLACK ...coiiiiiiii e 1
18 1016307 WIRE ASSEMBLY, #16 ORANGE ... 1
19 1016772 WIRE ASSEMBLY, #16 RED/WHITE ... 1
20 1016773 WIRE ASSEMBLY, #18 WHITE ..., 1
21 1016774 WIRE ASSEMBLY, #18 YELLOW ....ooei e 1
22 1016775 WIRE ASSEMBLY, #18 BROWN ... 1
23 1016776 WIRE ASSEMBLY, #14, #18 BLACK ... 1
24 1016314 WIRE ASSEMBLY, #16 BROWN ....ooiiiiiii e 1
25 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE ..., 1
26 1016409 WIRE ASSEMBLY, #18 RED ... 1
27 1016778 WIRE ASSEMBLY, #18 ORANGE .......cccciiiiiiiiiieeeer e 1
28 1017678 WIRE ASSEMBLY, #18 WHITE/BLACK ..o 1
29 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE .......coooiiiiiiiiiiiii 1
30 1012382 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiiiiii e 1
31 1014119 WIRE ASSEMBLY, #6 RED ...ttt 1
32 1012396 WIRE ASSEMBLY, #18 BLACK ... 1
33 1013463 WIRE ASSEMBLY, #18 BLUE ......ooiiiiiiiiiiiiiiiiiie e a e e e e e e e e e 1
34 1015737 WIRE ASSEMBLY, #10 RED ..ot 1
35 1017005 WIRE ASSEMBLY, #18 BLACK ... 1
36 1012384 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiiiee et e e e e e e e e e e e e e e e e e e 1
37 1015921 WIRE ASSEMBLY, #18 BLACK ..o a e 1
38 1016857 WIRE ASSEMBLY, #18 BLACK .....oiiiiiiiiiiiiiiiiiiiiiiieeeeiee e 1
39 1017006 WIRE ASSEMBLY, #18 ORANGE ... 1
40 1017010 WIRE ASSEMBLY, #18 WHITE ... 1
41 1013469 WIRE ASSEMBLY, #18 BLACK ......oiiiiiiiiiiiiiiiiiii e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

5-12 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

i i —>~ om/f.html
_oursearch box and it will find the part you are looking for. HERE 'ﬁ;i-“(\éri_gé
—— ey —m o — ——— ——

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER -

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018277-02 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 39 AND PART NUMBER 1017669 - SEE PAGE 5-11)................. 1

1 | 1015372 COVER, ELECTRICAL COMPONENT BOX .......oovvomiiiiiaeiineeniesissiesiseseessensneen 1
2 | 1013589 RING, RETAINING .....cooorveoceeceeceeeeeeeeeeee s 1
3 | 1015373 CAM, ELECTRICAL BOX ...cooooveoveoeeeeeeceeeseessess s 1
4 | 1014145 BUSHING, BRONZE .......oovooieneitieiesieseeses s 2
5 | 1014065 WASHER, FLAT .ottt 1
6 | 1015345 ASSEMBLY, BELL CRANK SHAFT ........ovoiiiiiioeeeeeeeeeseeeseeeeeseeeeese e 1
7 | 1010954 STUD, BALL, 1/4 = 28 ...oooooceoeeeeeeeee e 1
8 | 0008717 NUT, NYLON LOCK , 1/4 = 28 .....ovvoviiesieeioeseeessessesiesssees s 1
9 | 0008450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ....oo.vvooooeeeeeeeeeeeeeeeeeeeeeee e 1
10 | 0000183 WASHER, FLAT, #10 ...oeovooveeeeeeeseeeseee e 1
11 | 1017243 BRACKET, RELAY MOUNTING ......ovvovioeeoieseesseesssesseesesee e 1
12 | 0001016 WASHER, LOCK, #10 1...oovioiiiieeieosissiiesioesesesse s 1
13 | 0001017 NUT, HEX, #10 = 24 oo.oooioeeoeeoeeeeeeeeeeee e 1
14 | 0001242 NUT, HEX, 5/16 = 18 ...oveoceeceeceoeeeesie s 2
15 | 0007893 NUT, HEX, #10 = B2 1.ooooooieeceeece e 2
16 | 1017006 WIRE ASSEMBLY, #18 ORANGE .......o..ovmreeoceeoceeeeeeeeeeeeeeeeeeeeee e 1
17 | 1017010 WIRE ASSEMBLY, #18 WHITE ....ooovviiveoceeceeceeeeeeeee e 1
18 | 1014119 WIRE ASSEMBLY, #6 RED ........ovvoiveirveceeeeoessesseseeseesssesseesssesses s 1
19 | 1014948 ASSEMBLY, DIODE ......oovvoieaieieiesiesisesisesiesse s 1
20 | 1013609 SOLENOID ..o 1
21 | 1015752 SCREW, HILO, #12 = 16 X 5/8 ..eooveeveeeeoeeeseeesee s 5
22 | 1016997 BOX, ELECTRICAL COMPONENT .......ooovviiiarieaeiesiessoessessesssesss s 1
23 | 1012295 FUSE, 10 AMP ...ttt 1
24 | 1015737 WIRE ASSEMBLY, #10 RED ......ooovoveiveoeeeeeeeseeeseeeseeeseeeee e 1
25 | 1015741 BLOCK, FUSE ...oooveoveoeveeeeseeesesee e 1
26 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oooeveeiecieceoseeeeissis s 1
27 | 1017238 REGULATOR, VOLTAGE ....ooveoveoceeeeeeceeeeeeeeeeeeeeeeeee e 1
28 | 1015343 STRAP, GROUND .......ooomveoieereeeeeeeeeeeeeeee e 1
29 | 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 w.ooooveeceeeceeceoeeesisees s 1
30 | 1015919 NUT, HEX JAM, 1/4 = 20 ....ooovooeiieioeeieciecee e 1
31 | 1013509 SCREW, HEX HEAD CAP, 1/4 =20 X 1 3/4 ...oooovooeoeeeeeeeeeeeeeeeeeeeee e 1
32 | 1016896 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 1/8 ....ooovvooeveeveereeseeseeseeeseeeeeeeeeon 2
33 | 1012431 WASHER, FLAT, #4 ....ooovioeioieoeeeseeeses s 2
34 | 0008057 NUT, HEX, #4 = 40 ...oooivoeieeieeieseeeieeeeeee e 4
35 | 0008058 WASHER, LOCK, #4 ....oovoeeoeeeeeeeeeeeeeee oo eee oo 2
36 | 1014807 SWITCH, LIMIT oo 1
37 | 1017005 WIRE ASSEMBLY, #18 BLACK ......ovvuveiieoiesiesisseesiesise e 1
38 | 1017239 RELAY oot 1
39 | 1016423 FUSE, 20 AMP ..o 3

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Owﬁ numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1) W @ oursearch box and it will find the part you are looking for. HERE

al I;.“ ) -

5-14 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

RESORT VILLAGER, TRANS- PORTER/TRANS-SENDER -

numbers from this manual. Enter the part number into

i i —>~ m/f.html
our search box and it will find the part you are looking f for o vl'_ii_R_E ——, R§6lli”€

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 0008639 WRAP, TIE e e 4

2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3, 4 AND 5) .....iiiiiiiiiiiiiiiiiieiieeieeeeeeeeeee 1

3 1016851 BUZZER, REVERSE ......oitiiiiiiiiiiiiiiiiiiii s 1

4 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ..ccoooiiiiiiiiieei e, 2

5 1016857 WIRE ASSEMBLY, #18 BLACK ... 1

6 1017721 LIMITER, VOLTAGE ....ooiiiiiiiiiiii e 1

7 1010909 SCREW, MACHINE, #10 - 32 X 1 1/4 oo 1

8 0000183 WASHER, FLAT, #10 ettt e et e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 4

9 0001016 WASHER, LOCK, #10 ..o e e e e e e e e e e e e e e e e e e e e e e e 1
10 0007893 NUT, HEX, #10 - 32 ..o e 1
11 1016356 BLOCK, TERMINAL ... e e 1
12 1013357 RIVET, ALUMINUM POP, 5/32 .. ...t a e e e e e e 2
13 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 14, 15 AND 16) ....cccooiiiiiiiiiiiiiiiiiiiii, 1
14 0007820 WASHER, INTERNAL TOOTH, 5/16 ..ottt 1
15 1012528 NUT, MB X 1.25 e e 1
16 1011825 BRACKET, HORN ...t 1
17 0000304 BOLT, HEX HEAD, 1/4 - 20 X 1 oo 2
18 0000332 WASHER, FLAT, 1/4 e 2
19 0008233 NUT, NYLON LOCK, 1/4 - 20 ... 2
20 1016897-01 | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 22 - 31) .....cccooiiiiiiiis 1
21 1016897-02 | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 22 - 30 AND 32) ............. 1
22 1017066 HARNESS, HEADLIGHT WIRE ... 1
23 1017059 LOCK, BULB COLLAR ... e 1
24 1017060 BULB, HALOGEN .....oiiiiiiiiiiiiiiieee e 1
25 1017061 LENS, HEADLIGHT ..o 1
26 1017064 BRACKET, MOUNTING ....eiiiiiiiiiieieee ettt 2
27 0007893 NUT, HEX, #10 - 32 .. 2
28 1013461 SCREW, HI-LO, #10 - 18 X 7/16 ...ouiiiiiiiiiiiiiiiiiiiiiiiieee e 2
29 1017065 RETAINER, HEADLIGHT ... e 1
30 1017062 ASSEMBLY, TURN SIGNAL LENS ... 1
31 1016880 BEZEL, HEADLIGHT, LEFT HAND ...oooiiiiii s 1
32 1016879 BEZEL, HEADLIGHT, RIGHT HAND ..., 1
33 1015787 FLAP, SWITCH PROTECTOR ... 1
34 0001606 RIVET, POP, 3/16 ..o e e e e e e e e e e e e e aaaaaaaaaas 3

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

QLD STYLE
FEY SWITCH

5-16 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

——3p s //CartPras com/f.html
_our search box and it will find the part you are looking for. , - _HERE . Esé

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1016630 LIGHT, OIL WARNING ..o, 1
2 | 1015103 GAUGE, FUEL (INCLUDES ITEMS 3 AND 4) w...o.vvooroeoemeeeeeeeeeeeeeeeeeeeeseeeeeesee e 1
3 N/A NUT, BRASS ...ooooeeeeceeeeeeeeeee e 6
4 N/A WASHER, EXTERNAL TOOTH LOCK .....oooveceeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
5 | 1015104 BRACKET, FUEL GAUGE .....oovooeveeeeeeeeeeeeeeeeeeeeee e seeeee s seeee e sesees e seese e 1
6 | 1011571 NUT, HEX, #8 = B2 ...ooovoooeeeeeeeeeeeeeeeeeeeeeeseeese oo eeeesseeees s sesessseesseesssss s ene s seeseeaeennes 2
7 | 1011610 WASHER, LOCK, #8 ....o.oveeoeeeeeeeeeee e eeeeeeeeeeeeseseeseeeee s es e seeese e s eesee s esee 2
8 | 1018264-01 | SWITCH, KEY
(FOR VEHICLES SERIAL NUMBER 9522-436452 AND LATER) .......ccccoovvvviiuiveeeinnnn, 1
9 | 1018275-07 | SWITCH, KEY, WITH DASH PANEL ASSEMBLY WITH GAUGE OPENING
(INCLUDES ITEM 10) (FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ... | 1
10 | 1012505 KEY (PAIR) oo 1
11 | 1018307-01 | NUT, KEY SWITCH .oooivoeieoeoeoeeeeeeeeeeeeeeeeeee e, 1
12 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......c.coiiuivieieeeeeeieesieeeeeeseeeeeses oo, 5
13 | 1018345-02 | CAP, KEY SWITCH ..oooiieieeieieoeeeeeeeeeeeeee oo, 1
14 | 1018511-01 | WASHER ..o, 1
15 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 16) .....oeveieeeeeeeeeeeeeeeeeee e 1
16 | 1013857 KNOB, LIGHT SWITCH ...ooooeieeceeeeeeeeeee e, 1
17 | 1011439 SWITCH, LIMIT oot 2
18 | 1011557 SCREW, MACHINE, #6 = 32 X 1 o..vooveeoeeeoeeeeeeeeeeeeeee oo 6
19 | 1011229 NUT, “K” LOCK, #6 = B2 ...oooooeeeeeeeeeeeee e eeeeee e 6
20 | 1011742 BRACKET, BRAKE LIGHT SWITCH ....ovuveieieeeeeeeeeeeeeeeeeeeee e, 1
21 | 1010889 SWITCH, DIMMER ... 1
22 | 1018713-01 | STAND-OFF, DIMMER SWITCH ....ooiviimiiieeeeeeeeeeeeeeeeeeeeeeee e 2
23 | 1018712-01 | SCREW, MACHINE, #10 = 32 X T oovoiviieieceeeeeeeeeeeeeee e 2
24 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ....voeiveeeeeeeeeeeee e 2
25 | 0007893 NUT, HEX, #10 = B2 ..o 2
26 | 1013443 BUTTON, HORN ..ot 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1A ¥ ® oursearch box and it will find the part you are looking for. HERE

5-18 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

i [ —)— JGa m/f.html
our search box and jt will f“nd the part youare Iooklng for.__ HERE Aﬁ é 8BSY)

- mm——— = -y = = —

GASOLINE VEHICLE - RESORT VILLAGER -

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 5) ...oooiiiiiiiiiiiiiiiiiiiiiiieeeeceee, 2
2 1017699 KIT, HARDWARE .....oitiiiiiiiiiiiiiiiiiieee s 1
3 N/A BASE, TAILLIGHT oot 1
4 1011582 BULB .o 1
5 1011843 LEN S e 1
6 1011497 BEZEL ..o e e e e e a e 2
7 1011498 SCREW, MACHINE, #8 - 32 X 1/2 .. o e 4
8 1011610 WASHER, LOCK, #8 ... oo e e e e e e e e e e e e e e e e e e e e e e e e 4
9 1011571 NUT, HEX, #8 = 32 ..o 4
10 1011557 SCREW, MACHINE, #6 - 32 X 1 .o 4
11 0007591 WASHER, FLAT, #6 ... e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 4
12 1011558 NUT, HEX, #6 ..o 6
13 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 14 - 19) ..oiiiiiiiiiiiiii e 1
14 1016851 BUZZER, REVERSE ...t 1
15 0008056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ..o, 2
16 1012431 WASHER, FLAT, #4 . e 2
17 0008058 WASHER, LOCK, #4 ..o e e e e eaens 2
18 0008057 NUT, HEX, #4 - 40 ..o e 2
19 1016857 WIRE ASSEMBLY, #18 BLACK ... 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

5-20 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

i i —)— i m/f.html
our search box and it will find the part you are looking for. HERE Aﬁ ﬁ 6W

- m——— - —5 = =

GASOLINE - TRANS-PORTER/TRANS-SENDER -

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1016717 ASSEMBLY, TAILLIGHT (TRANS-PORTER/TRANS-SENDER)
(INCLUDES ITEMS 2 = B) ..cooiiiiiiiiiiiiiieiceeeceeee s 2
2 N/A HOUSING, TAILLIGHT ... e 1
3 1011582 BULB .. e 1
4 N/A (7N 4 = TP 1
5 N/A LEN S 1
6 N/A SCREW, LENS .ttt ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 2
7 1015752 SCREW, HEX WASH HEAD, #12 - 16 X 1/2 .. ... e 4
8 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 9-14) .....oooiiiiiiiiiieeeieens 1
9 1016851 BUZZER, REVERSE ...t 1
10 0008056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ...oooiiiiiiiiiiiieee e, 2
11 1012431 WASHER, FLAT, #4 e e e e e e e e e e e e e 2
12 0008058 WASHER, LOCK, #4 ... 2
13 0008057 NUT, HEX, #4 = 40 ..o 2
14 1016857 WIRE ASSEMBLY, #18 BLACK ... 1
15 1015720 SCREW, PAN MACHINE, #6 - 32 X 1/2 ..o, 1
16 0007591 WA SHER, FL AT et e e et e e e e e e eeenees 1
17 1011622 WASHER, LOCK, #6 ...ttt ettt e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1
18 1011558 NUT, HEX, #6 = 32 ..oeeiii e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

5-22 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9533-452031.

N/A STARTER/GENERATOR (INCLUDES ITEMS 1 -28) ....coooiiiiiiiiiiinneniieieeies 1
1 1013004 ASSEMBLY, ARMATURE ... e e e e e e e e e e e e e e 1
2 1013000 SP ACER . 1
3 1013001 SHAFT, BALL BEARING OUTPUT ....ooiiiiiiiiiiiiiiiiiiiiiece, 1
4 1013002 RETAINER, BEARING ... e e 1
5 1013005 COMMUTATOR, BALL BEARING .....oiiiiiiiiiiiiiiiieiee ettt 1
6 1013009 SCREW, POLE PIECE .....oiiiiiiiieeee e, 4
7 1013010 ASSEMBLY, FIELD COIL ...uuiiiiiiiiiiiiiiiiiiiiiiiiiiieieiieeer e 1
8 1013007 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ..ot 2
9 1013017 PACKAGE, TERMINAL HARDWARE (DF) ... 1
10 1013018 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 11 -15) ..., 1
11 N/A HEX NUT, MT4 X 2 oo 1
12 N/A WASHER, LOCK, M14 s 1

13 N/A SCREW, CROSS - RECESSED, M5 x .8 x 18MM (WITH LOCK WASHER AND
FLAT WASHER) ..., 3
14 N/A SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
15 N/A SCREW, CROSS - RECESSED, M4 x .7 x 10MM (WITH LOCK WASHER) ............ 4
16 1012999 BELL, OUTPUT SHAFT END ...ooiiiiieee e, 1
17 1013003 K Y e 1
18 1013011 ASSEMBLY, BRUSH HOLDER (INCLUDES ITEMS 19 -22) ......cooiiiiiiiiiiiieeeeeeeeeeee 1
19 N/A SCREW, CROSS - RECESSED, M4 x .7 x 10MM (WITH LOCK WASHER) ............ 4
20 1013013 LEAD, CROSSOVER ..ottt 2
21 1014699 PACKAGE, BRUSH (INCLUDES 4 BRUSHES) ..., 1
22 1013016 SPRING, BRUSH ... 4
23 1012990 PACKAGE, TERMINAL HARDWARE (A1 AND A2) (INCLUDES 1 OF ITEM 24) ......... 2
24 N/A A CONNECTOR ... e 1
25 1012992 BOLT, CLAMP, M6 X 1 X T80MM ..ot 2
26 1012993 BELL, COMMUTATOR END ....ootiiiiiiiieieeiee e 1
27 1012991 COVER, BRUSH INSPECTION PORT .....oiiiiiiiiiiiiiiiiieiiee e 3
28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ..., 1
29 1014289 P UL LY e e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

5-24 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED =3 https://CartPros.com/f.html

STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES SERIAL NUMBER 9533-452031 AND LATER.

1018294-01 | STARTER/GENERATOR (INCLUDES ITEMS 1 -31) oo, 1

1 1018752-01 Y OKE e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
2 1018751-01 ASSEMBLY, ARMATURE ... e e e 1
3 1013005 COMMUTATOR, BALL BEARING .......oiiiiiiiiiiiiiiiiiiiiiiiiicee e, 1
4 1018750-01 RETAINER, BEARING ... e e 1
5 1013001 BALL BEARING, OUTPUT SHAFT ..., 1
6 1018748-01 SP ACER . 1
7 1018747-01 PULLEY oo e 1
8 1018765-01 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 13) ..ooiviiiiiiiiiiiiiiiiiieeees 1
9 N/A WASHER, FLAT, M8 ... e 1
10 N/A WASHER, LOCK, M14 ... 1
11 N/A NUT, HEX, MT4 X 2 et 1
12 N/A SCREW, CROSS - RECESSED, M5 x .8 X 18BMM ..o, 3
13 1018965-01 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
14 1018749-01 END BELL, OUTPUT SHAFT ..o 1
15 1018753-01 SET, POLE (SET OF 4) ..ottt 1
16 1018754-01 SCREW, POLE PIECE (SET OF 4) ..o, 1
17 1018755-01 ASSEMBLY, FIELD COIL ..o 1
18 1018756-01 ] = I 1 L I N 2
19 1018776-01 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ..o 2
20 1018757-01 SET, DF MOLD ...t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
21 1018777-01 PACKAGE, TERMINAL HARDWARE (DF) ... 1
22 1013011 HOLDER, BRUSH (INCLUDES ITEMS 23, 24 AND 25) ....cooiiiiiiiiiiiieee e 1
23 1018781-01 SPRING, BRUSH ...t e e e e e e e e 4
24 1018693-01 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ............ 1
25 1018762-01 ASSEMBLY, BRUSH CONNECTOR ......ccccoiiiiiiiiiiiiiiiiiiiiiie e 2
26 1018758-01 A CONNECTOR (SET OF 2) .. 1
27 1018760-01 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ... 2
28 1018763-01 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 29) .................. 1
29 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ......cccoiiiiiiiiiiiiiiiiiii, 1
30 1018764-01 END BELL, COMMUTATOR ..ot e 1
31 1018790-01 BOLT, CLAMP, M6 X 1 X 180MM ..., 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN GW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

5-26 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 N/A STARTER/GENERATOR (VEHICLES PRIOR TO SERIAL NUMBER 9533-452031) ....... 1
1 1018294-01 | STARTER/GENERATOR (VEHICLES SERIAL NUMBER 9533-452031 AND LATER) .... 1
2 1015240-01 | BRACKET, MOUNTING, FE 290 (TOURALL ONLY) ..o, 1
2 1015240-02 | BRACKET, MOUNTING, FE 350 (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) ......etiiiiiiiiiiiiiieiie e 1
3 1014290 BE LT e 1
4 1016883 BRACKET, ADJUSTING .....oooiiiiiiiiiii s 1
5 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 ... s 2
6 0000357 WASHER, LOCK, 3/8 ... e e e e e e e e e e e e e e e e e e e 2
7 0000706 NUT, HEX, 3/8 = 16 ..oooiiiiiiiiiiiiiiiccce s 2
8 1015331 SCREW, HEX HEAD CAP, M8 X 1.25 X 25MM .....cooiiiiiiiiiiii e 2
9 0007174 WASHER, LOCK, B/16 ...ttt e e e e e e e e e e e e e e e e e e e e e 3
10 1016074 SCREW, TORX HEAD, M8 x 1.25 x T8MM ... ... e 1
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 ..o 1
12 0001242 NUT, HEX, 5/168 = 18 ..o 1
13 1012384 WIRE ASSEMBLY, #6 BLACK  .....oiiiiiiiiiiiiiiieee e 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND (TOURALL ONLY) ..., 1
14 1016380 WIRE ASSEMBLY, #6 BRAIDED GROUND (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER ONLY) .ooiiiiiiii e 1
15 0007473 NUT, NYLON LOCK, 5/16 - 18 .o 1
16 0001241 WASHER, FLAT, 5/16 ...ttt 1
17 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..o 1

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

5-28 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

=3 hittps://CartPros.com/f.html

BATTERY MOUNTING - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012328 BATTERY, 12 VOLT .o 1
2 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8-16 x 1/2 .......coooiiiiiiiiiiis 2
3 1014374 SPACER, BATTERY TERMINAL BOLT ...cooviiiiiiiiiiiis 2
4 1013882 HOLD-DOWN, BATTERY ... 1
5 1011964 WASHER, FLAT, STAINLESS STEEL, 1/4 ....ooieeeeeeeeeeeeeeeeeeeeee 2
6 1015068 NUT, NYLON LOCK, STAINLESS STEEL, 1/4-20 ......ccccoiiiiiiiieeeeeeeeeeeee 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW‘, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

ENGINE n

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1A ¥ ® oursearch box and it will find the part you are looking for. HERE

6

6-2 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

FE 290 ENGINE

GET STARTED =3 hittps://CartPros.com/f.html

- TOURALL VEHICLE n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1015731 FE 290 OHV GASOLINE ENGINE, COMPLETE ......outiiiiiiiiiiiiiiiieeei e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ......cooiiiiiiiiiii s 1
2 1016512 WASHER, FLAT, BMM ... 1
3 1016524 SHROUD, ENGINE, FE 290 ......uiiiiiiiiiiiiiiiiiiiiiie ettt e e e e e e e e e e e e e e e e e e e aa e 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..., 17
5 1016534 HOUSING, FAN L.t 1
6 1015969 SCREW, PAN HEAD, MB X 1 X TAMM ... 4
7 1015649 SHROUD, FAN e et e e e e et e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaans 1
8 1016526 SHROUD, ENGINE, FE 290 (LOWER) ....cooiii s 1
9 1016525 SHROUD, ENGINE, FE 290 (UPPER) ......ccttiiiiiiiiiiiiiiiiiiiiiiiinccceceee, 1
10 1016443 BRA CKET .. 1
11 1016547 NUT, MB X 1 e e 1
12 1016539 O RIN G e 1
13 1016536 TUBE, OIL FILLER, FE 290 ..o 1
14 1016531 DIPSTICK .t 1
15 1017221 SCREW, 2-ENDED, M6 X 1 X 48MM .......ooiiiiiiiiiiiiieiie e 1
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........cuutiiiiiiiiiiiiiiiiiiiiiiincccceeceeeeceee, 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1A ¥ ® oursearch box and it will find the part you are looking for. HERE

6

o ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW’ numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

FE 290 ENGINE - TOURALL VEHICLE n

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 1016495 FLYWHEEL, COMPLETE ... e 1
2 1016548 WASHER, FLAT, 16MM .. 1
3 1016505 NUT, HEX, MTB X 2 ..oiiiiiiiiiiiiiiiiiiiiiiiiicecin s 1
4 1016562 Y e e e 1
5 1016455 BOLT, FLANGED, M5 X .8 X 25MM ......oooiiiiiiiiiiii e, 2
6 1016492 COIL, IGNITION . r e e e e e e e e e e e e e 1
7 1016578 GROMMET ..ot e ettt s e e e e e e e e a e e e e e e eeeanans 1
8 1016588 TUBE, 7MM X 70MM .o 1
9 1016493 ASSEMBLY, PLUG CAP ..o e e e 1
10 1016111 SPARK PLUG - OHV ..o 1
11 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..o 2
12 1012981 L0 | TP 1
13 1016579 MOUNT, RPM LIMITER ...oeiiiiiie e, 1
14 1016586 DAMPER, RPM LIMITER ... e 1
15 1016445 BRACKET, RPM LIMITER ..o, 1
16 1016511 LIMITER, RPM - OHV ..o, 1
17 1016497 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM .......ccouiiiiiiiiiiiiiiiiii, 1
18 1016491 IGNITER = OHV e e 1
19 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ................ocoeee. 1
20 1016561 L0 | O TP 1
21 1016587 CLAM P e 1
22 1016503 WIRE, LEAD oo 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN GW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

6

6-6 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 hittps://CartPros.com/f.html

FE 290 ENGINE - TOURALL VEHICLE n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016467 ASSEMBLY, OIL FILTER, OHV ... 1
2 1016502 BRACKET, OIL FILTER ...oiiiiiiiiiiiiiiie e, 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 x 1 x 40MM ..., 2
4 1016570 O-RING, OIL FILTER MOUNT ...ttt e e e e e e e e e e e e e e e e e e e e e 1
5 1016576 PLUG, DRAIN, FE 290 ... 2
6 1016432 GASKET, DRAIN PLUG ...t 2
7 1016498 SCREW, CROSS PAN HEAD, M6 X 1 X 12MM .....ouuiiiiiiiiiiiiie e 6
8 1016484 COVER, PUMP ... ettt e e et e e e e e e e e e e e e e e e e aaaaaaaaaaaans 1
9 1016435 GASKET, OIL PUMP ..o e e e e e e e e e e e e e e e e 1
10 1016473 PLATE, OIL PUMP oo 1
11 1016482-03 PUMP, OIL, AND ROTOR ... e 1
12 1016429 SE AT, VALVE oo e e e e e 1
13 1016537 BALL, STEEL, PRESSURE RELIEF .....ooooiiiii s 1
14 1016581 SPRING ... e e e aaes 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

6-8 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

FE 290 ENGINE - TOURALL VEHICLE n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016442 CASE, ROCKER ... et e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaans 1
2 1016436 GASKET, ROCKER CASE ...t 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ......ccooiiiiiiiii, 2
4 1016569 O RIN G e e e e e e e e e e e e e 2
5 1016545 NUT, HEX, M5 X .8 ..o 2
6 1016542 SCREW, STUD, M5 X .8 ...ttt e e 2
7 1016451 ARM, ROCKER ... .t e et aeeeaen 2
8 1016450 L0708 I LU U TP 2
9 1016449 RETAINER, VALVE SPRING ... 2
10 1016523 SPRING, ENGINE VALVE ... 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ....ccccceeeiiiinins 1
12 1016560 RING, SNAP e 2
13 1016519 GUIDE, VALVE ... e e 2
14 1016479 SEAT, SPRING ... e e e e e e eeens 2
15 1016566 SEAL, VALVE ..ottt e e e et e e e e e e e e e e e e e e e e e 2
16 1016448 VALVE, EXHAUST ..ot e e e e e e e e e e e e e e e e e e e e e aaaaaens 1
17 1016447 VALVE, INTAKE .. 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM .......cccooviiiiiniiiiiininns 1
19 1016474 P L A T E e 1
20 1016483 VALVE Lo 1
21 1016563 PIN e 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM ......oiiiiiiiii e 2
23 1016452 SHAFT, ROCKER ... 1
24 1016471 ROD, PUSH ..o 2
25 1016549 WASHER, FLAT, M2 e e e e eeans 1
26 1016517 CIRCLIP, TYPE-E .. et e e e e e e e e e e e e e e e e e e 1
27 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ..., 6
28 1016430 GASKET, HEAD ..o e e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

6

6-10 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

FE 290 ENGINE

GET STARTED =3 hittps://CartPros.com/f.html

- TOURALL VEHICLE n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016535 CONNECTOR, CORD ... e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1
2 1016538 O-RIN G e 1
3 1016506 CLAMP 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ..............cc. 1
5 1016564 PIN 2
6 1016565 BEARING, BALL ..ottt 1
7 1016567 SEAL, CRANKSHAFT et e e e e e e enens 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BIMM .....cooiiiiiiiiiiiiii s 2
9 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ..., 6
10 1016520 COVER, CRANKCASE ... 1
11 1016446 GASKET, CRANKCASE COVER ..ot 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..., 2
13 1016510 BRACKET, OIL LEVEL SWITCH ...oooiiiiii s 1
14 1016494 SENSOR, OIL LEVEL oottt e e 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ......ooiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeee 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM ..o, 2
17 1016472 PLATE, OIL FILTER SCREEN ... 1
18 1016521 SCREEN, OIL FILTER oot e e enene 1
19 1016528 CAMSHAFT, COMPLETE ... e e e e e e e e e e e e e e e e e e e e 1
20 1016453 TAPPET o 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1A ¥ ® oursearch box and it will find the part you are looking for. HERE

6-12 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET I-SIIARIE“ED —>- https://CartPros.com/f.html

FE 290 ENGINE - TOURALL VEHICLE n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016568 SEAL, Ol oo e e e e 1
2 1016529 CRANKCASE, COMPLETE, OHV ....oiiiiiiiiiiiiiiiiiieeee e 1
3 1016558 RING, SNAP ..o 2
4 1016460 PIN, PISTON e 1
5 1016459-01 PISTON, STANDARD ... oo 1
5 1016459-02 PISTON, .25MM OVERSIZED ........coooiiiiiiiii e 1
5 1016459-03 PISTON, .50MM OVERSIZED ......ouoiiiiiiiiiiiee et e 1
6 1016461-01 RING SET, PISTON, STANDARD ... 1
6 1016461-02 RING SET, PISTON, .25MM OVERSIZED ........cccoiiiie e 1
6 1016461-03 RING SET, PISTON, .50MM OVERSIZED ..........ccooiiiiiiiiiiiieeeeee e 1
7 1016475-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ..... 1
7 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ..o, 1
8 1016509 BOLT, HEX HEAD, M7 X 1 X 3BMM .......oiiiiiiiiiiiiiiiiiiiiiiiiiicccccnnnee e 2
9 1016468 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) ..ooiiiiiiiiiiiiiiiiiiei e 1
10 1016533 GEAR, HELICAL ... e e e e e e e e e e e e e e e e e e 1
11 1016532 GEAR, SPUR L. 1
12 1016516 ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) ....coiiiiiiiiiiiiiiciiee e 2
13 1016580 BEARING, PLAIN L.t e e e e e e e e e e e e e e e e 2
14 1016562 Y e 1
15 1016550-01 SHIM, CRANKSHAFT, 1.13MM THICK .......oiiiiiiiiiiiiiiiiiiiiiiiiie A/R
15 1016550-02 SHIM, CRANKSHAFT, 1.18MM THICK ..o A/R
15 1016550-03 SHIM, CRANKSHAFT, 1.23MM THICK ..., A/R
15 1016550-04 SHIM, CRANKSHAFT, 1.28MM THICK ..., A/R
15 1016550-05 SHIM, CRANKSHAFT, 1.33MM THICK ........ciiiiiiiiiiiiiiiiiiiiiiiice, A/R
15 1016550-06 SHIM, CRANKSHAFT, 1.38MM THICK ... A/R
15 1016550-07 SHIM, CRANKSHAFT, 1.43MM THICK ... ..o, A/R
15 1016550-08 SHIM, CRANKSHAFT, 1.48MM THICK ........ooiiiiiiiiiiiiiiiiiiiiiiiiiiee A/R
15 1016550-09 SHIM, CRANKSHAFT, 1.53MM THICK ......oiiiiiii e A/R
16 1016559 SP A CER .. e e e 1
17 1016541 BOLT, STUD, M6 X 1 X 22MM .....ooiiiiiiiiiiiiiii e, 4
18 1016547 NUT, FLANGED, MB X 1 ..ottt 4
19 1016470 SHAFT, GUIDE COUNTERBALANGCE ... 1
20 1016571 O RIN G oo e e e e e e e e e e e e 1
21 1016469 WEIGHT, COUNTERBALANGCE ... 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

6-14 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED

HERE - ﬁ-_ s Jhgﬁ()étfﬁsgm/f.html

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016809 FE 350 OHV GASOLINE ENGINE, COMPLETE ......outiiiiiiiiiiiiiiiieeei e 1

1 1016507 SCREW, 2-ENDED, M6 X 1 X 29MM .......oiiiiiiiiiiiiiiiiiiiiiiiceceeece e 3
2 1016512 WASHER, FLAT, B MM ..o 3
3 1017474 SHROUD, CYLINDER HEAD ....ooiiiiiiiiiiiiiiiii ettt 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..., 18
5 1017485 HOUSING, FAN L.t 1
6 1017476 SHROUD, LOWER CYLINDER .....coiiiiiiiiiiiee e 1
7 1015649 SHROUD, FAN .ottt e e e e 1
8 1016547 NUT, MB X 1 s 3
9 1017500 SPACER .. 2
10 1016539 O-RING e e 1
11 1017486 TUBE, OIL FILLER ..o e e e e e e e e e e e e e e e e e aaaaaens 1
12 1016531 DIPSTICK ..t 1
13 1017475 SHROUD, UPPER CYLINDER ...ttt 1
14 1017221 BOLT, 2-ENDED HEX, M6 X 1 X 46MM .....ccooiiiiiiiiiiii s 1
15 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .......oouiiiiiiiiiiiiiiiiiiiiii e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

6-16 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

e WD /IC m/f.html
our search box and it will find the part you are looking for. HERE _ __ -' ﬁsg

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017464 FLYWHEEL ..o e 1
2 1017482 FAN, FLYWHEEL ....ooviiiii e 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X TOMM ... 3
4 1017467 NUT, HEX, 18MM FINE ... 1
5 1017490 WASHER, FLAT, 18MM ..o e e e e e e e 1
6 1017455 PLATE, FLYWHEEL FAN ... 1
7 1016562 1= PP PUPT TSP 1
8 1016455 SCREW, HEX HEAD FLANGED, M5 x 0.8 X 25MM ...t 2
9 1016492 COIL, IGNITION .ot e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaans 1
10 1016578 GROMMET ... 1
11 1016588 TUBE, 7MM I.D. x 10MM O.D. X 70MM LG. ...cooiiiiiiiii e 1
12 1017463 ASSEMBLY, PLUG CAP ..ot a e e e e e e e e e e e e 1
13 1018811-01 PLUG, SPARK ... 1
14 1016445 BRACKET, RPM LIMITER ..o 1
15 1016511 LIMITER, RPM L e 1
16 1016579 MOUNT, RPM LIMITER ..., 1
17 1012981 LA P s 1
18 1016456 SCREW, FLANGED HEX HEAD, M8 X 1 X 12MM .....ccoiiiiiiiiiiiii e 2
19 1016586 DAMPER ..o 1
20 1016491 IGINITER ..o e 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .08 X BMM ........cccviiiiiiiiiiiiiiiiii, 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x 12MM ... 1
23 1016561 L0 | T T 1
24 1016587 L0 0 | T 1
25 1016503 WIRE, LEAD oo e e e e e e e ee e 1

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

6-18 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED

HERE _—-?:'hEﬁCétfﬁsé)m/f.html

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM PART NO. DESCRIPTION
12 3 4
1 1016467 (O LTI o | I T T T 1
2 1016502 BRACKET, OIL FILTER ...oetiiiiiiiiiiiiee e 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 x 1 X 40MM ..., 2
4 1017507 PLUG e 2
5 1016570 O RIN G e 1
6 1016432 GASKET, DRAIN PLUG ... 2
7 1016576 PLUG, DRAIN .t e e e e e e e r e e e s 2
8 1017456 SCREW, FLANGED HEX HEAD, M6 x 1 x 12MM ... 6
9 1016484 COVER, PUMP ..ot e e e e e e e e e e e e e e e e e e e e e e e 1
10 1016435 GASKET, OIL PUMP ... 1
11 1016473 PLATE, OIL PUMP ..o 1
12 1016482-03 PUMP, OIL, AND ROTOR ... 1
13 1017458 FILTER oo 1
14 1016429 SE AT, VALVE oo e et e e 1
15 1016537 BALL, STEEL, PRESSURE RELIEF .....oooiiiiiiiiiii s 1
16 1016581 SPRING ..o e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

6

6-20 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

e WD /IC m/f.html
our search box and it will find the part you are looking for. HERE o _ 'i ﬁsg

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016442 CASE, ROCKER ... et e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaans 1
2 1016436 GASKET, ROCKER CASE ...t 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ......ccooiiiiiiiii, 2
4 1016569 O RIN G e e e e e e e e e e e e e 2
5 1017446 ARM, ROCKER ... .o e e e e e e e e e e e e e e e e e e e e e 2
6 1016450 L0 T TN 4
7 1016449 RETAINER, VALVE SPRING .....ooiiiiiii e 2
8 1017473 SPRING, ENGINE VALVE ....oooiii e, 2
9 1017435 ASSEMBLY, CYLINDER HEAD, FE 350 (INCLUDES ITEMS 10 AND 11) .................. 1
10 1016560 RING, SNAP .o 2
11 1016519 GUIDE, VALVE .. 2
12 1016479 SEAT, SPRING ...t 2
13 1016566 SEAL, VALVE .o 2
14 1017445 VALVE, EXHAUST et e e e e e e enens 1
15 1017444 VALVE, INTAKE .. 1
16 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ..., 1
17 1016474 P L AT E o 1
18 1016483 VALV E e e e 1
19 1016563 PN e 2
20 1016489 BOLT, STUD, M8 X 1.25 X 29MM ......oooiiiiiiiiiiiii e, 2
21 1016452 SHAFT, ROCKER ... 1
22 1017454 ROD, PUSH . 2
23 1016549 WASHER, FLAT, M1 oo e e e e e e e e e e e e e e e e e e e e e 1
24 1016517 CIRCLIP, TYPE-E .. e 1
25 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM .....ouuiiiiiiiiiiiieie e 6
26 1017434 GASKET, HEAD .ttt e et e e e e e e e e e e e e e e e e aeaaaaaaaaaaaaaans 1

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
nter t

K N Gw? numbers from this manual. E he part number into GET STARTED ﬁ- https://CartPros.com/f.html
1A ¥ ® oursearch box and it will find the part you are looking for. HERE

6-22 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

e WD /IC m/f.html
our search box and it will find the part you are looking for. HERE o _ 'i ﬁsg

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016538 O RIN G e e e e e e e e e e e e 1
2 1017508 PLUG e 1
3 1016535 CONNECTOR, OIL SENDING UNIT .....oiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiienieeccn e 1
4 1016538 O RIN G e e e e e e e e e 1
5 1016506 L0 | TR 1
6 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5x .8 x 12MM ................... 1
7 1016564 PN e 2
8 1017487 BEARING, CRANKSHAFT ..o 1
9 1017504 SEAL, CRANKSHAFT ..o, 1
10 1016584 SCREW, 2-ENDED FLANGED, M8 x 1.25 X 69MM .......cccccoviiiiiiiiiiiiiii, 2
11 1017514 BOLT, FLANGED, M8 X 1.25 X 45MM ......ouiiiiiiiiiiiie e 6
12 1017472 COVER, CRANKCASE ... e e e e e e e e e e e e e e 1
13 1017443 GASKET, CRANKCASE COVER .....ooiiiiiiiiiiiiiiiiiiieeiee et 1
14 1017513 BOLT, FLANGED, M8 X 1 X 12MM ....coiiiiiiiiiiiii e 2
15 1016510 BRACKET, OIL LEVEL SWITCH ....ooiiiiiiiiiiiiee e, 1
16 1016494 SENSOR, OIL LEVEL ..., 1
17 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .......cooiiiiiiiiiiiiiiiiii 3
18 1016454 BOLT, FLANGED, M5 X .8 X BMM .....coiiiiiiiiiiiii e 2
19 1016472 PLATE, OIL FILTER SCREEN ... e 1
20 1016521 SCREEN, OIL FILTER ..ot 1
21 1017518-01 SHIM, 0.3MM THICK ... A/R
21 1017518-02 SHIM, 0.4MM THICK ... A/R
21 1017518-03 SHIM, 0.5MM THICK ..., A/R
22 1017478 CAMSHAFT, FE 350 (INCLUDES ITEM 23) .....cuiiiiiiiiiiiiiiiiiiiiiiiiieieeeieeeeeeeeeeeee e 1
23 1017511 SPRING ..o e e 1
24 1017447 LIFTER, HYDRAULIC ..ottt 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

6-24 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED

HERE - *_ Eas "hEﬁCétfﬁsgm/f.html

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017503 SEAL, Ol oo e e e e 1
2 1017479 CRANKCASE, COMPLETE, FE 350 .....outuiiiiiiiiiiiiiiiiiiiiieiee e 1
3 1017502 RING, SNAP ..o 2
4 1017450 PIN, PISTON e 1
5 1017449-01 PISTON, STANDARD ... e 1
5 1017449-02 PISTON, .50MM OVERSIZED ........cooooiiiiiiiii e 1
6 1017451-01 RING SET, PISTON, STANDARD ... e 1
6 1017451-02 RING SET, PISTON, .50MM OVERSIZED .........ccoiiiieeee e 1
7 1017457-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ..... 1
7 1017457-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) ..ot 1
8 1017512 BOLT, HEX HEAD, M7 X 1 X 3BMM  ......ouiiiiiiiiiiiieieieeeee e 2
9 1017452 CRANKSHAFT, COMPLETE, FE 350 (INCLUDES ITEMS 10 - 13) ..., 1
10 1016562 K Y e 1
11 1016533 GEAR, HELICAL ..o 1
12 1016532 GEAR, SPUR L. a e 1
13 1017457 RO e e e e 2
14 1017733-01 SHIM, CRANKSHAFT, 1.18MM THICK ......coiiiiii e A/R
14 1017733-02 SHIM, CRANKSHAFT, 1.25MM THICK .....oooiiiiiiiiiii e, A/R
14 1017733-03 SHIM, CRANKSHAFT, 1.32MM THICK ..., A/R
14 1017733-04 SHIM, CRANKSHAFT, 1.39MM THICK ........oiiiiiiiiiiiiiiiiiiiiiiiiiie A/R
14 1017733-05 SHIM, CRANKSHAFT, 1.46MM THICK ......cooiiiiiiii e A/R
14 1017733-06 SHIM, CRANKSHAFT, 1.53MM THICK ..., A/R
14 1017733-07 SHIM, CRANKSHAFT, 1.60MM THICK ..., A/R
14 1017733-08 SHIM, CRANKSHAFT, 1.67MM THICK ........coiiiiiiiiiiiiiiiiiiiiiii, A/R
14 1017733-09 SHIM, CRANKSHAFT, 1.74MM THICK ... A/R
14 1017733-10 SHIM, CRANKSHAFT, 1.11IMM THICK ... ..o, A/R
14 1017733-11 SHIM, CRANKSHAFT, 1.81MM THICK ........oiiiiiiiiiiiiiiiiiiiiiiiiee A/R
15 1017502 SPACER . e 1
16 1016541 BOLT, STUD, M8 X 1 X 22MM .....oiiiiiiiiiiiiiiiie e 4
17 1016547 NUT, FLANGED, MB X T ..., 4
18 1016470 SHAFT, GUIDE COUNTERBALANCE ......oottiiiiiiiiiiiiiiiiiiiiiicce e, 1
19 1016571 O-RING e e 1
20 1017453 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ..o 1
21 1017510 BEARING ... e e e e e e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’-, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
a

our search box and it will find the part you are looking for. HERE

FUEL, INTAKE,
AND GOVERNOR SYSTEMS

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

7-2 24CARTPROS



BN TI 2 rombor o i o enr vt s o T STARTED 1 arpro comt i
® oursearch box and it will find the part you are looking for.
FUEL SYSTEM
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2-8) ..cocvviieeeeiiieeeeieeeee 1
2 1015188 CAP, FUEL TANK, NONVENTED (INCLUDES GASKET) ..evvvvviiiiiieeeeereeeiiiiiiieeeeeeeens 1
3 1014535 GASKET, FUEL CAP .ottt ettt e e e e e e et e e e e aeaeees 1
4 1015143 ASSEMBLY, FUEL TANK VENT ..ottt e et e e e e e e e eaneeeeeen 1
5 1015139 GROMMET, INSULATION L.t e et e e e e e e et e e e eeneeeeeeen 1
6 1015137 LINE, BULK (FUEL TANK VENT) ittt e e e e et e e e e e aees A/R
7 1016059 (O s I 1 PR 1
8 1018244 -01 L T T =t N N 1
9 1012619 TUBE, FUEL PICK-UP ..ttt e e e e e et e e e eeannes 1
10 1014928 ASSEMBLY, REAR FUEL STRAP ...ttt e eeaeees 1
11 1014927 ASSEMBLY, FRONT FUEL STRAP ...oetiiiiii ettt e e e e e et e e e e 1
12 1014523 PUMP, FUEL IMPULSE, SQUARE BODY ..ottt e e e 1
13 1014524 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT ....cciitiiiiiiiiieiee e 1
14 0007847 SCREW, HEX HEAD CAP, 1/4 =20 X 3/4 ..ottt 3
15 0000451 WASHER, LOCK, 1/4 ..o et e et ee 2
16 0001028 N L I o G 7 = o P 2
17 1013134-01 | CLAMP, HOSE (BLACK) .. ittt e e ettt e e e e e e e e e ana e e e e e 2
18 1013684 FILTER , PRIMARY FUEL (WHITE) ..uiiiiiiiieiei et e s 1
19 1012293 LINE, BULK FUEL (YELLOW) ..ttt e et e e e e e et eeeeennneeees A/R
20 1013692 LINE, BULK FUEL (BLACK) ...uiiiiiitiieeieie ettt e et e e et e e e et eeeeeaa e aees A/R
21 1012649 CLAMP, HOSE (RED) ...iiiiiiitiiiiie ettt sttt e e e ettt s e s e e e e e e eeaabaaaseeeeaeennnes 3
22 1014522 FILTER, SECONDARY FUEL (BLUE) ..coeruiiiiiiie et e e 1
23 1013687 CLAMP, HOSE, 3/8 ... et e e e et e e e e e e e e eaaaes 1
24 1014116 NUT, U-TYPE SPEED, 1/4 = 20 ....iiiii ittt e et e e e e e et e e e e 2
25 1013176 SCREW, PHILLIPS TRUSS HEAD, 1/4 =20 X 2 1/2 ooereeieee et 1
26 0000332 WASHER, FLAT, 1/4 ..o e e e 1
27 0008233 NUT, NYLON INSERT LOCK, 1/4 = 20 ..euuiiieie et e e e e 1
28 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 oeveuiiiiieeeeeeieeeiiiiie e eeeeeatan e e e e eeeenes 1
29 1013134-02 | CLAMP, HOSE (GREEN) ...ttt ettt e e e e e e e e e e e e e e enana s 4
30 1015921 WIRE ASSEMBLY, #16 BLACK ..ottt e e e e e e e e e e eanas 1
1015014 KIT, FUEL TANK SERVICE
(INCLUDES ITEMS 10, 11, 14, 15, 16, 19, 20, 24, 26, 27 AND 28) ...cccoeevevviieiiiiiiieeenn,

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW? numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
a

our search box and it will find the part you are looking for. HERE

7.4 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

=3 https://CartPros.com/f.html

CARBURETOR ASSEMBLY, FE 290 - TOURALL

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016478 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW .....oitiiiiiiiiiiiiiiiiiiiiiiiececenen e 1
3 1016500 ASSEMBLY, PILOT AIR SCREW ...t 1
4 1016574 JET, PILOT, #45 e 1
5 1016486 ASSEMBLY, FLOAT . e e e e e e e e 1
6 1016530 NOZZLE, MAIN ..o e e e 1
STANDARD JETTING:
7 1016425-80 JET, MAIN, 0 - 3,000 FEET ....cooiiiii s A/R
7 1016425-78 JET, MAIN, 3,000 - 5,000 FEET .....couiiiiiiiiiiiiiiiii e A/R
7 1016425-75 JET, MAIN, 5,000 - 8,000 FEET .....oiuiiiiiiiiiiiiii e A/R
7 1016425-72 JET, MAIN, 8,000 - 10,000 FEET ....oouiiiiiii e A/R
7 1016425-70 JET, MAIN, 10,000 FEET AND ABOVE .......oiiiiiiiiiiiiiiiiiieiieieeeeeee e A/R
BEST COLD STARTING:
7 1016425-82 JET, MAIN, 0 - 3,000 FEET ... A/R
7 1016425-80 JET, MAIN, 3,000 - 5,000 FEET ....oottiiiiiiiiiii s A/R
7 1016425-78 JET, MAIN, 5,000 - 8,000 FEET ......cocoiiiiiiiiiiiiiiiii e A/R
7 1016425-75 JET, MAIN, 8,000 - 10,000 FEET ...oouiiiiiiiiiiiiii e A/R
7 1016425-72 JET, MAIN, 10,000 FEET AND ABOVE .......oiiiiiiiiiiiiieeie e A/R
8 1016437 GASKET, FLOAT CHAMBER ......oiiiiiiiiii e 1
9 1016487 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ...ccoovviiiiiiiiiiiiiiii, 1
10 1016499 ASSEMBLY, SCREW ... 1
11 1016585 ASSEMBLY, BOLT .o e e e e e e e e e e e e e e e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW? numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
a

our search box and it will find the part you are looking for. HERE

7.6 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

ps; rtP om/f.html
our search box and it will find the part you are looking for. HERE égb

RESORT VILLAGER, TRANS- PORTER/TRANS SENDER -

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1017459 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1017465 ASSEMBLY, IDLE SCREW ... . 1
3 1016500 ASSEMBLY, PILOT AIR SCREW ......iiiiiiiiiiiiiiiiiiiiiiiinne, 1
4 1017506 JET, PILOT, #48 .. e e e e e e e 1
5 1016486 ASSEMBLY, FLO AT oo e e e e e e e e e e e e e e e e e e e e e e 1
6 1017480 NOZZLE, MAIN ..ottt 1
7 1016425-92 JET, MAIN, 0 - 3000 FEET ..ottt e e A/R
7 1016425-90 JET, MAIN, 3000 - 5000 FEET ..ot A/R
7 1016425-88 JET, MAIN, 5000 - 8000 FEET .....oootiiiiiiiiiiii e A/R
7 1016425-85 JET, MAIN, 8000 - 10,000 FEET .....oiiiiiiiiiiii s A/R
7 1016425-82 JET, MAIN, 10,000 FEET AND HIGHER ......coooiiii e A/R
8 1016437 GASKET, FLOAT CHAMBER ... 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ....ccoviiiiiiiiiiiiiiiiiiieee 1
10 1016499 ASSEMBLY, SCREW ... et 1
11 1016585 ASSEMBLY, BOLT ... e e e e e e e e e e e e e e e e e e e e e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
h | ® our

search box and it will find the part you are looking for. HERE

7-8 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016440 GASKET, INSULATOR ... 1
2 1016481 INSULATOR, CARBURETOR ... 1
3 1016439 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET .......ccoooiiiiiiiiiiins 1
4 1016444 BRACKET, THROTTLE ... 1
5 1018202-01 | GUARD, GOVERNOR (TOURALL ONLY) oo 1
6 1016103 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 x 1/4 (TOURALL ONLY) .............. 2
7 0000332 WASHER, FLAT, 1/4 (TOURALL ONLY) ..ot 1
8 0000334 WASHER, FLAT, 3/8 (TOURALL ONLY) ...uitiiiiiiiiiiiiiiie et 1
9 0000451 WASHER, LOCK, 1/4 (TOURALL ONLY) ...ttt 1
10 1018876-01 | NUT, NYLON LOCK, M6 x 1 (TOURALL ONLY) ...cooooiiiiiiiis 1
11 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR ... 1
12 1016582 SPRING, THROTTLE RETURN ... e 1
13 1017459 ASSEMBLY, CARBURETOR ...t 1
14 1013746 CLAMP, HOSE ..ottt e e e e e e e e e e e e e 2
15 1015877-01 | TUBE, AIR VENT Lo e 1
16 1016572 TUBE, CRANKCASE VENT ..o e e e e e e e e e e e e e e e e e e e e e e 1
17 1016438 GASKET, CARBURETOR TO INTAKE MANIFOLD ..., 1
18 1016480 PIPE, INTAKE . e e e e e r e e e aen s 1
19 1016490 SCREW, 2-ENDED STUD, M6 x 1 X 92MM ..., 2
20 1016547 NUT, FLANGED, MB X 1 oo 2
21 1016059 L0 1 s U 1
22 1012849 CLAMP, HOSE ..o e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN QW? numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

10 ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED
https://CartPros.com/f.html
HERE > http

GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1015225 CABLE, ACCELERATOR ... 1
2 1015226-02 | CABLE, GOVERNOR ...t 1
3 1013700 CLAMP, CABLE RETAINING ......ccoiiiiiiiiiiiiiiiiiis 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 .. i e 2
5 1015410 BRACKET, ACCELERATOR SUPPORT ... 1
6 1012285 SCREW, HEX HEAD MACHINE, 1/4 - 20 X 5/8 ....ocoooiiiiiis 4
7 1016202 “E7 RING ..ot e e e e e e e e aaes 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS .. ...t 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 L.D. X 5/8 .....eiiiiiiiiiiiiiiieeieeeee e 2
10 1015411 BRACKET, SUPPORT ....ooiiiiiiiic e 1
11 1016456 BOLT, FLANGED, M6 X 1 X 12MM ... 1
12 1016057 CLAMP, THROTTLE CABLE ..., 1
13 1015845 BRACKET, GOVERNOR CABLE ENGINE .........ccooiiiiiiieeeeee e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

712 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

———3p hitos//CagtPros com/f.html
our search box and it will find the part you are looking for. _ ; = HERE é?ﬁ

- —m m—y = == -

FE 290 - TOURALL

ITEM PART NO. DESCRIPTION QTY
12 3 4

1015431 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 1 -12) .................... 1

1 1015291 RETAINER, STUD, #6 ...ooiiiiiiiiiiiiiiie e 2
2 1015290 STUD, WING HEAD, #6 ......couiiiiiiiiiiiiiiiiiiiiiiiiiiicccen e, 2
3 1015292 SPRING, RECEPTACLE, #6 .....eeiiiiiiiiiiiiieieeeeee e, 2
4 1015727 RIVET, POP, 1/8 .. 4
5 1015293 COVER, EXPANSION CHAMBER .......citiiiiiiiiiiiiiiiiiiiiiiieeeeeece e 1
6 1015426 ELEMENT, AIR FILTER ..o 1
7 1015542 BAFFLE, SECONDARY AIR BOX ...oiiiiiiiiiiiiiiei e 1
8 1015541 BAFFLE, PRIMARY AIR BOX ..., 1
9 1016062 DECAL, SERVICE ....ooiiiiiiii 1
10 1015425 O-RING e e 1
11 1015540 CHAMBER, EXPANSION ... e e e e e e e e e e e e e e e e e e e e e e e e 1
12 1015289 SCREW, HI-LO HEX, #10 = 16 X 5/8 .....iuiiiiiiiiiiiiiiiiiiiee e 9
13 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 14 = 17) oo 1
14 1012629 COVER, CHOKE ... .ottt et e et e e e e e e e e e e e e e e e e e aaaaaaaaaaaans 1
15 1012633 SPRING, CHOKE ... ..o e e e e e e e e e e e e e e e e e e e e aaeaeens 1
16 1015485 BASE, CHOKE .....oiiiiiiiiiiiiiiiie e 1
17 1012634 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 =20 X 2 ...cocvvviiiieiieeeeeeieeiiee e 1
18 1015430 CLAMP, HOSE (AIR INTAKE) ...t 2
19 1016228 HOSE, INTAKE ..o 1
20 1015577 STRAP, EXPANSION CHAMBER RETENSION ......coooviiiiii, 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N G > numbers from this manual. Enter the part number into GET STARTED

® oursearch box and it will find the part you are looking for. HERE

—)— https://CartPros.com/f.html

714 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into s:/ Pr om/f.html
_ our search box and it will find the part you are Iooklng for. HERE g gﬁ
----- , - o . — - -— o —

RESORT VILLAGER, TRANS PORTER/TRANS- SENDER -

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1015430 CLAMP, HOSE (AIR INTAKE) ..ottt 2
2 1016228 HOSE, INTAKE ... 1
1016787 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 3-13) .................... 1

3 1015291 RETAINER, STUD, #6 ...coiiiiiiiiiiiie e 2
4 1015290 STUD, WING HEAD, #6 ...t 2
5 1015292 SPRING, RECEPTACLE, #6 ....cooiiiiieiiee e 2
6 1015727 RIVET, POP, 1/8 .. 4
7 1015293 COVER, EXPANSION CHAMBER ......ooiiiiiiiiiiiiiieeee e 1
8 1015426 ELEMENT, AIR FILTER ..o 1
9 1015542 BAFFLE, SECONDARY AIR BOX ...t 1
10 1015541 BAFFLE, PRIMARY AIR BOX ..., 1
11 1016062 DECAL, SERVICE ..o 1
12 1016788 CHAMBER, EXPANSION ..ot a e eeens 1
13 1015289 SCREW, HI-LO HEX HEAD, #10 - 16 X 5/8 .....eiiiiiiiiiiieieeeeceeeeeee et 9
14 1015577 STRAP, EXPANSION CHAMBER RETENSION ... 1
15 1015716 CLAMP, HOSE (AIR INTAKE) ...coiiiiiiiiiiiiiiii i, 1
16 1016786 PLENUM, AIR INTAKE ..o et 1
17 1012349 CLAMP, HOSE ...t e e e e e e e e e e e e e e e e e e e e e e e 1
18 1016804 GROMMET, FLEXIBLE (TRANS-PORTER/TRANS-SENDER ONLY) .......cccccoiiiiiiinins 1
19 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 20 - 23) .....ccuiiiiiiiiiiiiiiiiiiiiiicieeeececeeee, 1
20 1012629 COVER, CHOKE ... .. e e eeens 1
21 1012633 SPRING, CHOKE ... .o e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaans 1
22 1015485 BASE, CHOKE .....oiiiiiiiiiii it 1
23 1012634 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 =20 X 2 ...coevvviiiiiieieeereeeriiee e 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED ﬁ‘ https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

EXHAUST SYSTEM

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

8-2 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED

Cane =3 hittps://CartPros.com/f.html

EXHAUST SYSTEM, FE 290 ENGINE - TOURALL n

S ¢

ITEM PART NO. DESCRIPTION
12 3 4
1 1018593-01 | MUFFLER ... e 1
2 1015814 BRACKET, MUFFLER MOUNTING ... 1
3 0000332 WASHER, FLAT, 1/4 e 2
4 0000451 WASHER, LOCK, 1/4 .. ettt e e e e e e e e e e e e e e e e e e e e aaaa e 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 ..o, 2
6 1017689 CLAMP, MUFFLER ..ottt 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ....coottiiiiiiiiiiiiiiiie e 1
8 0007174 WASHER, LOCK, B5/16 ...ttt e e e e e e e e e e e e e e e e e e aeaaaaaaeans 1
9 1011697 WASHER, FLAT, 5/16 ..o e e e e e e e e e e e e e e e e e e e e e e e e e e 1
10 1012528 NUT, HEX, M8 X 1.25 .. 2
11 1013734 WASHER, LOCK, BMM .....eei e 2
12 1015330 GASKET, EXHAUST ...t 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

8-4 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED

_ _ HERE T RN

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

| o

ITEM PART NO. DESCRIPTION
12 3 4
1 1018594-01 | MUFFLER ... e 1
2 1015814 BRACKET, MUFFLER MOUNTING ... 1
3 0000332 WASHER, FLAT, 1/4 e 2
4 0000451 WASHER, LOCK, 1/4 .. ettt e e e e e e e e e e e e e e e e e e e e aaaa e 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 ..o, 2
6 1017689 CLAMP, MUFFLER ..ottt 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM .....cooiiiiiiiiiiiiiiiiieee e 1
8 0007174 WASHER, LOCK, B5/16 ...ttt e e e e e e e e e e e e e e e e e e aeaaaaaaeans 1
9 1011697 WASHER, FLAT, 5/16 ..o e e e e e e e e e e e e e e e e e e e e e e e e e e 1
10 1012528 NUT, HEX, M8 X 1.25 ... 2
11 1013734 WASHER, LOCK, BMM ... 2
12 1016904 GASKET, EXHAUST ... 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW‘, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

TORQUE CONVERTER n

ZACARTPROS



—)— https://CartPros.co

at  GET STARTED
HERE

CartPros directs you to the right part using the p
K N GW? numbers from this manual. Enter the part number into
1) ¥ ® oursearch box and it will find the part you are looking for

DID YOU

ZLCARTPROS



BN TI 2 rombor o i o enr vt s o T STARTED 1 arpro comt i
® oursearch box and it will find the part you are looking for.
DRIVE CLUTCH n
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1016378-02 | ASSEMBLY, DRIVE CLUTCH (TOURALL ONLY) (INCLUDES ITEMS 1 - 16) .....cceee.... 1
1016378-04 | ASSEMBLY, DRIVE CLUTCH (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER)
(INCLUDES ITEMS 1 - 18) iiiiiiiiiiiiiieeeeeeeeitiiie e e e e e e ettt s e e e e e e e eeaantn s e e e e e e e eeetannnn e eeeaeas 1
1 1014059 ASSEMBLY, DRIVE HUB ...ttt e e e e e e e e e eanns 1
2 1016801 KIT, DRIVE CLUTCH WEIGHT ..ot e e e e 1
3 1014057 RING, BRETAINING ..ottt e ettt e e e e e e e e e e e s e e e e e e e eaa b e s e e e eeeeensennnnnss 1
4 1014051 SPRING, DRIVE CLUTCH (TOURALL ONLY) ittt eee e 1
4 1016901 SPRING, DRIVE CLUTCH (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) . 1
5 1014050 SPRING, RETAINER ...t e e e e e e e e et e e e eeen s 1
6 1014049 BEARING, IDLER ...ttt e e e e e ettt s e e e e e e e e eeraba e e e e e s 1
7 1017383-01 ASSEMBLY, FIXED FACE (INCLUDES ITEMS 8 AND 9) ....coivviieiiiieeeee e 1
8 N/A SCREW, WASHER HEAD HEX MACHINE .......ccouiiiiiiiiieeeiie e 3
9 N/A R 1
10 1014453 KIT, DRIVE CLUTCH BUTTON ...ttt e e 1
11 1014058 WASHER, THRUST ...t e e e e e e e e e e et e e e e et e e e e eaneeeeennns 1
12 1014056 RING, SPIRAL BACK-UP ... e e e e e e e e eanns 2
13 1016289 SPACER, FIXED FACE SHAFT ..ottt ettt e et s e e e s e eeaaatnna e e e e aeeeene 1
14 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 15 AND 16) .......eeevviiiiieeeieeee, 1
15 N/A LTS o 11 PP 1
16 1014055 L I 1\ 1
17 1012441 SCREW, HEX HEAD CAP, 3/8 - 24 X 5 1/2 . ittt 1
18 0000357 WASHER, LOCK, 3/8 ... iiiiiiiieiiee ettt ettt e et e e e e e et e e e e e e e e aaa e e e eeaaas 1
19 0000808 LTS o = o T N 7 1
20 1016203 BELT, DRIVE (TOURALL ONLY) ettt ettt e e e e 1
20 1017188 BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) .......cccccoivvieeenns 1
21 1014290 BELT, STARTER/GENERATOR ..ot e e et e et e e et e e e e e e aees 1

ZACARTPROS



DID YOU

CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into
1) ¥ ® oursearch box and it will find the part you are looking for

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 hittps://CartPros.com/f.html

DRIVEN CLUTCH n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016360-01 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2-9) ..., 1
2 1014080 RING, RETAINING ... 1
3 1017755 KIT, CAM (INCLUDES ITEMS 4, 5 AND 6) .....ccoooviiiiiiiiiis 1
4 1014078 Y e e e 1
5 N/A CAM e 1
6 N/A SPRING L. 1
7 1014454 KIT, BUTTON e e e e e e e e e 1
8 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING ........coviiiiiiiiiiiiiiiiiiiieeeeeeeeceeeeeee 1
9 1014458 ASSEMBLY, FIXED FACE ... 1
10 1012455 KEY, SQUARE TRANSMISSION ... 1
11 1016203 BELT, DRIVE (TOURALL ONLY) oo 1
11 1017188 BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ...........ocuviiieenes 1
12 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..cooiiiiiiiiii s 1
13 1017327 WASHER, MOUNTING ..o e eeaens 1
14 0007174 WASHER, LOCK, B/16 ...ttt et e e e e e e e e e e e e e e e e e aaaaaaaaeans 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow'-, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

TRANSMISSION

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

10-2 24CARTPROS



BN TI 2 rombor o i o enr vt s o T STARTED 1 arpro comt i
® oursearch box and it will find the part you are looking for.
TRANSMISSION m
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1015747 TRANSMISSION .o e et e e et e e e et e e e e et e e e e e e e eeeanaeeeeenns 1

1 1012783 SHIM, 0.2MM ..o e e et e e ettt e e et e e e et e e e ean e aaees A/R

1 1012784 SHIM, 0.TMM Lottt e e e e e e e e eeaeb b s e e e e e e e eeetnbaaanaeaaaaes A/R
2 0007336 BEARING, BALL ..ooiiiiiii ettt e et e e e e e e e et e e e e e e e e et e e e aan s 3
3 1016338 WASHER, SPRING ...t e e e e e e et e e e e e e e eean e eeennns 2
4 1016337 WASHER, THRUST ottt e e e e et s s e e e e e e e eeaant s e e eeeeaeeeenes 2
5 1012737 ASSEMBLY, GEAR, 34 TOOTH ...ooiuiiiiiiie e e e e e 1
6 1012742 RING, SYNCHRONIZER ... oot e e e e e et s e e e an e e e eennns 2
7 1012743 WASHER, THRUST ..ot e e e e e et e e e e e e e ean e e eeenns 2
8 1012741 SPRING, SYNCHRONIZER ...ttt e e e e e eeeenes 2
9 1012739 S I Y I 7 O I 1 N 1
10 1012740 INSERT, SYNCHRONIZER .....oiiiiiiii et e e e e e e e e e eanns 3
11 1012738 [ 1 1 R 0 I I ] PR 1
12 1012734 SHAF T, QU T PUT et e e e e et e e e et e e e e et eeeeaaaaeaees 1
13 1012746 ARM, SLEEVE SHIFT ..ottt e et e e e e e e et n e e e et e e e ean e e e ennns 1
14 1012748 SPRING, SHIFTER ... e e e e e e et e e e e e e e e een s 1
15 1012747 BALL, SHIFTER ..oeeiiii it e e e et e e e e e e e eeeaab e e e e e 1
16 1012752 1 TR = (I PP PPPPRPRY 1
17 1012750 LEVER, SHIFTER ARM, INSIDE .....cooiiiii e 1
18 1012749 1N TR T 1
19 1012745 RO TS o 1 U PPTT 1
20 1016591 ASSEMBLY, GEAR, 28 TOOTH ...ceiiiiiiiii ettt e e e e e e e eae e e eeanns 1
21 1012735 P LU G o e et e et aaaaas 2
22 1012710 L 1 I T 1 P 2
23 1012719 SCREW, HEX HEAD CAP, MB X 1 X TAMM .....cooiiiiiiii e 1
24 1013759 [ T o | T I I N P 1
25 1013960 CASE, GEAR, WITHOUT LOCKOUT OPENING .....ccouiiiiiiiiieeeii e 1
26 1012714 ST Y I | U SPP 2
27 1012717 G A SKET, CASE ..ottt e e e e e e e e et e e e e et e e e eatneeeeeraaaaaes 1
28 1012767 5] = I © ] | PP 1
29 1012711 BREATHER ...ttt ettt e e et e e e e et e e et e e e et e e e 1
30 1012754 O-RING et e e e e e e e e e e e ba e aaae 1
31 1012751 SHAFT, SHIFTER ..ottt et e et e e e e et e e e et e e e eatneeeeasanaeaees 1
32 1017231 KEY, WOODRUFF ..ottt et e et e e e e e et 1
33 1016341 LEVER, TRANSMISSION SHIFTER ...oeiitiiiiiiieeeeee e 1
34 1010954 STUD, BALL, 1/4 - 28 X 9/16 .. etiiiiiieieee et e e e e e e e e e e e een 1
35 0008717 NUT, NYLON LOCK, 1/4 = 28 ...ttt ettt e e e e e e e e et eeeaen s 1
36 1017082 SCREW, HEX WASHER HEAD, #10 - 32 X 3/4 eeeiie e 1
37 0000183 WASHER, FLAT, #10 oottt e ettt a e e e e e e e eeatnt e e e e e e e aeeeenes 1
38 1013061 NUT, NYLON LOCK, #10 = 82 ..ottt iiiiii ettt e et s e et e e e e s e e e e s e e aann e e e eneneas 1
39 1015710 ARM, GOVERNOR LEVER ...ttt e e e e e e e e e e eenns 1
40 1016686 BOLT, HEX, MB X 1 X 28MM .....uiiiiiiiieiiiiiiies et e e e e et s e e e e e e e e aana e e e e e 1
41 1016513 WASHER, FLAT, MB ..ottt st e e e e e e eeaanb e a e e e e e e aeeeenes 1
42 1012919 I I I 1 3G PPN 1
43 1012765 LTS =t o T e N P 1

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

10-4 24CARTPROS



PN B e rom 0 i e o pr s o T STARTED o o comicrn
® oursearch box and it will find the part you are looking for.
TRANSMISSION m
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
44 1012762 SHAFT, GOVERNOR ARM ..ot e e e e e e e e e e 1
45 1012766 RING, SN AP . ittt e e e e e e ettt r e e e e e et eeataa e e e e e e e eeeranr s 3
46 1012763 ARM, GOVERNOR, INTERNAL ...cotttiiiiiie ettt e et e e e e e eeeeees 1
47 1012764 SCREW, M4 X .7 X BMM ..o et 2
48 1012757 SLEEVE, GOVERNOR ... e e e e e e e e as 1
49 1012758 SPACER, THIN Lottt e e e e e et e et ae e e e e e e e eeeaastna e e aeeeeaeeeanes 1
50 1012761 BEARING, BALL ..ottt e e e e e e e e e et e et e e s 2
51 1016598 SHAFT, GOVERNOR ... e et e e et 1
52 1012760 KEY, GOVERNOR SHAF T oottt e e e e e e e e e as 1
53 1012755 GEAR, GOVERNOR, 41 TOOTH ...ooitiiiiiiiieeeieeeeie et eeaeeeenes 1
54 1012759 5] A0 = = T I 1 RPN 1
55 1016592 (010 1Y/ =1 = S PP 1
56 1012718 SCREW, HEX HEAD CAP, M6 X 1 X 20MM ....cooiiiiiiiiieieeeieeiiiiieee e e et e e e e aeeeanes 4
57 1012733 NUT, FLANGE, M8 X 1.75 .ot ee ittt e e e e e e e e 1
58 1012716 BEARING, NEEDLE ......oiiiiiiie et e e e e e e e e e 1
59 1012723 WASHER, THRUST, B.0MM ...t e e e e e e e e eenns A/R
59 1012724 WASHER, THRUST, 3.3MM (WHITE) ..ciiiiiiiiieiiiiee et e e eeeenes A/R
59 1012725 WASHER, THRUST, 3.6MM (YELLOW) ...eiiiei e A/R
60 1012722 GEAR, 25 TOOTH e e e et 1
61 1012727 L N C TR Y 2
62 1016594 GEAR, 29 TOOTH it e e ettt e e e e e e e e e eaaabaaaeaeeeeaeeeenes 1
63 1012720 5] 12 S I 11 N 1
64 1012732 O RIN G e e 1
65 1012730 WASHER, THRUST oottt e e e e e et s e e e e e e e e eeaent s e e eeeeeeenenes 1
66 1012731 BEARING, NEEDLE ... e e e e e s 1
67 1012729 GEAR, REVERSE IDLER ....oiiiiiieeeei ettt e et e e e e e et e e e eeaaneeees 1
68 1012728 ] Y I 1 1 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’-, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
a

our search box and it will find the part you are looking for. HERE

REAR SUSPENSION
G

GASOLINE VEHICLES

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

= ERAKE CAELE
HAHGE F; MOUHTIHG

TYPICAL EACH
SIDE OF WwEHICLE

s FLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

REAR SUSPENSION - GASOLINE VEHICLES m

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1012304 SHACKLE, REAR SPRING ... e 4
2 0008754 NUT, NYLON LOCK, 3/8 = 16 ...cooieiieiiieiiie e 6
3 1012303 BUSHING, STEEL ...coooiiiiiii e 4
4 1015583 BUSHING, URETHANE ... e 12
5 1010145 NUT, HEX, 3/8 - 24 e 2
6 1012781 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7 AND 8) .......cccouiiiiiiiiiiiiiiiiiiiiiieeeeceecee 2
7 1011415 KIT, SHOCK ABSORBER CUSHION ....coiiiiiiiiiiiiiie e 2
8 1014234 SHOCK ABSORBER, REAR ..., 2
9 1014902 B A =10 I T 2
10 1014675 SPRING, REAR LEAF ....iiiiiiiiiiiiiiiiiiiiiiiinnn s 2
11 1014557 WASHER, FLAT, 7/16 ..o 4
12 1014555 NUT, NYLON LOCK, 7/16 - 24 ... oo 4
13 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ..cooiiiiiiiiiiiiii s 6
14 1010188 NUT, DIMPLED LOGCK, 5/8 = 17 ..o 2
15 1010193 WASHER, FLAT, 5/8 ... ettt e e e e e e e e e e e e e e e e e e e e 2
16 1014573 RETAINER, LEAF SPRING ... .ot a e e e e 2
17 1017235 BUMPER, SUSPENSION OVERLOAD .......cooiiiiiiiiiieie e 2
18 1014546-02 | MOUNT, SUSPENSION OVERLOAD BUMPER ......coiiiiii e 2
19 1014901 SPACER, SUSPENSION OVERLOAD BUMPER ..., 2
20 1013207 HANGER, BRAKE CABLE ... 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

11-4 24 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE'

—»;Eﬁcgpﬁaﬁom/f.hm

.- - . m

GASOLINE VEHICLES WITH 350 ENGINES m

S ¢

ITEM PART NO. DESCRIPTION
12 3 4
1 1015760 BAR, STABILIZER, 3/4 DIAMETER ... e 1
2 1015457 SPACER . 4
3 1015453 MOUNT, COMPRESSION .....coooiiiii e 8
4 0000808 WASHER, FLAT, B/8 ..ttt ettt e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 8
5 1016814 LINK, STABILIZER BAR ... e 2
6 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ..oooiiiiiiiiiis 4
7 0000357 WASHER, LOCK, 3/8 ...ttt e e e e eeaans 4
8 1016813 BRACKET, STABILIZER BAR MOUNTING ......ccoiiiiiiiie e 2
9 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ... oo 8
10 0007174 WASHER, LOCK, 3/8 ... e 8
11 0001242 NUT, HEX, 5/16 = 18 ..o 8
12 1015614 SUPPORT, STABILIZER BAR BUSHING ... 2
13 1015613 BUSHING, STABILIZER BAR ... 2
14 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 oo 4
15 0008754 NUT, NYLON LOCK, 3/8 - 16 ..o 4
16 1017144 PLATE, TRUSS, RIGHT SIDE ... ..o 1
17 1017143 PLATE, TRUSS, LEFT SIDE ... 1
18 1017233 WASHER, HARDENED, 5/16 ... 2
19 1017232 SCREW, HEX HEAD CAP, 5/16 - 24 X 1 ... i 2
20 0007311 SCREW, HEX HEAD CAP, 1/4 - 20 X 2 ...coiiiiiiiiiiii e 8
21 0008233 NUT, NYLON LOCK, 1/4 =20 ..ccooiiiiiiiiii e 8
22 1017237 NUT, SERRATED FLANGE LOCK ... 2

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

e FLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

=3 https://CartPros.com/f.html

INNER FRAME - GASOLINE VEHICLES m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016869 PLATE, INNER FRAME MOUNTING ... e 1
2 1016206 PLATE, MUFFLER MOUNTING ... 1
3 1016196 PAN, BELLY oo 1
4 1016197 INSULATION, BELLY PAN SOUND ....oiiiiiiiiiiiiiiiiiieie et e e e e e e e e e e e e e 1
5 1016870 ASSEMBLY, INNER FRAME WELD ......oiiiiiiiiiiiiiiieieee oo 1
6 0008754 NUT, NYLON LOCK, 3/8 = 16 ...ccoieiiiiiiiiiii e 4
7 0000808 WASHER, FLAT, 3/8 .. eeeeeeens 4
8 1017033 BUSHING, STEEL ..o 4
9 1016810 MOUNT, ENGINE ... e 8
10 1012428 BOLT, CARRIAGE, 3/8 - 16 X2 1/4 ... 4
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 ..o 1
12 0001241 WASHER, FLAT, 5/16 ..o e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaeans 6
13 0007473 NUT, NYLON LOCK, 5/16 - 18 ..o 6
14 1015709 SCREW, HEX HEAD CAP, M8 x 1.25 X 30MM ....cooiiiiiiiiiiiiiie e 2
15 0007174 WASHER, LOCK, B5/16 ...ttt e e e e e e e e e e e e e e e e e e e aaaaaaaaeans 3
16 1012571 WASHER, HEAVY FLAT, 5/16 ..ot e e e e e 8
17 1010577 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/2 ..o, 1
18 1016200-02 | SUPPORT, TRANSMISSION STRAP ... 1
19 0008963 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 3/4 ..o, 2
20 0008916 SCREW, HEX HEAD CAP, 5/16 - 18 X 2 ...ooiiiiiiiiiiiiii e 2
21 1012164 SNUBBER, INNER FRAME .......cooiiiiiiiiiiiiiii s 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’-, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
a

our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM
_E

ELECTRIC VEHICLES

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN GW? numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
] ¥ @ oursearch box and it will find the part you are looking for. HERE

12-2 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

— h§)s://CartPr s.com/f.html
_HERE WITCH

ELECTRIC VEHICLES m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017530-05 | ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 2 - 6)
(FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER) ....ccccccciiiiiiiiiiiiiiieieiees 1
1 1017530-04 | ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 3 - 6)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) .......ccooiiiiiiiiiiiiiiiiieieeeeees 1
2 1014807 SWITCH, LIMIT (FOR 107530-05 ONLY) ..coiiiiiiiiiiiiiiieiie e, 1
3 1014808 SWITCH, LIMIT (QUANTITY 3 ON F&R SWITCH PART NO. 1017530-04) ................. 2
4 0008057 NUT, HEX, #4 - 40 ..o e 2
5 0008058 WASHER, LOCK;, #4 .. 2
6 1014871 SCREW, HEX WASHER HEAD, #4 - 40 X 2 ...oooiiiiiiiiiiiiiice e, 2
7 1012987 HANDLE, FORWARD AND REVERSE SWITCH .......couiiiiiiiiiiiiiiiiiiiieieieeeeeeeeeeeeeeee e 1
8 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ......ccooiiiiiiiiieee s 1
9 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 1/8 .. i oo 3
10 0008233 NUT, NYLON LOCK, 1/4 - 20 ..cooii e 3
11 1017799 BAR, BUSS ..o 2
12 0000451 WASHER, LOCK, 1/4 .o 4
13 0001028 NUT, HEX, 1/4 = 20 oo 4

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

E FoR YEHICLES E
SER L N, 9615494279

AND LATER

FOR YEHICLES E
PRICR TO SERIAL MO i,

0613494270

12-4 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

s https://CartPros. com/f.html
HERE MPUTER

TOURALL, RESORT VILLAGER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1015837 PLATE, CONTROLLER MOUNTING (TOURALL AND LATE MODEL RESORT VILLAGER) . 1
1 1018207-01 | BRACKET, COMPUTER MOUNTING (EARLY MODEL RESORT VILLAGER) ..................... 1
2 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 oo 2
3 1016631 NUT, PUSH, 3/16 ... 2
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 .....coiiiiiiiiiiiiiiiiiiici, 2
5 | 1018006-01 COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 20) ....oeeiiiiiiiiiiee e 1
6 N/A WIRE ASSEMBLY, #18 BROWN ... e 1
7 N/A WIRE ASSEMBLY, #18 GRAY ... e e e 1
8 N/A WIRE ASSEMBLY, #10 BLACK ... .. 1
9 N/A WIRE ASSEMBLY, #10 BLACK ... 1
10 N/A WIRE ASSEMBLY, #18 RED ... 1
11 N/A WIRE ASSEMBLY, #18 YELLOW ... 1
12 1018843-01 CONNECTOR, SILICON FILLED
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ......c..ccoooiiiiiiiiiieee. 4
13 1018779-01 ASSEMBLY, FUSE, YELLOW WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ...........cccooiiiiiiiinnnes 1
14 1018778-01 ASSEMBLY, FUSE, RED WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279 .......ccoooooiiiiiiiiiiiiaee, 1
15 1018633-01 FUSE ASSEMBLY, 1/4 AMP (AT GRAY WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) (INCLUDES ITEM 16) ...... 1
16 N/A LABEL, WARNING ... 1
17 1018633-02 ASSEMBLY, FUSE, 1/4 AMP (AT BROWN WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) .........cccooiiiiiiiiiee, 1
18 1018844-01 LABEL, RED WARNING ......ooiiiiiiiiiiiie e, 2
19 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .......oooooiiiiiiiiiinns 2
20 1018278-01 KIT, GROUND WIRE, #6 BLACK (TOURALL ONLY) ..., 1
20 1018278-02 KIT, GROUND WIRE, #6 BLACK (RESORT VILLAGER ONLY) ........ccooiiiiiiiiiiies 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

E FOR YEHICLES E
SER AL N, 9615494274

AMD LATER

FOR YEHICLES E
PRIOR TO SERIAL NO. l,

Q613494270

12-6 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED 3 tt0s://CartPros, com/htm
HERE MPUTER

TRANS-PORTER/TRANS-SENDER m

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1018206-01 | BRACKET, COMPUTER MOUNTING .......coiiiiiiiiiiiiiiiiiiiiii e 1
2 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 ..o 2
3 1016631 NUT, PUSH, B/16 ..o 2
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ....oomiiiiiiiiiiiiie e 2
5 | 1018006-02 COMPUTER, ON-BOARD (INCLUDES ITEMS 2-20) ......ccooooiiiiiiiiiiies 1
6 N/A WIRE ASSEMBLY, #18 BROWN ....ooiiiiiiiiiiii e 1
7 N/A WIRE ASSEMBLY, #18 GRAY ...t a e e e e e e e e e e e 1
8 N/A WIRE ASSEMBLY, #10 BLACK ... 1
9 N/A WIRE ASSEMBLY, #10 BLACK ... .. 1
10 N/A WIRE ASSEMBLY, #18 RED ... 1
11 N/A WIRE ASSEMBLY, #18 YELLOW ... 1
12 1018843-01 CONNECTOR, SILICON FILLED
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ...........cooooiiiiiiiiininns 4
13 1018778-01 ASSEMBLY, FUSE, RED WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) .........cccooiiiiiiiiiees 1
14 1018779-01 ASSEMBLY, FUSE, YELLOW WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279.) ..........coooiiiiiiiiines 1
15 1018633-01 FUSE ASSEMBLY, 1/4 AMP (AT GRAY WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) (INCLUDES ITEM 12) ...... 1
16 N/A LABEL, WARNING ... e e e e e e e e e e e e e e e e e e e aaaaaeans 1
17 1018633-02 ASSEMBLY, FUSE, 1/4 AMP (AT BROWN WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..., 1
18 1018844-01 LABEL, RED WARNING ... oo 2
19 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .......ccoooiiiiiiiiiis 3
20 1018278-02 KIT, GROUND WIRE, #6 BLACK (TRANS-PORTER/TRANS-SENDER) ..........ccceuuee 1
21 1018968-01 | ASSEMBLY, 3-WAY PLUG
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ......evviiiiiiiiiiiiiiieeeeeeeene. 1
22 1018085-01 | ADAPTER, RECEPTACLE AND TABS FASTON
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) .........ccccevvviiiiiiiiiiiiiieeeeen. 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

SEEFLAES
1T THSU A8

FAOUMTIMG

12-8 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

MULTI-STEP POTENTIOMETER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.

1016012 ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 -41) ..o, 1

1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6 SPEED ........ouuiiiiiiiiiiieiieeeeeeeeeeeeeeeee e 1
2 0000451 WASHER, LOCK, 1/4 ... e 17
3 1014253 NUT, BRASS HEX JAM, 1/4 - 20 ..o 3
4 0007473 NUT, NYLON LOCK, 5/16 = 18 ..., 1
5 1012353 STUD, SHORT BALL, 1/4 = 28 ....ooiiiiiiiiiiiiiiiiiiiii, 1
6 1014003 CRANK, BELL et 1
7 0008449 NUT, DIMPLED LOCK, 1/4 = 28 ..., 1
8 1012903 BEARING, BRONZE ........oiiiiiiiiiiiiiiiiiiiieieieeei e 2
9 1014189 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 ...iuuiiiiiiiieieeie e 1
10 1013886 COVER, WIPER SWITCH ... 1
11 0007893 NUT, HEX, #10 - 32 ..o 1
12 1014017 CARRIER, WIPER SWITCH ARM ..o 1
13 1013998 SPRING, WIPER SWITCH BRUSH ..., 1
14 1014000 STUD, WIPER SWITCH ADJUSTING .....ccooiiiiiiiiiiiiii, 1
15 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 ...t 1
16 0008058 WASHER, LOCK #4 oo e e e e e e e e e 3
17 1013887 ARM, SPEED SWITCH ... 1
18 1013860 ASSEMBLY, SWITCHBRUSH ... 1
19 0008056 SCREW, ROUND HEAD MACHINE, #4-40X 3/4 ..., 2
20 1014807 SWITCH, LIMIT L. 1
21 1014010 GROMMET, SPLIT e e e 1
22 0008057 NUT, HEX, #4 - 40 ... 2
23 1014414 BUMPER, WIPER SWITCH .....ooiiiiiiiiiiiiiiiiiiis 1
24 1014413 PIN, HAIR SPRING COTTER ....ooiiiiiiiii e 1
25 1017692 CAP, PROTECTOR ...t e e e e e e e e e e e e e e e e e e e e e aaaaaaans 1
26 1016061 PROTECTOR, WIPER SWITCH RESISTOR .......ccooiiiiiiiiieieeee e 1
27 1018269-01 ASSEMBLY, RESISTOR, 300 ...t e e e e e e e e e e e e e e e e e e e e e e 2
28 1018269-02 ASSEMBLY, RESISTOR, 390 ... e e e e e e e e e e e 1
29 1016015 ASSEMBLY, RESISTOR, 750 ......oitiiiiiiiiiiiiiiiiiiiiiiiiie i 1
30 1018269-03 ASSEMBLY, RESISTOR, 1000 ...ttt e e e e e e e e e e e e e e e e e e e e e e e e 1
31 1018269-04 ASSEMBLY, RESISTOR, 2200  ......ccciiiiiiiiiiiiiieie e e oo e e e e e e e e e e e e e e e e e e e e e e 1
32 1014839 ASSEMBLY, WIRE, #18 GREEN/WHITE ........cccccciiiiiiiiiiiiiiiiiiiiec, 1
33 1016142 ASSEMBLY, WIRE, #18 BLUE ... .ot 1
34 1013266 SCREW, PHILLIPS TRUSS HEAD, #8 - 18 X 1/2 ... ..., 2
35 1013529 WASHER, FLAT, #8 ..o 4
36 1011571 NUT, HEX, #8 = 32 ..o e 2
37 1016090 STAND-OFF, HEX MALE/FEMALE, #8 - 32 ..., 2
38 1012076 WASHER, EXTERNAL TOOTH LOCK, #8 .......cutiiiiiiiiiiiiiiiiiiiiiiiiinininccccneeeeeeeee e, 4
39 1016018 ASSEMBLY, WIRE, #18 BLACK (WITH RESISTOR) ....ovviiiiiiiiiiiiiiiiiiiieieeeeeeeeeeeeee 1
40 1016019 ASSEMBLY, WIRE, #18 WHITE ... . 1
41 0001014 NUT, BRASS HEX, 1/4 - 20 ...coiiiiiiiiiiiiiiiiiiiiis 15
42 1014109 BOLT, CARRIAGE, #10 - 24 X 1. e 2
43 1016175 WASHER, LOCK, #10 . r e e e e e e e e e e e e e 2
44 0001017 NUT, HEX, #1024 ..o 2
45 1014367 SHIM, WIPER SWITCH ... 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW? numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

1210 FLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

CONTINUOUSLY VARIABLE POTENTIOMETER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER.

1017392 ASSEMBLY, POTENTIOMETER HOUSING (INCLUDES ITEMS 1 -13) ........ocooeiiiinnnn. 1

1 N/A HOUSING, ACCELERATOR ....ooooiiiire s 1
2 1017830 SWITCH, LIMIT e e e 1
3 1018226-01 SCREW, HEX WASHER, #4 - 24 ... o, 2
4 1018090-01 LEVER, POTENTIOMETER .....ootiiiiiiiiiiiiiiii, 1
5 1017853 SCREW, HEX HEAD, #6 - 32 X 3/4 ...eoeriiieiee et 1
6 1011229 NUT, LOCK, “K”, #6 = B2 ....ieieieieieeieieeeeeee ettt ettt e e e e e e e e e e e e 1
7 1017393 WIRE ASSEMBLY, #18 BLUE ... 1
8 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ..o 1
9 N/A POTENTIOMETER ..o e s 1
10 0008168 WRAP, TIE o e e 3
11 N/A CONDUIT, ELECTRICAL ...cuiiiiiiiiiiiiie et 1
12 1018573-01 RECEPTACLE ..o 1
13 1017424 BEARING, PIVOT SUPPORT ..ot 1
14 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ...oieiiiiiiiiiiieieeeeeeeeeee, 2
15 1017743 COVER, ACCELERATOR ..ottt 1
16 0008233 NUT, NYLON LOCK, 1/4 = 20 ..oriiiiiiiieieiieeiee ettt e e 4
17 0000332 WASHER, FLAT, 1/4 ettt et e e e e e e e e e e e e e e e e e e e e e e e e e 4
18 1018619-01 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/8 ..ooiiiiiiii e 4

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

12-12 2% CARTPROS



DID YOU

CartPros directs you to the right part using the part GET STARTED

HERE # — jf;ii//WFﬁ_Cfm/f.html

KNOW', numbers from this manual. Enter the part number into
e  oursearch box and it will find the part you are looking for. HERE

MULTI-STEP POTENTIOMETER m

ITEM PART NO. DESCRIPTION QTY E
12 3 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.
1017942-02 | HARNESS, POWERDRIVE POWER WIRING (INCLUDES ITEMS 1 - 12)
1 1015865 WIRE ASSEMBLY, #18 RED ... 1
2 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK ... 1
3 1016135 WIRE ASSEMBLY, #18 RED .....ccoiiiiiiiree e 1
4 1016121 WIRE ASSEMBLY, #18 GREEN .....coiiiiii e 1
5 1014854 WIRE ASSEMBLY, #6 ORANGE ..o 1
6 1018109 WIRE ASSEMBLY, #6 BLUE ... 1
7 1017993 WIRE ASSEMBLY, #18 RED/WHITE ..o 1
8 1017956 WIRE ASSEMBLY, #18 BROWN .....ooiiiiiiii e 1
9 1018110 WIRE ASSEMBLY, #6 BLUE ... 1
10 1015864 WIRE ASSEMBLY, #18 WHITE ... 1
11 1016133 WIRE ASSEMBLY, #18 BLUE .....ooiiiiiiii e 1
12 1016134 WIRE ASSEMBLY, #18 ORANGE ... 1
13 1016018 WIRE ASSEMBLY, #18 BLACK (WITH RESISTOR) ....coooiiiiiiiii, 1
14 1015769 WIRE ASSEMBLY, #6 WHITE .....ooiiiiiiiiiiiiiiiiiiiiieiceen e, 1
15 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
16 1014947 ASSEMBLY, RESISTOR ...t a e e e e e e e e e e e e e e e e e e e 1
17 1015859 WIRE ASSEMBLY, #6 RED ......couiiiiiiiiiiiiiiiiii e 1
18 1014978 ASSEMBLY, DIODE .....ciiiiiiiiiiiiiiiiiiiiiiiiiiiie i 1
19 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
20 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
21 1018278-01 | KIT, GROUND WIRE, #6 BLACK .......uiiiiiiiiiiiiiiiiiiiiieieee e, 1
22 1015858 WIRE ASSEMBLY, #6 YELLOW ...t 1
23 1015861 WIRE ASSEMBLY, #6 WHITE .....ooiiiiiiiie e 1
24 1015860 WIRE ASSEMBLY, #6 GREEN ..., 1
25 N/A WIRE ASSEMBLY, #10 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
27 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
28 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE .......ooiiii, 1
29 1015863 WIRE ASSEMBLY, #18 BLACK ......ciiiiiiiiiiiiiiiiiiiiiiiiceccnc e, 1
30 1015864 WIRE ASSEMBLY, #18 WHITE ... 1
31 1017967 WIRE ASSEMBLY, #18 ORANGE/WHITE ..., 1
32 1017957 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiiiiiiieiee e 5

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

12-14 %CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

e 1S com/f.html
our search box and it will ﬁr_\d_tt]e_p_ar_tycluir_e IookilgEr._ - . !"El_“' ______ I\ pI_ l:iLSI-i)

CONTINUOUSLY VARIABLE POTENTIOMETER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER.

1017942-05 | WIRE HARNESS (INCLUDES ITEMS 1 - 16) ..ccciviiiiiiiiiiiiiiiiiiiii, 1

1 1017956 WIRE ASSEMBLY, #18 BROWN ... e 1
2 1016121 WIRE ASSEMBLY, #18 GREEN ... 1
3 1016135 WIRE ASSEMBLY, #18 RED .....ccoiiiiiiiree e 1
4 1016134 WIRE ASSEMBLY, #18 ORANGE ..o e 1
5 1018651 -01 ASSEMBLY, 3-WAY PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 6) ... 1
6 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) .. 1
7 1018403-01 WIRE ASSEMBLY, #18 GREEN ... 1
8 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK ... 1
9 1018110 WIRE ASSEMBLY, #6 BLUE ... 1
10 1015856 WIRE ASSEMBLY, #6 WHITE ... 1
11 1014854 WIRE ASSEMBLY, #6 ORANGE .......ccoiiiiiiiiii e 1
12 1017993 WIRE ASSEMBLY, #18 RED/WHITE .....o e 1
13 1015858 WIRE ASSEMBLY, #6 YELLOW ... 1
14 1015861 WIRE ASSEMBLY, #6 WHITE ... 1
15 1018109 WIRE ASSEMBLY, #6 BLUE ..o 1
16 1015860 WIRE ASSEMBLY, #6 GREEN ... 1
17 1018865 WIRE ASSEMBLY, #18 RED .....ouiiiiiiiiiiiiiiiiee e 1
18 1016133 WIRE ASSEMBLY, #18 BLUE ........ciiiiiiiiiiiiiiiiiiiiiiicccceccn e 1
19 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
20 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ..., 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
22 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
24 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
25 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
27 1018278-01 | KIT, GROUND WIRE, #6 BLACK .......uiiiiiiiieieieiieie et 1
28 1018673-01 | WIRE ASSEMBLY, #6 RED ......ouuiiiiiiiiiiiiiiiiieeieeeee e, 1
29 1017948 ASSEMBLY, DIODE .....ciiiiiiiiiiiiiiiiiiiiiiiii e 1
30 1017947 ASSEMBLY, RESISTOR ..o 1
31 1017957 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiieie e 5

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

QLD STYLE
FEY SWITCH

e

STYLE
FEY SWITCH

12-16 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

— :/|CartPros.com/f.html
our search box and it will find the partyou are looking for. _ __ HERE Sl DY

" m——— = -y

ELECTRIC VEHICLE - TOURALL m

ITEM | PARTNO. | DESCRIPTION QTyY E
1 2 3 4
1 | 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....evteieeieeeeeeeeeeeeeeeeeeeeeeeeeees 1
2 | 1016851 BUZZER, REVERSE ....eveeeeeeeeeeeeeeeee oot e e, 1
3 | 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ......votveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
4 | 1018262-01 | SWITCH, KEY
(FOR VEHICLES SERIAL NUMBER 9522-436452 AND LATER) .....cocvoiureeeeieeeeeeeeeans 1
5 | 1012531 SWITCH, KEY (INCLUDES ITEM 6)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ...........c.ccocvvvveeeveereeean, 1
6 | 1012505 KEY (PAIR) .ottt ettt e et e et e et e et et s ees et eee e e en e 1
7 | 1018307-01 | NUT, KEY SWITCH ..eceieiieieieeeeeee et eeeee e s et 1
8 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......oivuivieeieeeieeeeseeseeeeseeseeseee e 2
9 | 1018345-02 | CAP, KEY SWITCH ....oimiieieieeeeeeeeeeeee oo 1
10 | 101851101 | WASHER ..ottt e e eee et eeneeen 1
11 | 1018025-01 | LIGHT, BATTERY WARNING ....ouveeieeeeieeeeeeeeeeeeeeeeeeeeeeseeseeeee e eees e, 1

Z%CARTPROS



DID YOU

KNOW?

FOR ELECTRIC TOURALL
YEHICLES SERIAL Mo,
QA02-422268 AND LATER

12-18

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—)— https://CartPros.com/f.html

A
ONTROLLER

SOLEMCID
RACILIN TINiG

J

FoR ELECTRIC TOURALL
| YEHICLES PRICR TO
& SER AL M, 9603422268

=wn
Tia) [Rs
ZACARTPROS

: % SOLENG D
PACUM TING
T‘T'PI:.FL

+ PLACER



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. _

GET STARTED
HERE

_ _HERE jﬂﬁS:/gagﬁvm/f.hm

ELECTRIC VEHICLE - TOURALL m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018008 CONTROLLER, 48 VOLT (225 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) .........cccccccuiiiiiiiiiiiiiiieieieeees 1
1 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES WITH SERIAL NUMBERS BETWEEN 9529-445799 AND 9608-488268) ... 1
1 1018402-03 | CONTROLLER, 48 VOLT (300 AMP)
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) ........ccccociiiiiiiiiiiiiiiiieieiees 1
2 1016631 NUT, PUSH e 4
3 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 .o 4
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...coiiiiiiiiiie e 8
5 0007174 WASHER, LOCK, B5/16 ...t e e e e e e 6
6 0001242 NUT, HEX, 5/16 = 18 ..ot 6
7 0001241 WASHER, FLAT, 5/16 ... e s e e e e e e e e e e e e e e e e e e 8
8 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ... 3
9 0001218 BOLT, HEXHEAD, 5/16 - 18 X 1 1/4 ... e 1
10 1018836-01 | SOLENOID, 48 VOLT (FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .. 1
11 1018837-01 | BRACKET, SOLENOID MOUNTING
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) ......ccovviiiiiiiiiiiiiicieeeee, 1
12 1018070-01 | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .... 1
13 1015838 BRACKET, SOLENOID MOUNTING
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .............cuuveeeemeeiieeeeeaeaenn 1
14 0007847 BOLT, HEX HEAD, 1/4 - 20 X B/4 ..o 4
15 0000451 WASHER, LOCK, 1/4 ..ot e e e e e e e e e e e e e e e e e e e e e e e e aa s 4
16 0000332 WASHER, FLAT, 1/4 et e e 4
17 0007893 NUT, HEX, #10 - 32 ..o 2
18 1014947 ASSEMBLY, RESISTOR ..ot eeeeaens 1
19 1014948 ASSEMBLY, DIODE ... e e e e e e e e e e e e e e e e e e e e e e 1
20 0001028 NUT, HEX, 174 = 20 oot e e e e e e 4
21 1017237 NUT, FLANGED LOCK, 5/16 - 24 ..o 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

E FUSE FOR YEH ICLES FUSE FOR
/h\ PRIOR TOSERL NG, YEHICLES SER AL MO,

(5} FUSEAND 9615494274 9615424279 AND LATER

- CHARGER

- . RECEPTACLE

BATTERY
RACLINT NG

12-20 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search bg a_ndiwill fi gd_th_e_part you are looking fclr; . HERE

GET STARTED

HERE :t:&tﬁs:/ﬁagr@bsvm/f.hm

ELECTRIC VEHICLE - TOURALL m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2-12) ..., 1
2 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3 - 11) ....coooiiiiiiinnnnn.n. 1
3 N/A WIRE ASSEMBLY, #10 GREY ... 1
4 N/A WIRE ASSEMBLY, #10 RED ..o 1
5 N/A WIRE ASSEMBLY, #10 BLACK ... e 1

6 1018633-01 ASSEMBLY, FUSE, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) .............oooeeeiiinnn. 1

7 1018949-01 ASSEMBLY, FUSE, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ..........ccoeeiiiiienie. 1
8 1017968-01 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) .....ccccccvmmririiiriiiienens 1
9 1018038 WASHER, NARROW TYPE 13, #10 ..cooiiiiiiii, 2
10 1018028 NUT, SERRATED, #10 - 32 ... e e e 2
11 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .....cooiiiiiiii, 3
12 1017965-01 BEZEL, RECEPTACLE .....oiiiiiiiiiiiiiiiieeieieieeeeee e, 1
13 1018010-01 | PLATE, RECEPTACLE BACKING ......coiiiiiiiiiii et 1
14 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ...ooriiiieieiii 4
15 1017977-01 | BATTERY, 8 VOLT POWERDRIVE .....ooiiiii 6
16 1017978-01 | CAP, BATTERY, 4 PORT GANG ......cttiiiiiiiiiiiiiiiiiiiiiiiccn e, 6
17 1017957 WIRE ASSEMBLY, #6 BLACK ..o e 5
18 1014304 NUT, STAINLESS STEEL HEX, 5/16 - 18 ... 18
19 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ....eetiiiiiiiiiiiiiiiiiii e 6
20 1018030-01 | HOLD-DOWN, BATTERY ...ttt a e 3
21 1013683 1510 ] I e TR TRPRPRPRPPIOt 6

ZACARTPROS



LIHWIONV!
o
B
@ HOLIMS 2
1IN
Sitivil
NOLLNg
o NHOH
N
Q)))

HOLIMS
EENTe]

L d
=N
1HON Y3zzng [
Pived asdanay ILHMWNIZED a3y
- HOLIMS o1 \ k)
%3y f ENLL] E
n, 1 \ z
+ HO
z <L

ALHMWAIY
MOTIFA

=~ https://CartPros.com/f.html

GET STARTED
HERE

310V1d3034
AaNv 3snd \

ovia

ALHM

a8

JONVHO

HOLVOIONI
NOILLIONOD
Ad3Llve

i (@D —@®

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

1HOMAYIH
1437

H3ILINIM
JOVLIIOA

00718
IVYNING3L
aNNOH®

1HOMAvY3H
LHOIH

"3LNdNOD
S advoa-NO

KNOW?

DID YOU

ZACARTPROS

12-22



DID YOU

KNOW?

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into GET STARTED * Wi com/f.html
our search box and it will find the partyou are looking for. 'H_EBF ] Inisl'i

MULTI-STEP POTENTIOMETER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.

1018195-02 | WIRE HARNESS (INCLUDES ITEMS 1 = 8) ...ooiiiiiiiiiiiiiiiiiiie e 1

1 1017520 WIRE ASSEMBLY, #18 GREEN ... 1
2 1018212-01 WIRE ASSEMBLY, #18 ORANGE ... 1
3 1018199-02 WIRE ASSEMBLY, #18 RED/WHITE ..., 1
4 1018211-01 WIRE ASSEMBLY, #18 BROWN ... e 1
5 1018200-02 WIRE ASSEMBLY, #18 WHITE/BLACK ... . 1
6 1018214-01 WIRE ASSEMBLY, #18 RED .....oiiiiiiiiiiiiiiie e 1
7 1018196-01 | WIRE ASSEMBLY, #18 WHITE ... 1
8 1018198-01 | WIRE ASSEMBLY,#18 BLACK (WITH RESISTOR) ......ccciiiiiiiiiiiiiiiiiinceeee e 1
9 1016738 WIRE ASSEMBLY, #18 RED ... 1
10 1016732 WIRE ASSEMBLY, #6 YELLOW ... 1
11 1016731 WIRE ASSEMBLY, #6 GREEN ... 1
12 1016730 WIRE ASSEMBLY, #6 WHITE ... 1
13 1016735 WIRE ASSEMBLY, #6 BLUE ... 1
14 1016736 WIRE ASSEMBLY, #6 ORANGE ... ..o 1
15 1016728 WIRE ASSEMBLY, #6 BLUE ... 1
16 1016729 WIRE ASSEMBLY, #6 WHITE ... 1
17 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
18 1017393 WIRE ASSEMBLY, #18 BLUE ......ooiiiiiiii e 1
19 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ..ot 1
20 1017948 ASSEMBLY, DIODE ..o 1
21 1017947 ASSEMBLY, RESISTOR ...eeiiiiiiiiii e e e e e e e 1
22 1016734 WIRE ASSEMBLY, #6 RED ... 1
23 1017957 WIRE ASSEMBLY, #6 BLACK ... 5
24 1018278-02 | KIT, GROUND WIRE, #6 BLACK ..o 1
25 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ...... 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
27 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
28 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ........... 1
29 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
30 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ........... 1
31 1018181-01 | WIRE ASSEMBLY, #18 RED .....cooiiiiiiii e 1
32 1018588-01 | WIRE ASSEMBLY, #18 BLACK ... .o 1
33 1018106-01 | WIRE ASSEMBLY, #10 RED .....ccoiiiiiiiiiiiieeee e 1
34 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ................. 1
35 1018369-01 | WIRE ASSEMBLY, #18 BLACK .. .. 1
1017878 WIRE HARNESS, LIGHTING (INCLUDES ITEMS 36 - 50) ....cccooooiiiiiiiiiiiiiiiiiiiiicieeeeee 1

36 1017887 WIRE ASSEMBLY, #16 YELLOW ... 1
37 1017888 WIRE ASSEMBLY, #16 WHITE ... 1
38 1017924 WIRE ASSEMBLY, #16 BROWN ... 1
39 1017925 WIRE ASSEMBLY, #16 RED/WHITE ..o 1
40 1016307 WIRE ASSEMBLY, #16 ORANGE .........cooiiii e 1
41 1016308 WIRE ASSEMBLY, #16 BLACK .....coiiiiiiiiiiiiiiiii e 1
42 1017927 WIRE ASSEMBLY, #16 GREEN/WHITE .......cccciiiiiiiiiiee 1
43 1017926 WIRE ASSEMBLY, #14 YELLOW ... 1
44 1016409 WIRE ASSEMBLY, #18 RED .....ccoii i 1
45 1016314 WIRE ASSEMBLY, #16 BROWN ... 1
46 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ..o 1
47 1016323 WIRE ASSEMBLY, #16 WHITE ... 1
48 1017052 WIRE ASSEMBLY, #18 BLUE ... 1
49 1016326 WIRE ASSEMBLY, #16 BLACK ....ooiiiiiiiii e 1
50 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .........oo e 1

ZACARTPROS



=~ https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

1HO
Sivdg
tiEN
/A/ %y
=<,
OJQ
\ >
(i

g
O
»%1

EN Ig\mc%

NOLLNg
ioa NHOH
N
\e HOLIMS g@
HIWWIG

ALHWA3Y

[/

HOLO3INNOD
3dIM 33HHL

P
1|
H313WOLINILOd e _ I |7
TEVIHYA PP
KISNONNILNOD HOLIMS B

ovia

ALHM

ang

HOLVOIONI
NOILIANOD
Ad3Llve

3ONVHO

LHOM
ONINHYM

HOLIMS
3SH3IAIY
/ QdvM-dO4d

LHOINavaH
1437

H3ILIAN
JOVLIOA

Y0078
IVNING3L
AaNNOYo

"3LNdWOD
advog-NO

LHOIMavaH
1HO

Z%CARTPROS

12-24



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you Qrevlgoking_fqr._ -

GET STARTED
_HERE

- -jgtﬁ//Wi;fﬁﬁm/f.html

CONTINOUSLY VARIABLE POTENTIOMETER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER.

1018595-02 | WIRE HARNESS, CONTROLLER (INCLUDES ITEMS 1 = 18) ....ooovooeeeieeeeeeeeeeeeeeeeeenne 1

1 | 1018691-02 WIRE ASSEMBLY, #68 WHITE .....ooooveooeeeoeeeeeeeeeeeeeeee oo 1
2 | 1018577-01 WIRE ASSEMBLY, #6 BLUE .......oeoiveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | 1018578-01 WIRE ASSEMBLY, #18 GREEN .......ooouovmioeoieeeeeeeeeeseeeeeeeeeeeeeeee e 1
4 | 1015865 WIRE ASSEMBLY, #18 RED .....ooovveocveeceeeeeeseeeeeeeeeeseeeeeesee e 1
5 | 1018581-01 WIRE ASSEMBLY, #18 RED/WHITE .......ooorveoeeeceeeceeeeeeeeeeeeeeee e 1
6 | 1018582-01 WIRE ASSEMBLY, #18 RED ....ooooeoioeoeeeeeeeeeeeeeeeeeeeeeee e 1
7 | 1018583-01 WIRE ASSEMBLY, #18 WHITE/BLACK .........oveoeoeoeeeeeeeoeeeoeeeeeeeeee e 1
8 | 1018772-01 WIRE ASSEMBLY, #68 YELLOW .......omoimeoeeeoeeeeeeeeeeeeseeeeeeeee e 1
9 | 1018774-01 WIRE ASSEMBLY, #68 WHITE .....ovooioeoceeeeeeseeeceeeeeeeeeeeeeeee e 1
10 | 1018584-01 WIRE ASSEMBLY, #18 BROWN .........oovioreereeereeoeeseesseeesseesessesseessesse s 1
11 | 1018585-01 WIRE ASSEMBLY, #18 ORANGE .........vvoiveooeeeoeeeeeeeeeeeeeeeeee e 1
12 | 1018586-01 WIRE ASSEMBLY, #68 ORANGE .......oooooveooeeeoeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
13 | 1018587-01 WIRE ASSEMBLY, #6 BLUE ........oooioeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | 1018651-05 ASSEMBLY, 3-WAY PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 15) ..... 1
15 | 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
16 | 1018403-05 WIRE ASSEMBLY, #18 GREEN ........oooiveooeeoeeeoeeeeeeeeeee oo 1
17 | 1018767-01 WIRE ASSEMBLY, #18 RED ....ooovooieeoeeeeeeeeeeeeeeeeeeeeeee oo 1
18 | 1018773-01 WIRE ASSEMBLY, #68 GREEN .........oomiomeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
19 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE .........oovmivoeoeeeeeeeeeoeeeeeeeeeeeeeeeeee e 1
20 | 1017948 ASSEMBLY, DIODE ......oooiveoeeeeeeoeeeeeeeoeeeeeeeeeeee e 1
21 | 1017947 ASSEMBLY, RESISTOR .......orvumveereereeeeeseeseseeeseeesseeesseeseeesseeees s sesees e 1
22 | 1018775-01 | WIRE ASSEMBLY, #6 RED .........cooomivoooeoieeeoeeeeeeoeeeeeee oo 1
23 | 1017957 WIRE ASSEMBLY, #6 BLACK ....oooooeooeoeeoeeeeeeoeeeeeee oo eeeeeee e 5
24 | 1018278-02 | KIT, GROUND WIRE, #6 BLACK .......o...iooooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
25 | 1018252-01 | WIRE ASSEMBLY, #16 GREEN/WHITE ........ovmmiooeeeeeeeeeeoeeeeeeeeeeeeeesee e 1
26 | 1016133 WIRE ASSEMBLY, #18 BLUE ........oovooocveoeeeceeeeeeeeeeseeeeeeesee e 1
27 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
28 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
29 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ................ 1
30 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
31 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
32 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .............. 1
33 | 1018181-01 | WIRE ASSEMBLY, #18 RED .......cooomioooieeooeeoeeeeeeeeeeeeeee e 1
34 | 1018588-01 | WIRE ASSEMBLY, #18 BLACK ....o..ivmoioeoeeeeeeeseeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
35 | 1018106-01 | WIRE ASSEMBLY, #10 RED .......covvuoveoieeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
36 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ..................... 1
37 | 1018369-01 | WIRE ASSEMBLY, #18 BLACK .........ivmooeeieeeeeeeeeeoeeeeeeeseeeeee e 1
1017878 WIRE HARNESS, LIGHTING (INCLUDES ITEMS 38 = 52) ....ooooveooveeeeoeeeeeeeeeeeeeneee. 1

38 | 1017887 WIRE ASSEMBLY, #16 YELLOW ......oooooeooeeoeeeeeeeeeeeseeeeeeeeeeeeee oo 1
39 | 1017888 WIRE ASSEMBLY, #16 WHITE .......oivooooeoeeoeeeeeeeeeeeseeeeee e 1
40 | 1017924 WIRE ASSEMBLY, #16 BROWN ........ocrvmmeeereeeeeoeeeeseeeeeeseeeeeeeee s 1
41 | 1017925 WIRE ASSEMBLY, #16 RED/WHITE ........oovvoeeeeeeoeeeeseeeeseeeeeeeseeseeeee e 1
42 | 1016307 WIRE ASSEMBLY, #16 ORANGE .........ovmiveoeeeoeeoeeeeseeeeeeeeeeeeee e 1
43 | 1016308 WIRE ASSEMBLY, #16 BLACK .......ovooooeoeeoeeeeeeeeeeeseeeeeeeeee e 1
44 | 1017927 WIRE ASSEMBLY, #16 GREEN/WHITE .......ovooeeeeeeeeeeceeeeeeeeeeeee e 1
45 | 1017926 WIRE ASSEMBLY, #14 YELLOW .......oorvomeeeoreeeeeeeeeeseeeeeeeeeeeee e 1
46 | 1016409 WIRE ASSEMBLY, #18 RED .....ooovvooveoceeeeeeeeeeeeeeeeesee e 1
47 | 1016314 WIRE ASSEMBLY, #16 BROWN .......oooiveooeoieeeeeeeeeoseeeseeeee oo 1
48 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ......oooooovoooooieeeeeeeeeeeeeeeeeeeeeeeeee e 1
49 | 1016323 WIRE ASSEMBLY, #16 WHITE .......oiooooeeoeeeeeeeeeeeeeeseeeeeeeeeeeee e 1
50 | 1017052 WIRE ASSEMBLY, #18 BLUE .....oooiveoceeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
51 | 1016326 WIRE ASSEMBLY, #16 BLACK .......oveocveoeeeeoreeeeeeeeeeseeeeeeeseeeeeeeee e 1
52 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......vooovoooeooeeeeeeoeeeeeee oo 1

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

FLISE AND FUSE FOR YEHICLES FRIOR T
CHARGER SERIAL NGO, 9615494279
RECEFTACLE

RASLINT MG

FUSE F2R YEHKZLES
SERIAL N 9615494274
AND LATER

LMITER
RACLINT N5

12-26 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. _ _

GET STARTED
HERE

_——-——- -

—d s/ggﬁsv)m/f html

(EARLY MODEL) ELECTRIC - RESORT VILLAGER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES MADE IN EARLY 1995.
1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2-12) ..., 1
2 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3 - 11) ...cvceiiiiiiiieiieenee 1
3 N/A WIRE ASSEMBLY, #10 GREY ..o 1
4 N/A WIRE ASSEMBLY, #10 RED ... s 1
5 N/A WIRE ASSEMBLY, #10 BLACK ... 1
6 1018633-01 FUSE ASSEMBLY, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ...........ccoeeiiiiiienn. 1
7 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ..........oooeeeiiinnnn. 1
8 1017968-01 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) ....ccovviiiiiiiiiieieeieeennee 1
9 1018038 WASHER, NARROW TYPE 13, #10 oo, 2
10 1018028 NUT, SERRATED, #10 - 32 ... 2
11 1017705 SCREW, PHILLIPS PAN HEAD, #18 TYPE AB ..., 3
12 1017965-01 BEZEL, RECEPTACLE ... 1
13 1018010-01 | PLATE, RECEPTACLE BACKING ......cutiiiiiiiiiiiieeiieie e 1
14 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..oooiiiiii 4
15 1015066 BOLT, CARRIAGE, 1/4 - 20 X 3/4 ...cooooiiiii s 6
16 0000332 WASHER, FLAT, 1/4 ettt e e e e e e e e e e e e e e e e e e e e e e 8
17 0000451 WASHER, LOCK, 1/4 .. et e e e e e e e e e e e e e e e e e e e e e e e 8
18 0001028 NUT, HEX, 1/4 = 20 .oooiiiiiiiiiiii s 8
19 0008233 NUT, NYLON LOCK, 1/4 = 20 ..ottt 2
20 1018070-01 | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .... 1
21 1015838 BRACKET, SOLENOID MOUNTING ... 1
22 0007893 NUT, HEX, #10 - 32 ..o e 2
23 1014947 ASSEMBLY, RESISTOR ..o e 1
24 1014948 ASSEMBLY, DIODE ... e oo e e e e e e e e e e e e e e e e e e e e e e e 1
25 0007847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 ... o e 2
26 1018008 CONTROLLER, 48 VOLT (225 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ........occiiiiiiiiiiiiiiiicieeee, 1
26 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES WITH SERIAL NUMBERS BETWEEN 9529-445799 AND 9608-488268) ... 1
27 0007173 BOLT, HEXHEAD, 5/16 - 18 X 3/4 ... 3
28 0001241 WASHER, FLAT, 5/16 ..o 8
29 0007174 WASHER, LOCK, B/16 ... e e e e e e e e e e e e e e e aaaaaaaaeans 6
30 0001242 NUT, HEX, 5/16 - 18 .o 6
31 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 oo 1
32 1018108-01 | KIT, VOLTAGE LIMITER (INCLUDES ITEM 33) ..ooiiiiiiiiiiiiaiie s 1
33 1018367-02 COMPOUND, HEAT SINK ... e e e e e e e e e e e e e e e e e e e e e A/R

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

REAR /H\\

REYERSE
BUZZER
FACLIN TIMG
K.
4

3

BATTERY v
MOLUNT NG

12-28 2% CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * hiips://Ca com/f.html
KN OW? our search box and it will find the part you are looking for. =~ _ HERE o \i& g 8BSY)

- ——_———— =

(EARLY MODEL) ELECTRIC - RESORT VILLAGER m

ITEM PART NO. DESCRIPTION QTY E
12 3 4
FOR VEHICLES MADE IN EARLY 1995.

1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 -5) .....ccoiiiiiiiiiinieeeeenes 1

2 1016851 BUZZER, REVERSE ...ttt 1

3 0008056 SCREW, MACHINE, #4 - 40 X 3/4 ..o, 2

4 0008057 NUT, HEX, #4 - 40 ..o 2

5 0008058 WASHER, LOCK;, #4 ..ot 2

6 1015741 BLOGCK, FUSE ... 1

7 1016423 FUSE, 20 AMP .. e e e 3

8 1016363 COVER, FUSE BLOCK ...ttt 1

9 1016366 SCREW, MACHINE, #10 - 24 X 3 ..o 2
10 1011610 WASHER, LOCK, #10 ... e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 4
11 1016631 NUT, PUSH .o 2
12 0000183 WASHER, FLAT, #10 it e e e e e 4
13 0001017 NUT, HEX, #10 - 24 oo e 2
14 1012438 NUT, NYLON LOCK, #10 - 24 ... oo 2
15 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 16 - 19) ...ccoiiiiiiiiiiiiiiiiiiii, 2
16 1017699 KIT, HARDWARE ..o e 1
17 N/A BASE, TAILLIGHT e 1
18 1011582 BULB e 1
19 1011843 LEN S 1
20 1011497 BEZEL ..o 2
21 1011498 SCREW, MACHINE, #8 - 32 X 1/2 .. oo 4
22 1011610 WASHER, LOCK, #8 ... e e e e e e e 4
23 1011571 NUT, HEX, #8 = B2 oo e e e e e e 4
24 1011557 SCREW, MACHINE, #6 - 32 X T ..o 4
25 0007591 WASHER, FLAT, #6 ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e 4
26 1011558 NUT, HEX, #6 ..o 6
27 1017977-01 | BATTERY, 8-VOLT ..o e e e 6
28 1017957 WIRE ASSEMBLY, #6 BLACK ..o e e e e e e e e e e e e e 5
29 1014304 NUT, HEX, 5/16-18 ..o 20
30 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ......outiiiiiiiiiiiiiiiiiiiiiiiiiiiiiccccnene e, 8
31 1018030-01 | HOLD-DOWN, BATTERY, SHORT ... 2
32 1018030-02 | HOLD-DOWN, BATTERY, LONG ....ooiiiiieeeeie e 2
33 1016682-01 | ROD, BATTERY HOLD-DOWN .....oitiiiiiiiiiiiiiiiiiiiiiniiiee s 8
34 1017978-01 | CAP, BATTERY, 4 PORT GANG ......cooiiiiiiiiiiei e 6

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

CONTROLLER
RACHLIN TIMG

SOLEMCIC
PASLINT MG
FOR YEHIZLES
FRICOR To
SERIAL M.
QE02-488268

SOLEMCID MOUMTIMG
FOR YEHIZLES
(B SERIAL MO, 9602458263

AMD LATER

12-30 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

—>~h s:[/Ca com/f.html
our search box and it will find the partyou are looking for.  _ _HERE \R 68 DY

- m——— = — g = = —

(LATE MODEL) ELECTRIC - RESORT VILLAGER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES MADE IN LATE 1995 AND ALL 1996.
1 1018008 CONTROLLER, 48 VOLT (225 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ........ccooiiiiiiiiiiiiiiiiieeeeeeees 1
1 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES WITH SERIAL NUMBERS BETWEEN 9529-445799 AND 9608-488268) ... 1
1 1018402-03 | CONTROLLER, 48 VOLT (300 AMP)
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .....cccooviiiiiiiiiiiiiiieieeeeees 1
2 1016631 NUT, PUSH e 4
3 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 . oo 4
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 .....ctiiiiiiiiiiiiiiiiiiiiiiicnieeeee 8
5 0007174 WASHER, LOCK, 5/16 ...t a e 6
6 0001242 NUT, HEX, 5/16 - 18 o 6
7 0001241 WASHER, FLAT, 5/16 ...t 8
8 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ...ccooiiiiiiiiee s 3
9 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 L. o s 1
10 1018836-01 | SOLENOID, 48 VOLT (FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER)...... 1
11 1018837-01 | BRACKET, SOLENOID MOUNTING
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) ........cccvviiiiiiiiiiiiiiiinenn, 1
12 1018070-01 | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) ....... 1
13 1015838 BRACKET, SOLENOID MOUNTING
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .............cuvuteiiiiiiiiiiieaeennn. 1
14 0007847 BOLT, HEXHEAD, 1/4 -20 X 3/4 ... 4
15 0000451 WASHER, LOCK, 1/4 ..ttt ettt et e e e e e e e e e e e e e e e e e aaaaaaeans 4
16 0000332 WASHER, FLAT, 1/4 < e 4
17 0007893 NUT, HEX, #10 - 32 ..o 2
18 1014947 ASSEMBLY, RESISTOR ..o eeeaens 1
19 1014948 ASSEMBLY, DIODE ...t e e e e e e e e e e e e e e e e e e e e 1
20 0001028 NUT, HEX, 1/4 = 20 oo 4
21 1017237 NUT, HEX FLANGED LOCK, 5/16 -24 ...t 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

REAR

REYERSE
BUZZER
MOLNTN G

LIMITER
RACILIN TIMiG

O
@__\ " VOLTAGE

- ZLCARTPROS

()



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

—>~ ttps:/ m/f.html
our search box and it will find the part you are looking for. ___ HERE AR'BODY

- _—- - =3 - -—

(LATE MODEL) ELECTRIC - RESORT VILLAGER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES MADE IN LATE 1995 AND ALL 1996.
1 1018108-01 | KIT, VOLTAGE LIMITER (INCLUDES ITEM 2) ..ccoviiiiiiiiiiiiii, 1
2 1018367-02 COMPOUND, HEAT SINK ..ottt e e A/R
3 0000332 WASHER, FLAT, 1/4 e e e 2
4 0008233 NUT, NYLON LOCK, 1/4 =20 ..coooiiiiiiiii e 2
5 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 6 - 9) ..covviiiiiiiiiiieiiieii e 1
6 1016851 BUZZER, REVERSE ... it 1
7 0008056 SCREW, MACHINE, #4 - 40 X 3/4 ..o, 2
8 0008057 NUT, HEX, #4 - 40 ..o e 2
9 0008058 WASHER, LOCK, #4 .. e 2
10 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 11 - 14) ... 2
11 1017699 KIT, HARDWARE ... 1
12 N/A BASE, TAILLIGHT oo e 1
13 1011582 BULB .. e 1
14 1011843 LN S oo e oo e e e e 1
15 1011497 BEZEL oo 2
16 1011498 SCREW, MACHINE, #8 - 32 X 1/2 . i 4
17 1011610 WASHER, LOCK, #8 ... oo e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaans 4
18 1011571 NUT, HEX, #8 = 32 ..o 4
19 1011557 SCREW, MACHINE, #6 - 32 X T ..iiiiiiiiiiiiiiiiiiic s 4
20 0007591 WASHER, FLAT, #6 ..o 4
21 1011558 NUT, HEX, #6 ... e 6
22 1015741 BLOCK, FUSE ... 1
23 1016423 FUSE, 20 AMP <. e e e e e 3
24 1016363 COVER, FUSE BLOGCK ...ttt 1
25 1016366 SCREW, MACHINE, #10 - 24 X 3 ... 2
26 1011610 WASHER, LOCK, #10 . 4
27 1016631 NUT, PUSH et 2
28 0000183 WASHER, FLAT, #10 e e oo e e oo oo e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaans 4
29 0001017 NUT, HEX, #10 - 24 ... 2
30 1012438 NUT, NYLON LOCK, #10 - 24 ... 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

/’!\\ FUSE FOR FUSE FOR
FUSE AMD YEHKCLES PRIOR TO SERIAL  YEHKCLES SER AL NO.
=,

CHARGER MO 9615494270 613494279 AND LATER
RECEFTACLE
RN TIMG

BATTERY .
ROUNTING [

12-34 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into GET STARTED
our search box and it WI|| find the ® part you are Iooklng for. HERE
e

ﬁs /ﬁ 6BSY)m/f html

(LATE MODEL) ELECTRIC RESORT VILLAGER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES MADE IN LATE 1995 AND ALL 1996.

1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 -12) ..., 1
2 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3-11) ... 1
3 N/A WIRE ASSEMBLY, #10 GREY ... .o 1
4 N/A WIRE ASSEMBLY, #10 RED .....ooooooiii s 1
5 N/A WIRE ASSEMBLY, #10 BLACK ..ot e 1

6 1018633-01 FUSE ASSEMBLY, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) .............ccoeeeiiiinen. 1

7 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ..........coeeeeiiiinn. 1
8 1017968-01 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) .....cccccuummmirmrnrerenenens 1
9 1018038 WASHER, NARROW TYPE 13, #10 ..o, 2
10 1018028 NUT, SERRATED, #10 - 32 ... 2
11 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ...oovviiiiii e 3
12 1017965-01 BEZEL, RECEPTAGCLE ..ottt 1
13 1018010-01 | PLATE, RECEPTACLE BACKING ......cuiiiiiiiiiiiieiiiicie e, 1
14 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ...cooiviiiiiiiiiiii, 4
15 1017977-01 | BATTERY, 8-VOLT ..o 6
16 1017957 WIRE ASSEMBLY, #6 BLACK .....ooiiiiiiiiiiiiiiieie e 5
17 1014304 NUT, HEX, 5/16 = 18 ..o 20
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ... 8
19 1018030-01 | HOLD-DOWN, BATTERY, SHORT ....oiiiiiiiiiiiiieeeeeee et 2
20 1018030-02 | HOLD-DOWN, BATTERY, LONG .....ooiiiiiiiiieieieiie e, 2
21 1016682-01 | ROD, BATTERY HOLD-DOWN .....oitiiiiiiiiiiiiiiiiiieiiiiiie e, 8
22 1017978-01 | CAP, BATTERY, 4 PORT GANG ......cooiiiiiiiiii e 6

Z%CARTPROS



=~ https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

d3zzng
ESCENEH]
dvad

HOLIMS @V@

H3WAIa

ﬂw

HOLIMS

3LHM

ana

HOLVOIANI
NOILIANOD
Ad3Llve

it (@D

HOLIMS
3SHINTY
/ Qd¥MHO4

1HOMavaH
1437

H3LIAM
JOVLIOA

30079
YNINETL
AaNNOHD

1HOIMAv3H
1HOIH

"3LNdWOD
advoa-NoO

Z%CARTPROS

12-36



DID YOU

CartPros directs you to the right part using the part

KN ow'-, numbers from this manual. Enter the part number into GET STARTED %. /] m/f.html
® our! s_e_arghggx and it will find the  partyou ire_lo_olging_fo_r.__ o _|'_|E_|_{E_ - ﬁ i Ifi

MULTI-STEP POTENTIOMETER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799.

1018195-01 | WIRE HARNESS (INCLUDES ITEMS 1 -25) ..o 1

1 1016687 WIRE ASSEMBLY, #18 GREEN ... e 1
2 1016688 WIRE ASSEMBLY, #18 ORANGE ... 1
3 1018199-01 WIRE ASSEMBLY, #18 RED/WHITE ... 1
4 1018211-02 WIRE ASSEMBLY, #18 BROWN .....oeii e 1
5 1018200-01 WIRE ASSEMBLY, #18 WHITE/BLACK ......uiiiiiiiiiiiiiiiee et 1
6 1016699 WIRE ASSEMBLY, #18 BROWN ...t 1
7 1016774 WIRE ASSEMBLY, #18 YELLOW ... 1
8 1016695 WIRE ASSEMBLY, #18 WHITE ......oiiiiiiiiiiiiiieie e 1
9 1016696 WIRE ASSEMBLY, #16 RED/WHITE ... 1
10 1016307 WIRE ASSEMBLY, #16 ORANGE ... 1
11 1016308 WIRE ASSEMBLY, #1686 BLACK ... 1
12 1016700 WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
13 1016697 WIRE ASSEMBLY, #14 YELLOW ... 1
14 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE ... 1
15 1016314 WIRE ASSEMBLY, #16 BROWN ... 1
16 1017052 WIRE ASSEMBLY, #18 BLUE ... 1
17 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE .......cccciiiiiiieee e 1
18 1016323 WIRE ASSEMBLY, #16 WHITE ... 1
19 1016326 WIRE ASSEMBLY, #16 BLACK ... 1
20 1016409 WIRE ASSEMBLY, #18 RED ... 1
21 1016698 WIRE ASSEMBLY, #10 RED ...t 1
22 1016748 WIRE ASSEMBLY, #18 RED .....oooiiii e 1
23 1018252-01 WIRE ASSEMBLY, #16 GREEN/WHITE ... 1
24 1018182-01 WIRE ASSEMBLY, #18 BLACK ... 1
25 1018369-01 WIRE ASSEMBLY, #18 BLACK ... 1
26 1018196-01 | WIRE ASSEMBLY, #18 WHITE .......ooiiiiiiiiiiiiiiiiiiiii 1
27 1018198-01 | WIRE ASSEMBLY, #18 BLACK (WITH RESISTOR) .....cooooviiiiiii, 1
28 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ..., 1
29 1014947 ASSEMBLY, RESISTOR .....ciiiiiiiiiiiiiiiiiiiiiei i, 1
30 1014948 ASSEMBLY, DIODE .....iiiiiiiiiiiiiiiiiiiiii it 1
31 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ................ 1
32 N/A WIRE ASSEMBLY, #10 BLUE, #10 RED, #10 BLACK (PART OF ON-BOARD CHARGER) ..... 1
33 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
34 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
35 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
36 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY)............. 1
37 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
38 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
39 1016728 WIRE ASSEMBLY, #6 BLUE ... 1
40 1016729 WIRE ASSEMBLY, #6 WHITE ... e 1
41 1017393 WIRE ASSEMBLY, #18 BLUE ... 1
42 1017957 WIRE ASSEMBLY, #6 BLACK ... 5
43 1018278-02 | KIT, GROUND WIRE, #6 BLACK ... 1
44 1016735 WIRE ASSEMBLY, #6 BLUE ......cooiiiii e 1
45 1016736 WIRE ASSEMBLY, #6 ORANGE ... 1
46 1016734 WIRE ASSEMBLY, #6 RED .....ouuiiiiiiiiiiiiiiiiiieee ettt 1
47 1016731 WIRE ASSEMBLY, #6 GREEN ... ..o, 1
48 1016730 WIRE ASSEMBLY, #6 WHITE .....ooiiiiiiiie e 1
49 1016738 WIRE ASSEMBLY, #18 RED .....oiiiiiiiiiiiiiiiiee et 1
50 1018085-01 | ADAPTER, RECEPTACLE AND TABS FASTON 1

ZACARTPROS



=~ https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

6.2Y6Y-G156
‘ON TVIH3S OL
HOldd S3TOIH3A HO4

ALHMWN3IHD
HOLIMS v

H3.1v1 ANY
6.2Y6Y-G156
‘ON VId3S

LHOIT

ONINHYM

HOLVOIANI
NOILIANOD
Ad3Llve

Hovia

JONVHO

ana

ALHM

1HOMAv3H

Z%CARTPROS

12-38



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

—>- /] m/f.html
our: s_e_arghg_ox and it will find the  partyou ire_lo_olging_fo_r.__ o HERE Etﬁ Wiﬁff

CONTINUOUSLY VARIABLE POTENTIOMETER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
FOR VEHICLES SERIAL NUMBER 9529-445799 AND LATER.

1018195-01 | WIRE HARNESS (CONTAINS ITEMS 1 -28)...cccciiiiiiiiiiiiiiiiicc s 1

1 1016687 WIRE ASSEMBLY, #18 GREEN ..., 1
2 1016688 WIRE ASSEMBLY, #18 ORANGE ........cooiiiiiiiiiii e 1
3 1018199-01 WIRE ASSEMBLY, #18 RED/WHITE ... ... e 1
4 1018211-02 WIRE ASSEMBLY, #18 BROWN ... 1
5 1018403-02 WIRE ASSEMBLY, #18 GREEN ..ot 1
6 1018252-01 WIRE ASSEMBLY, #16 GREEN/WHITE ... 1
7 1018200-01 WIRE ASSEMBLY, #18 WHITE/BLACK ... 1
8 1016699 WIRE ASSEMBLY, #18 BROWN .....coooiiiiiiii e 1
9 1016774 WIRE ASSEMBLY, #18 YELLOW ... 1
10 1016695 WIRE ASSEMBLY, #18 WHITE ... 1
11 1016696 WIRE ASSEMBLY, #16 RED/WHITE ..o 1
12 1016307 WIRE ASSEMBLY, #16 ORANGE ... 1
13 1016308 WIRE ASSEMBLY, #1686 BLACK ... 1
14 1016700 WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
15 1016697 WIRE ASSEMBLY, #14 YELLOW ... 1
16 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......covtiiiiiiiiiiiiee e 1
17 1016314 WIRE ASSEMBLY, #16 BROWN ..o 1
18 1017052 WIRE ASSEMBLY, #18 BLUE ... 1
19 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE .......ccccciiiiiiiiiiiicie, 1
20 1016323 WIRE ASSEMBLY, #16 WHITE ... 1
21 1016326 WIRE ASSEMBLY, #16 BLACK ... 1
22 1016409 WIRE ASSEMBLY, #18 RED .....ooiiiiiiiiiiiiiiiiic e 1
23 1016698 WIRE ASSEMBLY, #10 RED ..o 1
24 1016748 WIRE ASSEMBLY, #18 RED ... 1
25 1018182-01 WIRE ASSEMBLY, #18 BLACK .....ooiiiiiiiiiiiic e 1
26 1018369-01 WIRE ASSEMBLY, #18 BLACK ... 1
27 1018651-02 ASSEMBLY, 3 - WAY PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 28) ..... 1
28 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
29 1016133 WIRE ASSEMBLY, #18 BLUE ... 1
30 1016735 WIRE ASSEMBLY, #6 BLUE ... 1
31 1018278-02 | KIT, GROUND WIRE, #6 BLACK .......oiiiiiiiiiiiiiiiiiee e 1
32 1016736 WIRE ASSEMBLY, #6 ORANGE ... 1
33 1016734 WIRE ASSEMBLY, #6 RED ......cctiiiiiiiiiiiiiiiiii e 1
34 1016731 WIRE ASSEMBLY, #6 GREEN ... 1
35 1016730 WIRE ASSEMBLY, #6 WHITE ... 1
36 1016738 WIRE ASSEMBLY, #18 RED .....ciiiiiiiiiiiiiiiiiii e 1
37 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ...... 1
38 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
39 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) .............. 1
40 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ........... 1
41 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY)............ 1
42 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
43 1016728 WIRE ASSEMBLY, #6 BLUE ... 1
44 1016729 WIRE ASSEMBLY, #6 WHITE ..o e 1
45 N/A WIRE ASSEMBLY, #10 BLUE, #10 RED, #10 BLACK (PART OF ON-BOARD CHARGER)... 1
46 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ......cccccevienne 1
47 1017948 ASSEMBLY, DIODE ...ttt s 1
48 1017947 ASSEMBLY, RESISTOR ... e e 1
49 1017957 WIRE ASSEMBLY, #6 BLACK ... 5
50 1018968-01 | ASSEMBLY, 3-WAY PLUG (FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER).. 1
51 1018085-01 | ADAPTER, RECEPTACLE AND TABS FASTON .....ooiiiiiiiiiiiiiiiees 1

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow’z numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

12-40 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

RESORT VILLAGER, TRANS- PORTER/TRANS-SENDER m

numbers from this manual. Enter the part number into

i i —>~ tt om/f.html
our search box and it will find the part you are looking f for _ _H_EB-! — -, i_E 6?ﬁofé

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 0008639 WRAP, TIE e e 4
2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) .....ccccoiiiiiiiiiiiiiiiiieeeeeeeeeeee e 1
3 1016851 BUZZER, REVERSE ......oitiiiiiiiiiiiiiiiiiiii s 1
4 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..coooiiiiiiiieiie e, 2
5 1016356 BLOCK, TERMINAL ... e 1
6 1013357 RIVET, ALUMINUM POP, 5/32 ... 2
7 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) ....ccoiiiiiiiiiieiieeeeereeeeeee e 1
8 0007820 WASHER, INTERNAL TOOTH, 5/16 ....eeiiiiiiiiiiiiiiiiiieeeeee ettt 1
9 1012528 NUT, MB X 1 1/4 oo 1
10 1011825 BRACKET, HORN ....oiiiiiiiiiiiiiiiiiiiiiiicic e 1
11 0000304 BOLT, HEX HEAD, 1/4 - 20 X T oo e 2
12 0000332 WASHER, FLAT, 1/4 et 2
13 0008233 NUT, NYLON LOCK, 1/4 =20 ..cooiiiiii e 2
14 1016897-01 | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 16 - 25) ......cccovviiiiiiiniennn. 1
15 1016897-02 | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 16 - 24 AND 26) ............. 1
16 1017066 HARNESS, HEADLIGHT WIRE ... e 1
17 1017059 LOCK, BULB COLLAR ..ottt 1
18 1017060 BULB, HALOGEN ... e 1
19 1017061 LENS, HEADLIGHT ..ot 1
20 1017064 BRACKET, MOUNTING ..ottt 2
21 0007893 NUT, HEX, #10 - 32 ..o e 2
22 1013461 SCREW, HI-LO, #10 - 16 oo e 2
23 1017065 RETAINER, HEADLIGHT ... e 1
24 1017062 ASSEMBLY, TURN SIGNAL LENS ...t 1
25 1016880 BEZEL, HEADLIGHT, LEFT HAND ...cooiiiiii e 1
26 1016879 BEZEL, HEADLIGHT, RIGHT HAND ....oooiiiiiiiiii e, 1
27 1015787 FLAP, SWITCH PROTECTOR ... a e 1
28 0001606 RIVET, POP, 3/16 ... 3
29 0000183 WASHER, FLAT, #10 e eeeeeens 3

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

E F
—()
QLD STYLE

KEY SWITCH

REFEREMCE FOR
RESORT ¥ILLAGER ORNLY

12-42 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

-, 2R _?E‘ﬁ/‘(‘éfﬁéom/f.hm

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTy E
1 2 3 4
1 | 1018025-01 | LIGHT, BATTERY WARNING .....coiiuieoieeeeeieeeeeeeeeeeeeeeeeeeeese e, 1
2 | 1018142-01 | INDICATOR, BATTERY ....oooiieieieeeeeeeeeeeee e 1
3 | 1018147-01 | RETAINER, PUSH ON ...ooooiuiiieieieieeeeeeeoe e 2
4 | 1018262-01 | SWITCH, KEY
(FOR VEHICLES SERIAL NUMBER 9522-436452 AND LATER) ....coooveveeeeeieeeeeeeenen. 1
5 | 1012531 SWITCH, KEY (INCLUDES ITEM 6)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) ............c.cccocvvevuevevernann. 1
6 | 1012505 KEY (PAIR) .ottt ettt ettt 1
7 | 1018307-01 | NUT, KEY SWITCH ..oviueieeieeeeeeeeee oot 1
8 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......coiuiviieieieieeeeeeseeeeeeeeeee e en s 2
9 | 1018345-02 | CAP, KEY SWITCH .oivieieieeeeeeeeeeeee oottt e et en e 1
10 | 101851101 | WASHER ...ttt et 1
11 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 12) ..ot 1
12 | 1013857 KNOB, LIGHT SWITCH ...oooieeeeeeeeee et 1
13 | 1011439 SWITCH, LIMIT oottt 2
14 | 1011557 SCREW, MACHINE, #6 = 32 X 1 ..vueeeeeeeee e, 6
15 | 1011229 NUT, “K” LOCK, #6 = B2 ..eeeeeeeeeeeeeeeeeeeee e 6
16 | 1011742 BRACKET, BRAKE LIGHT SWITCH ..eveeieeeeeeeeeeeeeee et 1
17 | 1010889 SWITCH, DIMMER ..ottt eee e, 1
18 | 1018713-01 | STAND-OFF, DIMMER SWITCH ....coiuiviiieieiieeeeeeeeee e 2
19 | 1018712-01 | SCREW, MACHINE, #10 = 32 X 1 .ooovveieieieceeeeeeeeeee oo 2
20 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ...eveeieeeeeeeeeeeeeeeee e e, 2
21 | 0007893 NUT, HEX, #10 = B2 ..ottt 2
22 | 1013443 BUTTON, HORN ...ttt 1

Z%CARTPROS



CartPros directs you to the right part using the part
GET STARTED —)— https://CartPros.com/f.html

numbers from this manual. Enter the part number into
HERE

DID YOU

K N GW? our search box and it will find the part you are looking for.

FOR YEH IZLES SER AL Mo,
Qa05-435268 ANMD LATER
ALYk & PLRCER

Y- '::'@ 21 L PCE

,f%cuzwmn

" T, MOUNTING
. FOR YEHICLES
FRICR TO
SERIAL M,
P, QA0Z-488268

ZLCARTPROS

12-44



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. . ___ HERE

HERE '—>-__ » fﬁs:/ﬁa&wm/ﬁhtml

ELECTRIC - TRANS-PORTER/TRANS-SENDER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018008 CONTROLLER, 48 VOLT (225 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) .........ccccccoiiiiiiiiiieieieieieeeenes 1
1 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES WITH SERIAL NUMBERS BETWEEN 9529-445799 AND 9608-488268) ... 1
1 1018402-03 | CONTROLLER, 48 VOLT (300 AMP)
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) ......ccccccoiiiiiiiiiiiiieiennes 1
2 1015066 SCREW, ROUND HEAD, 1/4 -20 X 3/4 ... 4
3 0000332 WASHER, FLAT, 1/4 e e et a e e 8
4 0000451 WASHER, LOCK, 1/4 ..ttt ettt e e e e e e e e e e e e e e e e e e e e aaaa e s 6
5 0001028 NUT, HEX, 1/4 = 20 oo 2
6 0007173 BOLT, HEXHEAD, 5/16 - 18 X 3/4 ... 3
7 0001241 WASHER, FLAT, 5/16 ... 8
8 0007174 WASHER, LOCK, B5/16 ...t e e e e e e e e e e e e e e aaaaaaaaaaaaeans 6
9 0001242 NUT, HEX, 5/16 = 18 .o 6
10 0001218 BOLT, HEXHEAD, 5/16 - 18 X 1 1/4 ... 1
11 1018024-01 | GROMMET, 5/8 ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
12 1012022 CLAMP, CABLE ..., 3
13 0001606 RIVET, POP e 3
14 1016706 GROMMET, 1 1/4 o et e e eees 2
15 1018836-01 | SOLENOID, 48 VOLT (FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .. 1
16 1018837-01 | BRACKET, SOLENOID MOUNTING
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) ........ccevviiiiiiiiiiiiiiineenn. 1
17 1018070-01 | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .... 1
18 0007893 NUT, HEX, #10 - 32 .o en e 2
19 1014947 ASSEMBLY, RESISTOR ... e e e e e e e e e e e e e e e e e e e e 1
20 1014948 ASSEMBLY, DIODE .....iiiiiiiiiiiiiiiiiiiiiiiiii e 1
21 0007847 BOLT, HEX HEAD, 1/4 - 20 X B/4 ... 2
22 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooiiiiiieieee e, 4
23 1017237 NUT, FLANGED LOCK, 5/16 - 24 ... 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

E FUSE FOR FUSE FOR

WEHICLES PRIOR T YEHIZLES SER AL N,

/‘__\\ SEF AL NG 0515404270 9515-494279 AND LATER
FUSE AMD

- HARGER
REZEFTACLE

@ RACUMNTING

&y WOLTAGE
LIMITER
RACILIN TINiG

12-46 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for. _ _

GET STARTED
HERE

_——-——- -

—d s/ggﬁsv)m/f html

ELECTRIC - TRANS-PORTER/TRANS- SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

1 | 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 = 12) ...ooovivieieeeeeeeeeeeeeen 1
2 | 1018468-01 ASSEMBLY, FUSE AND RECEPTACLE (INCLUDES ITEMS 3= 11) ..oooovovvoiieennan, 1
3 N/A WIRE ASSEMBLY, #10 GREY ....oouoeoeoeeeeeeeeeeeeeeee e 1
4 N/A WIRE ASSEMBLY, #10 RED ....ooeeeeeeeeeeeeeeeeeeee oo, 1
5 N/A WIRE ASSEMBLY, #10 BLACK .....oooeioeoeeoeeoeeeeeeeeeeeeee oo, 1

6 | 1018633-01 FUSE ASSEMBLY, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........c.ccccocovuve..... 1

7 | 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ....coccocovvevveiveenan.. 1
8 | 1017968-01 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 9 AND 10) ....ovovvivieeeeeenann. 1
9 | 1018038 WASHER, NARROW TYPE 13, #10 ...ovovieeeeeeeeeeeeeeeeee e, 2
10 | 1018028 NUT, SERRATED, #10 = B2 ..o 2
11 | 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ......ovimioeeeeeoeeeeeeeeeeeeeeeeeeeen 3
12 | 1017965-01 BEZEL, RECEPTACLE .....ooooiveoeeoeeeeeeeeeeeeeeeeee e 1
13 | 1018010-01 | PLATE, RECEPTACLE BACKING ......vmoeoeieeseeeeeeeeeeeeeeeeeee e, 1
14 | 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 = 18 X 3/4 .o.ooiooooeoeeoeeoeeeeeeeeeeeoeeeeeeeeeee e, 4

15 | 1018968-01 | ASSEMBLY, 3-WAY PLUG

(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) .....cccoovvovveenennnnn. 1
16 | 0000332 WASHER, FLAT, 1/4 .o 2
17 | 1018108-01 | LIMITER, VOLTAGE (INCLUDES ITEM 18) .......veiveieeieeoeeseeeseeeeeeee e, 1
18 | 1018367-02 COMPOUND, HEAT SINK ..o A/R
19 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...o.oooeeeeeeeeeeeeeeoeeeeeeoe e 2
20 | 1015741 BLOCK, FUSE ...t 1
21 | 1016423 FUSE, 20 AMP ... 3
22 | 1010909 SCREW, ROUND HEAD, #10 = 32 X 1 1/4 ...ooivoooooeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
23 | 0000183 WASHER, FLAT, #10 .e.eeeoeeeeeeeeeeee oo, 2
24 | 1013061 NUT, NYLON LOCK, #10 = B2 ...oooeooeeeeeeeeeeeoeeeeee oo 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

TSPCA
& PLAC Br

- TYPCA
@\: PL ACEé

EATTERY
MOUNTHNG [ e

REYERSE BUZ ZER
MOUNTHNG =

BRAKE LKGHT

MSUNT NG @. @

12-48 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

: i s:/ m/f.html
our search box and it will find the part you are looking for. =~ _ HERE BSY)

e m——= = g = o= e——

ELECTRIC - TRANS-PORTER/TRANS- SENDER m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017977-01 | BATTERY, 8-VOLT ... e e e e e e e e e e e e e e e e e e e e e e 6
2 1017957 WIRE ASSEMBLY, #6 BLACK .......oiiiiiiiiiiiiiiiiiiiiiiiiiiicis e 5
3 1014304 NUT, HEX, STAINLESS STEEL, 5/16 -18 ... 20
4 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ......outtiiiiiiiiiiiiiiiiiiiiiiiciiecccenen e 8
5 1018030-01 | HOLD-DOWN, BATTERY, SHORT ..o 2
6 1018030-02 | HOLD-DOWN, BATTERY, LONG .....coiiiiiiiiiiiiiiiiiiis 2
7 1016682-01 | ROD, BATTERY HOLD-DOWN .....ooiiiiiiiii oo 8
8 1017978-01 | CAP, BATTERY, 4 PORT GANG .....ootiiiiiiiiiiiiiiiiii e 6
9 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ...coiiiiiiiiiiiiiiiiiiiii, 2
10 N/A HOUSING, TAILLIGHT ..o 1
11 1011582 BULB e 1
12 N/A (N1 4 = 1
13 N/A LN S e e e e 1
14 N/A SCREW, LENS .ottt 2
15 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ..o 2
16 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 - 21) ..o 1
17 1016851 BUZZER, REVERSE ... .. 1
18 0008056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ..o, 2
19 1012431 WASHER, FLAT, #4 e e e e 2
20 0008058 WASHER, LOCK, #4 ..ot eeeeaans 2
21 0008057 NUT, HEX, #4 - 40 ..o e 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

132 24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow’z numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

13-4 24CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Owﬁ numbers from this manual. Enter the part number into
. J L J

GET STARTED —)— https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE

P g

a1 o0 A7,
ey b

13-6

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow’z numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

v

L

Sa

.f"'-,—@

e
T
3 mEs
" ?:'-. "I
)
Ll
el | |
T
]
J ! 24 .
o <
s -
L
4
' =

13-8 24CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow'-, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

ELECTRIC MOTOR

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N QW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
h | ® our

search box and it will find the part you are looking for. HERE

14-2 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

MOTOR, POWERDRIVE 48 VOLT m

ITEM PART NO. DESCRIPTION QTY E
12 3 4

1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1-24) ... 1

1 1017944 SHIELD, END ..ot a e e e e e e e e e e e e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING ........coutiiiiiiiiiiiiiiiiiiiiiniieeeeee, 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) ... 1
4 N/A BUSHING, INSULATOR ... e e e e e e e e e e e e e e e e 2
5 N/A WASHER, FLAT, 5/16 ..oooiiiiiiiii e 4
6 N/A NUT, LOCK, 5/16 = 18 .ot 4
7 N/A BUSHING, INSULATOR ...ttt e e e e e e e e e e e e e e e e e e e e e 2
8 1017961 SCREW, CLAMP ..., 4
9 1017953 SCREW, BEARING RETAINER ...ttt 2
10 1017951 SHIELD, END oo 1
11 1017949 SCREW, BRUSH HOLDER ...t a e e e e e e e e e e e e e e 2
12 1017948 RIGGING, BRUSH ..o 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ....uiiiiiiiiiie e 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ..o 1
15 1011290 BEARING , BALL ..o 1
16 1017950 RETAINER, BEARING ......cooooiii e 1
17 N/A ARMATURE ..ot e e e e e e e e e e e e aeans 1
18 1017891-01 RING, GUIDE ... e 1
19 1018132-02 LOCKTITE, 3 GRAM TUBE ....oiiiiiiiiie e, A/R
20 1018228-01 RING, INTERNAL RETAINING ... 1
21 1014201 BOLT, HEX HEAD, 1/4 =20 X 2 1/4 oo 3
22 0000451 WASHER, LOCK, 1/4 oo e e e e e e e e e e e e e e 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..oiiiiiiiiiiiiiii s 1
24 0007174 WASHER, LOCK, 5/16 ...eeiiiiiiii ettt eeeenens 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’-, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
a

our search box and it will find the part you are looking for. HERE

REAR SUSPENSION
ELECTRIC VEHICLES
_E

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N GW? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

TYPICAL EACH SIDE OF WEHICLE

15-2 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Cane =3 https://CartPros.com/f.html

REAR SUSPENSION - ELECTRIC VEHICLES m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013207 HANGER, BRAKE CABLE ... 2
2 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 1/8 ..oooiiiiiii s 6
3 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ....cccooiiiiiiiiiiii e 6
4 1015583 BUSHING, URETHANE ... e 12
5 1012303 BUSHING, STEEL ..o e 6
6 0007569 PLATE, SPRING SHACKLE ... 4
7 1013164 KIT, SHOCK ABSORBER (INCLUDES ITEMS 9, 10, AND 11) ..oiiiiiiiiiiiiiiiiiiiiei e, 2
8 1011415 KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 10 AND 11) ......... 4
9 1014236 ABSORBER, SHOCK ... e e e e e 2
10 N/A RETAINER, SHOCK ABSORBER CUSHION .........ccooiiiiiiiiiiiiiieeeeeee e 8
11 N/A CUSHION, SHOCK ABSORBER ......cotuiiiiiiiiiiiiii e 8
12 1010145 NUT, HEX HEAD, 3/8 - 24 . e 4
13 1014675 SPRING, REAR LEAF ..o, 2
14 1014902 B O LT, U7 e e e e e e e 2
15 1014557 WASHER, FLAT, 7716 .ottt ettt et e e et e e e e e e e e e e e aaaaaaaaaaaaeans 4
16 1014555 NUT, NYLON LOCK, 7/16 - 14 . e 4
17 1012182 MOUNT, SHOCK, LEFT HAND ... 1
17 1012181 MOUNT, SHOCK, RIGHT HAND ... 1
18 1014573 RETAINER, LEAF SPRING ... .o e e e e e e e e e e e e e e 2
19 1017235 BUMPER, SUSPENSION OVERLOAD ......coooiiiiiiiiii e 2
20 1014549-02 | MOUNT, SUSPENSION OVERLOAD BUMPER ..o 2
21 1014901 SPACER, SUSPENSION OVERLOAD BUMPER ... 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW', numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

SAFETY DECALS

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

SAFETYWARNNE
LAEFL
.,-"T'-._"WJRHHEI ' . _ e
et [Tt B T
........_:.,-u-: o Ly b | o = Cvlrw mhripls —

OPERATIMNG PASSE NG ER
MNSTRUCTIONS WARNNG LABEL

LABEL a

KEYSWITCH

" OFF OM
Iy Jd

B TOURALL

Lom it a LABEL
- e

A —

i B L | L e
P

PASSENGER
YARMNNEG LABEL
N CENTER DASH
& REAR HANDRAL
FACINEG SEAT)

16-2 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET ::ARERTED _)_ B’[E/egﬁpfgom/f.html

TOURALL m

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1016216 DECAL, OPERATING INSTRUCTIONS ......coooveereeeereoseesseesseseeseeesseneesines 1 1
2 | 1018251-01 | DECAL, KEY SWITCH w..oovuuiveeiieciecioeieessese e 1 1
3 | 1017057 DECAL, PASSENGER WARNING .......ooorvumriiriiiireionieseseseeesisesies e 2 2
4 | 1014883 DECAL, SAFE OPERATION WARNING ........ovuvveieoeeseeeeeesseseeeeeeeeeeeeenes 1 1
5 | 1014782 DECAL, TOURALL (LEFT SIDE) w...vvurveecveceeceoeeeeeeeeeesssesseessess e 1 1
6 | 1014783 DECAL, TOURALL (RIGHT SIDE) ......vouiiuiieeeieisiisiesesesseessesiesssessessessnes 1 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Owﬁ numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1) W @ oursearch box and it will find the part you are looking for. HERE

SPEED SWITCH
CAUTION LABEL
DANGER LABEL
N EODYUNDER SEA N HMILTHSTEF POTENTIOMETER]
© N [FOR VEHICLES

r D2 HOT OFEMALTE PEHOLE WMITHOLUT
HFLADE r D0 HOTDIFECT

pelHCER S PO ‘ PRIOR TO SERLAL NUMEBER 3553-085 79
'|-'|' ATERESTFEAMAT THESNITOH

iiﬁl;i:ﬂf HO T MANIFOLD AND PERNDIC SERVICE
MUFFLER LABEL SCHEDULE LABEL
[ON BODY ADJACENT TO [ON ENGINE) 0N AIR NTAKE B X
FUEL TANK) —
_

- -
T !"'-I ":-—_'l-_-—-l—-—r—-- T e il el el
- — — —— — -
D HGER| o

HOVING PARTS
LABEL
(0N FRAME)

)

A WARNNG
RACTHT A TS

GASOLRNE
VEHIKCLE

oy el o s o . kel ol P )
o o Py . —
S Ty -

FRAME GROUND
YARMNNG LABEL

ON FRAME)

0N B DY UNDER SEAT)

16-4 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET ﬂARERTED T). ﬁpﬁ/&KtsSom/f.html

TOURALL m

ITEM | PARTNO. | DESCRIPTION ary | amy

1 2 3 4

1 | 1013677 | DECAL, BATTERY DANGER/POISON ....ooooooooiooooeeeeooeoeoeeeeeeeeeeeeee 1] 1

2 | 1016109 | DECAL, WIPER SWITCH CAUTION
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ....................... 1

3 | 1015476 | DECAL, GASOLINE DANGER .....ooooroiroiossieeceeeocooeooeeeeeeeeeeeeeseoeeeeeeeeee 1

4 | 1017257 | DECAL, HOT MANIFOLD WARNING -...ooooocccccccccooooooeeeeseseeeeeoreeeeeee 1

5 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ...........ooooooooeeeooeeesseeoeeeeree 1

6 | 1015475 | DECAL, MOVING PARTS WARNING .....oooroiiiiccoooomresseooooeeeseesoveeeseen 1

7 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING ......ooooirsioiiriiccrocororerers 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

DPERATNG OFERATING
MNSTRUCTIONS INSTRUCT M NS
EASDLINE YEHKCLE ELECTHCLC YEHICLE

o P D D PALRHD

KEY SWITCH
GASDLINE VEHICLE

OFF Oh ZTART

KEY SWITCH
ELECTRK: VEHICLE

| oFF on |

) ey b e [A ]

Ja e s o
e rp——| Y g g——

+ Ry gy o e s el
+ Dt 1 b L . ] .
[T e

PASSENGER
WARMNNGE LAEEL
[ON BACK OF SEAT
FACINE BACK SEAT)

- . e o e e e R e T
[ - - Eommg oy ' ey e ol

- N o ] o b L) .

LT S T Y p—_—_

SAFETYWARNNEG LABEL

16-6 24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET ::::TED T)__ BDE/&Krtséom/f.html

RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION ary | amy E
1 | 1018251-02 | DECAL, KEY SWITGH (GASOLINE VEHICLE ONLY) w......ooooooooveooeeeeeeeseeeeeo. 1
1 | 1018251-01 | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) w....oooooorosseooeeeeeee 1
2 | 1016932 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) ............. 1
2 | 1016216 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) ............. 1
3 | 1016789 | DECAL, PASSENGER WARNING ..oooooiiiiiiiccccoiooooooeeeesesessesss oo 1]
4 | 1014883 | DECAL, SAFE OPERATION WARNING ..oooooccccccoooossesooeoees oo 1]

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N Owﬁ numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1) W @ oursearch box and it will find the part you are looking for. HERE

SFEED STATCH
CAUTHIN LABEL
[ON L THSTEP POTENTOMETER]

[FOR YEHICLES
PFROE TO SERLAL DAMGER LAEEL
MNUMEBER ¥5X3-155 TN [ON BODYUNDER SEAT)

HOT HANFOLD AND

EASDLNETANE MIFFLER LABEL PERHODIK: SERVICE
DANGER LABFL [N ENGINE) SCHEDULE LABEL
N AR INTAKE BO
N BD DY AINACENT TD (o X]

FUEL TANK)

_-"-I'-\. - [—— - ———
e —
'“ Ik KGER| :

ST o ke ] il

HIYRE PARTS
LABEL

[ON FRAME)

A WARHNG

TRANDULITY DECAL
0N B0 DY PANEL)

WARNING LABEL
[ON FRAME)

DANGER LABEL
0N B0 DY UNDER SEAT)

16-8 2% CARTPROS



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

DID YOU

KNOW?

our search box and it will find the part you are looking for.

GET STARTED

A T>. Boé//&axtséom/f.hm

RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION A n

1 2 3 4

1 | 1016109 | DECAL, WIPER SWITCH CAUTION E
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ........oorrsssseec.... 1

2 | 1018677 | DECAL, BATTERY DANGER/POISON ...ooooioiiiioocerossssooooeenessssooeeees e 1]

3 | 1018304-01 | DECAL, POWERDRIVE GOLD.........ooosrsossseeccccoooooosnneesssssssssssoooosssneeeesos 2

4 | 1015476 | DECAL, GASOLINE DANGER ......oooorrrrrorssersssooooesesereesssssssssoooononeeeeesos 1

5 | 1017257 | DECAL, HOT MANIFOLD WARNING ......oosrorecreoovereesssscoosenees oo 1

6 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ..........ooomorrrsoooeeeenessssooeeenessee 1

7 | 1015475 | DECAL, MOVING PARTS WARNING .......oooovoooooooveoereeeeessesssssoooooosonnneeenos 1

8 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING .......ooossrossseeccrorororrrererrrs 1

9 | 101647601 | DECAL, TRANQUILITY w.ooooooooovvoeeeeemessssssssssssooooosssseseenessss oo 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

OPERATING
MNSTRUCTIONS
GASDLINE YEHICLE

EEYSWITCH SR M R
G ASDLINE YEHICLE el
[ ckF cn sTaRT |
KEYSWITCH
ELECTRIC YEHICLE
VEHICLE LOADME - ] OPERATING
LABEL  OFF 0N RSTRUCTIONS

ELECTRIC VEHICLE

o BT HTLAE O

L L L
L L L ——

SIDE DEC AL
FRONT

o gl g b e b Lk . * Il el sl b el o e ey kil

., © o — * Commpe o oy oy ' o by b e
+ N o ] b Ll el - ! P PR S p——
LT S TRy —— [F -
) ]
SAFETYWARNRNEG
LABEL

16-10 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

——3 lttns// s,eom/f.html
our search box and it will find the part you are looking for. HERE o rlié

TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1015539 | DECAL, VEHICLE LOADING orooosoooocccoooeoeeeeeeeeessssssssoooooosssseeeeess s 11
2 | 1018251-02 | DECAL, KEY SWITCH (GASOLINE VEHICLE ONLY) w...oooooovooeerrcooeeeeree 1
2 | 1018251-01 | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) ooocccccccocoereeecersen 1
3 | 1016932 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) .............. 1
3 | 1016216 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) .............. 1
4 | 1014883 | DECAL, SAFE OPERATION WARNING .oooooocccccoeressrssoooeeenesssoosneessne 1] 1
5 | 1016757 | DECAL, SIDE FRONT ........ooooovvoroeeeeessssssessoooosoeseeessssesssssoososnseeeesso 2| 2

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Gw? numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros.com/f.html
1A ¥ @ oursearch box and it will find the part you are looking for. HERE

SPEED SWITCH
CAUTION LABEL
0N HMILTHSTEF POTENTID HETER]
[FOR VEHICLES
FRIOE TO SERIAL
MNIMEBER ¥5X-1I5T39

rDOHOT OFERATE PEHOLEWITHOUT
OO FER K FLAGE r DO MOT DIFECT

WATER STFEA AT THEE 2N TOH

LABEL

TRANS0 RTER
LABEL

GASOLINE
VEHICLE

TRANS-SENDER
LABFL

T, [
[F; B, | ;e e . ey e
SDEDECAL

FRONT EASODLNE TANK
DAMGER LABFL

[ON FRAME AN ACENT
TO FUEL TAMK])

16-12 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

3 hitps//CartPros com/f.htm
our search box and it will find the part you are looking for. HERE o Eé

TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION ary | amy
1 2 3 4
1 | 1013677 | DECAL, BATTERY DANGER/POISON .........oooooooooeoosseesoooeoeeeeeeeeseseeeoen 11
2 | 1016109 | DECAL, WIPER SWITCH CAUTION
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9529-445799) ....................... 1
3 | 1016725-01 | DECAL, TRANS-PORTER (RIGHT SIDE) ............oooooooooorrrsessessseeeeocooreeeeeesse 1] 1
4 | 1016725-02 | DECAL, TRANS-PORTER (LEFT SIDE) .............ooooovooeeerssosseesesoereeeeeees 1]
5 | 1017257 | DECAL, HOT MANIFOLD WARNING ......oossseeccooooeesseoeoeeee oo 1
6 | 1016757 | DECAL, SIDE FRONT w.......ooooooroooeeoooeeeseeeeoeoeeeessesooeeee s 2| 2
7 | 1015476 | DECAL, GASOLINE DANGER .....oooorrirsosoeoeee oo 1
8 | 1016726-01 | DECAL, TRANS-SENDER (RIGHT SIDE) ..............oorooooerrsseesesssseeeocororeeeeeeso 1] 1
9 | 1016726-02 | DECAL, TRANS-SENDER (LEFT SIDE) woroooiiccccoooooeeseooeeeeseeeoeeesee 11

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Owﬁ numbers from this manual. Enter the part number into GET STARTED ﬁ- https://CartPros.com/f.html
1) W @ oursearch box and it will find the part you are looking for. HERE

FASSEMGER
WARMM: LABFL

ELECTRIC
VEHICLE

GASOLHE i
VEHICLE -

AT WA RH G

, 'E' MOy NG PARTE

16-14 %CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

T BECKEE ™

TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1016789 | DECAL, PASSENGER WARNING .......oooooovvvveerrrersssssssssoooooonsneeeeeesssssssooon 2| 2
2 | 1017078 | DECAL, BED BOLT WARNING (TRANS-PORTER ONLY) ......oorrssecrccovrrmrrree. 11
3 | 1015539 | DECAL, TILT BED WARNING (TRANS-PORTER ONLY) .....ccovrrrriorererrrreen 1] 1
4 | 1018304-02 | DECAL, POWERDRIVE BLACK LABEL .............oooooovvoreeessssssssooooonenereeso 2
5 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ..........ooovvovoorrsssssssooovonenereesrs 1
6 | 1013677 | DECAL, BATTERY DANGER/POISON ...oooooioiiccooomosssooooeeeesssssosseeesssne 11
7 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING ......oorrsoeseececccovororrrereesr 1
8 | 1015475 | DECAL, MOVING PARTS WARNING ......ooooovoooooovoeoerereessssssssssoooooosssnnneeesss 1

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW‘, numbers from this manual. Enter the part number into GET STARTED %- https://CartPros.com/f.html
® oursearch box and it will find the part you are looking for. HERE

MAINTENANCE AND SERVICE TOOLS

DESCRIPTION PART NUMBER E

ACCELERATOR PEDAL ADJUSTMENT TOOL ...ooiiiiiiii e 1018710-01 E
ADHESION PROMOTER - ARMORFLEX ...ttt 1016985
ARMORFLEX REPAIR KIT ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e s e s e e e 1017295
BATTERY DISCHARGE MACHINE ... 1018319-01
BATTERY TERMINAL PROTECTOR ...ttt e e e e e e e e e e 1014305
BATTERY THERMOMETER ... .ttt e e et e e e e e e e e e e e e e e e e aaaaaaaaaanns 1011767
BEARING AND OIL SEAL REMOVER ASSEMBLY ... ..ei e e e e e e e e e e e e e e aaaaaaaaaans 1016417
BEARING DRIVER SET ... e e e e e e e e e e e e e e e e e e e e aaaaaaans 1016416
BEARING PULLER ..o e e e 1012811
BEARING PULLER WEDGE ATTACHMENT . 1012812
BRAKE ADJUSTING TOOL ..ot e e e e et e e e e e e e e e e e e aene e 1013582
CALIBRATION TEST MODULE ... e e e e e e e 1018871-01
CAM INSTALLATION TOOL ..o ee e e e e e e e e 1018084-01
CLUTCH ALIGNMENT TOOL ...t 1014498
L0 LU 1 1 1 I L PP PP PO PP PP 1014510
COMMUNICATION DISPLAY MODULE ..ot e e e 1018318-01
COMPRESSION GAUGE ... e e e e e e e e e e e eeneaaes 1016410-01
A D AP T E R e e e a e e s 1016410-02
CONTINUITY TESTER ...t 1011273
DRIVE CLUTCH PULLER ...t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaans 1014496
DRY MOLY LUBRICANT bbb e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1012151
FLY WHEEL PULLER KIT ettt e e e e e e e e e e s e e e e e e e e eeenanaae s 1016627
GEAR YOKE oot e e e e e e e e e e 1016418
GUIDE RING REMOVAL TOOL ... e e e e e e e e 1018256-01
GUIDE RING INSERTION TOOL ... e e e e e e 1018255-01
HYDROMETER . e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1011478
INTERNAL RETAINING RING PLIERS ... 1013593
KEY SWITCH TOOL (FOR VEHICLES PRIOR TO SERIAL NUMBER 9522-436452) .........cccvvviiiiiiieiiiiiiiinenn. 1012801
1O I I PSR U TP 1018132-02
PIN EXTRACTOR TOOL ...t oo e e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e e e e e e e e nnnnnnnnnnnnes 1018855-01
PISTON RING COMPRESSOR KIT ..t e oo e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaans 1016414
PISTON RING PLIERS ... e e e e e e e et e e e e e e e e e e e e e e e e e e e e e e e e e e 1016415
RETAINING RING PLIERS - 45° EXTERNAL ... 1012549
RETAINING RING PLIERS - 90° INTERNAL ....oun e e 1012560
SAFETY FIRST CARD (50 PER PACK) ...t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1018231-01
SEAL PULLER .. oo e e e e e e e e e e e e e e e e e e e e 1012809
STARTER/GENERATOR BELT TENSION TOOL ...t e e 1016867
STEERING COLUMN BEARING PRESS TOOL ....cooiiiiiiiiie e 1014264
STEERING COLUMN RETAINING RING TOOL ...oiciiiiiiiieie et 1014259
T A CH OME T ER . e e oo e e e e e e e e e e et e e e e e e e e e e e e e e e enennn 1016112
TOUCH-UP PAINT - BEIGE ... 1017097-01
TOUCH-UP PAINT = WHITE ... 1017097-02
TOUCH-UP PAINT = GRAY ittt e e e oo e oo e e e 1017097-04
TOUCH-UP PAINT = RED ..oiiiiiiiiiiiiiiiiiiiiiiie e 1017097-06
TOUCH-UP PAINT - DARK BLUE ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1017097-08
TOUCH-UP PAINT - DARK GREEN ......oiiiiiiiiiiiiiiiiiiiiiiiii e 1017097-09

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL FOR PROPER TOOL APPLICATION.

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
bers from th |. Enter the part number int —>-htt :/ICartPros.com/f.html
KNOW?  Gurscarenboxand twil find the partyou arelooing or. ~~ HERE P
m MAINTENANCE AND SERVICE TOOLS
ﬂ DESCRIPTION PART NUMBER
E TRANSMISSION TOOL KIT oottt 1014115

TRANSAXLE PINION SEAL TOOL ..ot 1014161
TRANSAXLE AXLE SEAL TOOL ..ottt ettt ettt e ettt n e 1014162
TUNE-UP KIT (FE 290) ..eeeeeeeee ettt ettt ee e ee et ee e, 1016110-02
TUNE-UP KIT (FE B50) ....eeeeeeeeeeeeeeeeee et ee e eee e eee e n e, 1016110-03
VALVE CLEARANCE ADJUSTER SCREW HOLDER .....oviiieeeeieeeeeeeeeeeeeeeeee e 1016413
VALVE GUIDE REAMER ....cooimieeeeeeeeeee oo 1016412-01

ARBOR ..ot 1016412-02
VALVE SEAT CUTTER HOLDER BAR .....ovieteeeeeeeeeeeeeeeee et et e e et 1016551
VALVE SEAT CUTTER HOLDER ...ttt oottt 1016552
VALVE SEAT CUTTER 45° (32MM DIAMETER) ...o.vveeeeeeeeeeeee oo 1016553
VALVE SEAT CUTTER 45° (35MM DIAMETER) .....oiveeeeeieieeeeeeeeeee oo 1016554
VALVE SEAT CUTTER 32° (35MM DIAMETER) .....oovveieeieieeeee e s 1016555
VALVE SPRING COMPRESSOR  ....coovveeeieieeeeeeeeeeeeeeeeeee e s s s n e eannnen 1016411-01
VOLT OHM METER ..ottt ettt ettt ettt 1011480

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL FOR PROPER TOOL APPLICATION.

172 24 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED % https://CartPros.com/f.html
e oursearch box and it will find the part you are looking for. HERE

Z%CARTPROS





